
1. This parts caralog is the last edition Yanmar crawler backhoe 87(for Japan & Overseas). 

2. Parts catalog history 

~ Parts catalog No. Published Remarks 

1st edition 000 Y 00 K 2760 May, 1992 Disuse old edition 

last edition 000Y00K2761 Oct., 1995 

3. Model name 

SECTION Column Model name 

(A) 87(R) CABIN 

(8) 87(R) CANOPY 

I (Vehicle) (C) 87(R) AUSTRALIA 

( D) 87(R) EUROPE 

( E) 87(R) AMMANN 

II (Engine) (A) 4TN 100L- RB 

4. Your understanding is asking that this parts catalog is not a technical data manual setting 

forth as servicing procedures, This parts catalog is using simplified illustration. 

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products. 

Be careful not to use the simple parts available in the market ; othervvise their use in 

repairing causes such as an early breakage, for instance. 



SPECIFICATIONS 

Name YANMAR CRAWLER BACKHOE 

Model B7-P(R) I B7-C(R) 

Model Vertical 4-cylinder water -cooled diesel 
Engine 

Type 4TN100L- RB 

Transport length mm 6100 

Dimensions Transport width mm 2150 

Transport height mm 2460 

Std. bucket capacity ms 0.25 

Std. bucket width(Outside) mm 750 

Max. digging depth mm 4500(4700 Blade) 

Max. cutting height mm 7350 

Max. dump height mm 5500 

Max. reach at ground level mm 6350 

Min. swing radius mm 1075 

Max. digging force(Std. bucket) kgf 4300 

Travel speed km/h 4.3/2.2[4.5/2.3] 

Gradability degree 30 

Average ground pressure kgf /cm 2 0.36[0.35] I 0.37[0.36] 

Track shoe width(Std.) mm 450 

Width x height mm 2150 X 420 
Blade 

Capacity ms 0.38 

Machine mass kg 7450 
I 

7500 

[ J shows to the specification of rubber crowler. 



[ *~~~~ ] 1 VHEICLE PAINTED COLOR 

18~~~ M/# 00501-
PREV I OUS COLOR M/# 00501-

ffi~~~ M/# 00536-
NEW COLOR M/# 00536-

$Pli ~~ ~~~ Painted Color ~18:# 
Part Desc- 1'.li!~~c.~ Munsel No. Color 

r ipt ion Code 

CD ~ -\7'..l?-v=E'..l,(.:r. □ - Y ANMAR Lemon Ye I I ow 
10Y9/8 10Y9/8 

CD ~ -\7'..l?-I~-?*'./ t,.,( .:C. □- YANMAR Permanent Yellow 84 4. 92Y8.40/11. 83 4. 92Y8.40/11. 83 ...... 
-\7'..l?-~v,( ·:1 !/ .1 ~V-'./ YANMAR Grayish Green ® 

....... 
II • • • • • 83 ••• 1111 ••• 
O II Cl II e O ....... 2. 15G 4.87/1.52 2. 15G 4. 87 /1. 52 ...... 

D II II D II II II 

@ - -\7 '..17-T" -7'~ V-'./ YANMAR Deep Green 82 6. 39BG2. 13/1. 73 6.39BG2. 13/1. 73 

B7 



$Pli 
Part 

CD 

CD 

® 

@ 

$Pli 
Part 

CD 

CD 

® 

@ 

[ ~~$~-~ ] 2 PA I NT PART NO. 

~~~ ~~$~1&~ (Paint Part No.) 
Paint Color 16L$(16L Can) 4Ltfi(4L Can) 7.J° !,-(SPRAY) 

i7'./?-v=E'./,(.I. □ - 933110-91604 977620-30671 YANMAR Lemon Yellow 
?'./?-I~-?*/ f,-,( .I. □- 981101-09518 977620-40840 977620-30841 YANMAR Permanent Yellow 
i7 './?-If v,( ·:1:,, :i. lJ' V - './ 981101-09615 977620-40830 977620-30N41 YANMAR Grayish Green 
°V'./?-7 -( --J'lj' 1)-'.,/ 981101-09517 977620-40820 977620-30N31 YANMAR Deep Green 

3 [ ±:~$~0)~~~ ] 
COLOR OF MAIN PARTS 

~#~ ~ 3:~~B~ Main Parts Paint Color 

-v './?- v=E './"'.I. □ - MffllffB work equipment part 
YANMAR Lemon Ye 11 ow ;f{ ✓ * •:, t- bonnet 

-V'./?-1~-?*'./ f,-,( .I. □- {tt}J;a:i 9 ✓? hyd. o i I tank 

YANMAR Permanent Yellow 
i7 './ ?-If v ,( ·:1 :,, :i. If V - './ =l=--vc ✓ cabin 
YANMAR Grayish Green =f--v/1::: canopy 

-V'./?-7,( --J'lj' 1)-'./ l'\7 •:, t- bucket 
YANMAR Deep Green •iv-f-:' blade 

t-5 •:1 ?7 v-A track frame 
9-=-":/~7v-A turning frame 

B7 



~tlx Fig. 1~6.85 
LABR 
I~ Fig. 7 
TOOL 

~A "g & Pftl:l:H:J Fi G. 8 
AIR INTAKE & EXH. PIPE 
.:i:.:.,y:.,""??:., I- Fig.10 
ENGINE M'.JUNT 
F. 0. ~ :..,7 & F. 0. 1.::.,(7" Fig. 13 
FUEL TANK & FUEL LINE 
;t{:.,*-.:, I- Fig. 41 
BONNET 

;ll!ITTc"g Fig. 66~ 73 
HYO.OIL PIPING 

7-1.,.:/IJ ::.,,¥ Fig. 52 
ARM CYLINDER 
:t?i?-.:, l-:/IJ:.,~ Fig.54 
OFFSET CYLINDER 

7-1.,.7., I- -.:,I'\ Fig. 81 
ARM STOPPER 
7-1.,. Fig.82 
ARM 

7y.I.-~.""??:.,t- & ,.::.,("j'Fig.11 
RAD I ATOO. M'.JUNT & LI NE 
7-IJ :.,~-,; 7:.., Fig. 12 
COOLING FAN 

:/-I- & :/-1-""??:.,t- Fig.40 
SAET & SEAT M'.JUNT 
.:t- v / I:: F i g. 42 
CANOPY 
.:t-1- t::., Fig. 43~47 
CABIN 
5 Y:t Fig. 18 7-5 Fig. 20~26 
RADIO COOLER 

~---'/ 

□ -5 & 7Yv7.. I- FiG.27.28 
ROLLER & ADJUST 
7 □ -5 Fig.29 
CRAWLER 
? v-k & :Mi!@--<7 IJ ';I?'° Fig. 37 
FRAM: & TURNING BEARING 
? v-J.,.;/J1'<- Fig. 38 
FRAM: COVER 

fHlt~~ FiG. 30~36 
CONTROL EQUIPMENT 
7..'r-.:,-:1 & ,(:;n.::.* Fig.39 
STEP & INSTRUMENT PANEL 

~il,l-l~IJ-:/".,/~ Fig. 78 
GREASING 

87 



~13;x c 2) • • ...... ~ltJ±J~{*' 
PICTURESQUE INDEX(2) • ··HYDRAULIC SECTION 

;lil/.3:~~ Fig. 66~ 73 
HYO.OIL PIPING 
:::i ::,1 ~ □ -JI,~~ Fig. 74~77 
CONTROL PIPING 

;,< -1 :;,1;-f-::,17" & '81~ Fig. 48 
MAIN HYO.OIL Pl.MP & JOINT 

""f-k.:,, IJ ::,1~ Fig. 51 
000M CYLINDER 

7-k.:,,IJ /~ Fig.52 
ARM CYLINDER 
;t"Ji?-::, ~ :,,IJ /~ Fig. 54 
OFFSET CYLINDER 

-::tv- 1-t~ IJ ::,1~ FiG. 55 I BLADE CYL I N~R I 

IJ 'E:::J :;,11(Jl,7 Fig. 63 
REMOTE CONTROL VALVE 
□ -91)1(W:1" Fig.64 
ROTARY VALVE 

f'la1Jlilh9::.,? & ;t--(Jv?-5 Fig 65 
HYO.OIL TANK & LUB.OIL CCXl..ER . 

w1JmJJ1(JL,7· Fig. 60 
CONTROL VALVE 

:iEff'E-9 Fig. 56 
ORIVING MOTOR 

;t"Ji?-::, ~r<W:1' Fig. 61 
OFFSET VALVE 
J(Jl,7~? ::,1 ~ Fig. 62 
VALVE MOJNT 

Mi!@l'E-9 & -::tv-=t-9-1";1 Fig.57 
TURNING MOTOR & BRAKE TIMER 

A-1-"{JI,~ 3 -1::., ~ Fig. 58 
SWIVEL JOINT 

B7 



~§~ ( 3) • • • • • • • lj[§5JIJ 
PICTURESQUE INDEX(3) • • • FIGURE 

4 £it/x(tt1t·: HJ.#) 
Fig. LABEL(CAN<PY:WITH TRIM) 

~~ 

m [ll]'"l ~E 
kl Cdj ~~ ~LJ ,y 

6 j:gt/j(EP. AY) 
Fig. LABEL(EP. AY) 

7I~ 
Fig. TOOL 

8 !:&A~ & P~/:f:HJ 
Fig. AIR INTAKE & EXH.PIPE 

1/8 

9 7?~}1, 
Fig. ACCELERATOO 

11 5 :}:r..-9. ?? :., I-
Fi & 1~-{"j' 

g. RAD I ATOR. MJUITT & LI NE 

12 7-1):.,'777:., 
Fig. COOLIM:i FAN 

B7 



~§;_x ( 3) • • • • • • • IJ[§5Jlj 
P I CTURESOUE I NDEX ( 3) • • • F I GURE 

13 F. 0. 9 './? & F. 0. '"'-17' 17 ii~~(ht·:,.Wffl) 
Fig. Fl.EL TANK & FUEL Lit£ Fig. ELECTRIC PART(CABIN) 

14 /(-:.,71) 5~::t 
Fig. BATTERY Fig.18 RADIO 

15 U~('J·/1•9:,~· 19 1:.-9 
Fig. :ht·:,, hJt.~ii) Fig. HEATER 

ELECTRIC PART 
(WIRING:CABIN,CAt«JPY) 

U~<~~ 2Q '7-5(~"· -f!Jlit) 
Fig. 16 :ht·:,,hJt0 ~ii) Fig. COOLER(COVER RELATED) 

ELECTRIC PART 
(EQUIPMENT:CABIN,CANOPY) 

2/8 

21 ?-5(n7• hfllJ!i!D 
Fig. COCLER( COtf>RESSOR 

RELATED) 

22?-5(n,-·:,,llJ!it) 
Fig. (l)()LER( CONDENSER RB...A TED) 

23?-5(ttt·:, ~70t-llJ!it) 
Fi g. COOLER( CABIN ROOF 

INtER RELATED) 

24 ?-5(llc~) 
Fig. COCLER(PIPING) 

87 



~§;_x ( 3) • • • • • • • l.fi§JJIJ 
PI CTURESOUE I NDEX ( 3) • · • F I GURE 

25 ?-701Ult~) 
Fig. COJLER(ELECTRIC PART) 

26 ?-7(1:tt·:,~~fl!!) 
Fig. COJLER( CABIN I NTER I CR 

OTIERS) 

27 □ -7 & 7Y1-A t-
Fig. ( tt~a-5{±tli) 

RQLER & ADJUST 
( I RON CRAWLER SPEC. ) 

28 □ -7 & 7:;-\'A 1-
Fig. (J. Ma-5{±fj) 

RCUER & ADJUST 
( RUBBER CRAWLER SPEC. ) 

29 ? o -7(450) 
Fig. CRAWLER(450) 

3nf;kftlfi( 9:,1-g- & f'F~i,n· -
Fig. lk:oNTRoL EQUIP. (LINK STAND 

& OPERATION LEVER) 

31 ti~~:riCJEfi) 
Fig. CONTRQ EOUIPMENT(DRIVE) 

32f;kf!/t~~(7' 1,-~·) 
Fig. CONTRQ EOUIPMENT(BLADE) 

3/8 

33fi~~lfi(~Jt7~) 
Fig. COOTROL EOU I PMENT ( a=FSET) 

34 fi~~ii: 
Fig. ( 7EIT2~WM". r ~) 

CONTRQ EQUIPMENT 
(DRIVING 2ND SW. PEDAL) 

35 t1Ul/t~~(ti,~~7) 
. Fi g. CONTRQ EOU I PMENT 

(CUT-a=F) 

36 Hkfilit~lfi(P. T. 0.) 
Fig. CONTROL EOUIPMENT(P. T. 0. 

87 



~§F.X ( 3) • • • • • • • IJt§JJlj 
PICTURESQUE INDEX(3) ···FIGURE 

37 7 v-.b. & tti@l 
Fig. --<7U '/If 

FRME & TURNING BEARING 

38 7 v-.b.:nr<-
F i g. FRAME COVER 

39 ':J.T":J"°f & ~ ";/rt1t 
Fig. STEP & I NSTRLMENT PANEL 

40 :/- I- & :/- I-??'/ 1-
Fig. SEAT & SEAT MJUNT 

.:f-v/t: 
Fig. 42 CANCPY 

43 =t- "I' l::"'./(;;$:~)(ffi$-f±~) 
Fig. CABIN(BOOY) 

(STANDARD SPEC.) 

44 =t-v 1:::.t(;;t;:~)(1-5{±~) 
Fig. CABIN(BODY)(COOLER SPEC.) 

4/8 

45 =t-v 1::;,,(t,::- & 1i'5l.) 
Fig. CABIN(SASH & G..ASS) 

46 .:t-v 1::;,, t:7 
Fig. CABIN DOOR 

47 =t- "I' 1::;,,cj(~ 
Fig. CABIN REMCX>ELING 

)C ~ / ;f- ;,, 7" & '11lt:lt-=J=­
F i g. 48 MAIN HYD. OIL PUMP 

& JOINT 

87 



~EF.X ( 3) • • • • • • • lJ[§5JIJ 
PICTURESQUE INDEX(3) • • •FIGURE 

49 ;r-::,,:t(P. T. 0.) 
Fig. HYO. OIL PUW(P. T. 0.) 

50 "Jy:'./'E-9 
Fig. FM! r.KJTOR 

51 7-h..;'./ IJ "./--!I 
Fig. BCXlll CYLINDER 

52 7-h.. ;/ IJ ::,,,!/ 
Fig. mil CYLIM)ER 

53 1'\.'T·::, l-;'./IJ ::,,.y 
Fi g. BUCKET CYL I NDER 

54 ;t"J-e-:, t- y IJ "./,!/ 
Fig. CHSET CYLINDER 

55 7 v- f-t;'./ IJ "./-!/ 
Fig. EUDE CYL I N~R 

jE:rr'E-:9 
Fig. 56 OOIVING r.oTOO 

5/8 

5·7:Mi@'E-9 & . 
Fig. 7v-=f9-f7 

TURNING PtKJTOR 
& IUKE TlliER 

58. ~,( "{JI,~ 3 ,( / t-
Fig. SWIVEL JOINT 

/'\.Jl,7 
E 

60 ffi1J{iff)r(Jl,7 
F i g. CONTRQ V Af. VE 

B7 



~§FX ( 3) • • • • • • • lJ¾§5Jlj 
P I CTURESQUE I NDEX ( 3) · • • F I GURE 

61 :t7-l!·;, t-r<11,,-:;r 
Fig. OFF-SET VALVE 65 fUJJilB9/? 

Fig. & ;;t-1' JL,'J--5 
HYO.OIL TANK 

& LUB.OIL roJLER 

62 1-<JL,-;)"71? / I-
Fig. VALVE tiOUNT 66 i!B/3:licig( ,:,~-*· :,J° -1\- ftJ' ) 

Fig. HYO.OIL PIPING 
(TANK-PUMP-VALVE 

63 IJ 'E:::J :,,1-<JVj' 
Fig. ROOTE COOTRQ VAL VE 67 im/3:liltg(f\' ,n· -7· -J..) 

Fig. HYO.OIL PIPING 
(VALVE-B()(Ji!) 

64 0-9 1) /"(JL,""j'(11H-ti:,;,·) 
Fi~ (ff:,,3:,) 

ROTARY VALVE 
(MJLTI CHANGE)(OPTIOOAL) 

68 i1BfflR~(11· in· -Ml@lE-~ 
Fig. . 7-f I\. ft) 

HYD. OIL PIPING(VALVE­
TURNING tiOTOO.SWIVEL) 

6/8 

6 9 i!B/3:~lg 
Fig. HYO. OIL PIPING 

70. ilB/3:~~0~-:,) 
Fig. HYO.OIL PIPING(RETURN) 

71 ilB/3:~~< ~5,~71,-1,.) 
Fig. HYO.OIL PIPING 

(TRACK FRME) 

72 ilB/3:~~(7- -J..) 
Fig. HYD. OIL PIPING(~) 

B7 



~§::X ( 3) • • • • • • • IJi§JJIJ 
PICTURESQUE INDEX(3) • • • FIGURE 

73 ;Jilff~~(P. T. 0) 77 :::J :,t I- o-JL,~~(,JHh:,,;,· 81 7-h..7.. I- -:,I'\ 
Fig. HYD.OILPIPING(P.T.O.) Fig. "·,.7·-J:,,~ □-ll"·,1n·) Fig. ARMSTOPPER 

roN1ROL PIPING(MULTI 
Q-!ANG:-CONTROL VALVE) 

74 :::J:.tt- □ -JL,~1f 78i%~?'"1)-~:,.tl/ 82?-h.. 
Fig. (/\0 .f □ ,~"·Jl7·-~~) Fig. CREASING Fig. ARM 

COOTRQ PIPll'li 
(PILOT VALVE-PLATE) 

75 :::i:., I- a -JL,~~ 79 7-h..(A) 
Fig. (~~-/\·1t7·) Fig. OOCJil(A) 83 r<.'T-:, !-

Fig. BlX:KET 
COOTRQ PIPll'li 

(PLATE-VALVE) 

76 :::i:., I- □ -JL,~1f(". { □,~ 80 -:;t·-h..(B) 
Fig. /\·Jl7·-,JlH1:,,;,·/\·,n·) Fig_ OOCJil(B) 84 -:;t·v-1-" 

Fig_ BLADE 
CONTROL PIPING(PILOT 
VALVE-KJLTI CHANGE VALVE) 

7/8 

B7 



~§~ ( 3) • • • • • • • IJ[§)Jlj 
P I CTURESQUE I NDEX ( 3) • • • F I GURE 

85 :li;~jgt& 
Fig. SAFTY LABEL 

-,4Ji 
lllicl ~ ertID !iJ I 
~~ ~ m 
~ i"~:J ~ ~ ~ 

El~~ ~ 

8/8 

87 



e.JR~ • • • • • • t~~f±~ 
WIRING DI AGRAM • • • • STANDARD SPEC. 

"-·, 1'5"/7' 
:ilffr 2 jigtlJ!fl! 7-1 -:, 'r HEAD LAMP 
TRAVEL TWO SPEED SWITCH (rn) 

,------

NO. 4 P1<,(1(:;r.1<1v-:f 
NO. 4P BY-PASS VALVE -EJfil -

lEn' 2 jigt1Jlfl!1<1v-:J 
,B .. 1RA VEL lWO SPEED VAL VE 
~ 

r---
11-:, ~,t71<1v -:f 

.. 
rt--" 

OJT-QFF VALVE r,,.-r YG 

~~-1!:"/-tt-
FUB. SENSOl ~ ·1 

RB.AY(BY-PASS VALVE) I~, :~ 
1<11<:;r.1<1v-:flll 1J v- ~ rtj ~;c 

t_[}-l,, 

y 

w 
L 
G 
R 
8 

i!:-77'-f IJ 1,,­
SAFETY RELAY 

: Yel low(Ji) 
: White(S) 
: Blue(i'j-) 
:Green(a) 
: Red(iil\) 
: Black(ll/.) 

Lg : Yellow Leaves(:l!l'M~) 
Gr : Gray(:7'1,,-) 
0 r :0range(;;t1,,"/::;) 

8 r : Brown(:/(0 
S b : Sky Blue(~~) ----

--'-. -:/-A5"/7' 
'.] j BOCW LAMP 

~► fD ~~p 
:C m 

T 

II 

*-:,.., 
HlllN 
;;:::z-
'TT 

;t--"/7-,( -:,'r 5::;,t 
l{)RN SWITCH RADIO 

l'IT 
r-

- . 
J 

LW LW 

y -v 
RB 0 

YG 

B B 
y G y..., 

B B 

" B 

GA GR 

L 

----·---- ---1 

j lq,_ 'W n 

: 'y ~" B 

B WB 
LB B 

w w 
BW " 

LG 
ii) 

LG 
0 

t:-97-1 ·,'r 
HEATER SWITCH 

?11<-7-1-:,'1-
WIPER SWITCH 

n ;,,n-519-
_JJ CI GAR LI GffiR 

~--...l-~filr-1 Kl -~ 

, n 1/.,,' HEAD LAMP SWITCH 
~G Y ~VJ:: B "-:, 1'5"//7-1-:,7" 
B , • o 

YB -

.. -:/-+f-
131.JZZER 

r----------7 
i = i~~9

-
I ,­
i 
i 

I l!IIBJl5"/7' 
j LAMP 

= j ftA~;<-9-
/ FUEL METER 

i 'f-;--::; 
i CliAff3E 

ii~iv 
. l l'iili:I . 7'<i.!! 
[ l.J7:_ \ WATER IDI'. l-. __________ ...J 

5"/7''r:i:-:,1J­
LAMP CHECKER !.~R· 

! '" R ! 
jt:-9Jll\JI,,- i 
: RELAY. HEATER : 

B - , r .. ~ <7 -:;r.J<EARTH> 
_ , ~ 7-9-9SW)(STARTING SW. l 

I M/# r.tll 167/J,E, I 
:FRIJtl M/# M01167: 
IU I 
J!EL ________ ; 

R L .s::i. L 
• B 

RB RH 

GR G ('f-;--::;)(CHAfG) 
'" -:f-+f-)(BUZZER) 

..._ ~ (,t,( lv)(OILJ 
"-\~ L (7f<i!il)(WATER lEMP. ) 

~ L EL (.r.7-)(AIR) 

:~ ,j~ 17 ,,_.r.1v:;r. ~-:,7'11l 1J v-2 ---"-"R:0 ~ RELAY 2(FU8. STOP) 

'--:l==+:J:1+1~t1:B-BFR3~ 17,,_.r.Jv:;r_ ~-:,//Ill) 1,,-3 
~__!_RELAY 3(FlEL STOP) 

~~·~~~~~~m=~~~~ 7-9-9:;r_,(-:,7 _ '- ~ STARTING SWITCH 

l!Yir---,Rwl nr-:- I 
u ·• ~ t:,,_-;(;f{-:,?A 

v _ ~ FUSE BOX ,,,_ 

B7 



~~~- · · • · • · ·?-5fr~ 
WIRING DI AGRAM • • • • COOLER SPEC. 

Y : Yel low(fi) 
W :White(B) 
L : Blue('i!i') 
G : Green(l/i) 
R : Red(ii\<) 
B : Black(lli\) 
L g : Yellow Leaves(ft~) 
Gr :Gray(7v-) 
0 r : 0range(;ti.,:,,;;i 
B r : BrownOF-) 
S b : Sky Blue(~) 

N 0. 4 P 1(,f 1(7.1(JV:t 
NO. 4P BY-PASS VALVE 

lien 2 ill1t1.1!ll<11,-:, 
lRAVEL 1WO SPEED VAL VE 

"/J7 ~,t71(JL,":f 
arr --OFF VALVE 

Sl 
-£Jfil! 

~ 

--• 
-~B 

- . - y 

~ 

/!'4-f!;,,ij--4:;zszgu . 
FIJ8. SENS<R 

1(,f 1(;,;1(JL,":fffl 1) v- ffl! REI.AY(BY-PASS VALVE) 

-
i!-75"--( IJ 1.,-
SAFETY REI.A y 

--" - R 

~~ 
B 

7 ;:i.I.JvA ~ -,,7'/!llJ t,-1 B 
RELAY l(F\E. STOP) RG 

l 

I 
I 

I 

. 
RB 

w 
RW 
R 

. . 

,t--:,;,;,r ·;,:1'-7 ;;,t 
IO'lN SWITCH RADIO 

.?F' 
'-'-

- . 
] J 

I 

" 

I 

w 

L 
L" 

y y 
B O 

YG 

R 
y 

B 
YG 

B B 
YG " 
B 

1- I ii P®B~ 
' y - ~ H 

I K I 

I 1::-9 1!l1J 1.,- I 
,RELAY.HEATER , 
IM/# MOl 167t.J,i:, I 
•FROtl M/# M01167• 
I~ I 
'NEW , 
L.:.:. - - .J rf-----

RL-DL l-, 
B 8 

R 
RB 

B WB 
LB LB 

w -
LW-LW 
BW ./7L B 

YB 
y 
B 
y 
GR 
G 
L 

GR 

LG 

c;;_ 
Y6 

LG 

0 

BR 

l::-S,:>;,f 7:,­
HEATER SWITCH 

7-+J'­
BUZZER 

7 iI.11,A ~ •;,7'/!l'J v-2 
RELAY 2(FIJB. STOP) 

~t::=:t:1~::i:.i RJ.:;t8fl2 __ 3u:.) 7 ;:i.I.Jl,7, ~ -;,7'/!llJ 1.,-3 
~ ~ RELAY 3(FIE. STOP) 

~ A 9 -9 A-f -:, :1'-
R ~ STARTING SWITCH 

'-------+++~~-_::_-_-!_,_"~w';:_-:_-:_-:_':_':ji 

L R 

;tJl,9~-9 
AL lffiNATER 

B7 



1,1,,772162-03100,,"LABEL ASSY.,CABIN",1,,,,,,,,,,,,,,,,,, 
1-1,1,,772162-03101,,"LABEL ASSY.,CABIN",1,,,,,,N,,72162303,M00536,,,,,,,,, 
2,2,,172162-03110,,"LABEL,SMALL",1,,,,,,,,,,,,,,,,,, 
3,2,,172162-03120,,"LABEL,FEED WATER",1,,,,,,,,,,,,,,,,,, 
4,2,,172162-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,,, 
5,2,,172146-03140,,LABEL,1,,,,,,,,,,,,,,,,,, 
6,2,,172162-03140,,"LABEL A,STRIPE",1,,,,,,,,,,,,,,,,,, 
6-1,2,,172162-03141,,"LABEL A,STRIPE",1,,,,,,S,,72162303,M00536,,,,,,,,, 
7,2,,172162-03150,,"LABEL ""B7""",2,,,,,,,,,,,,,,,,,, 
7-1,2,,172162-03260,,LABEL,2,,,,,,S,,72162303,M00536,,,,,,,,, 
7-2,2,,172162-03261,,LABEL,2,,,,,,R,,72165253,M00678,,,,,,,,, 
8,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,,, 
9,2,,172162-03160,,"LABEL B,STRIPE",1,,,,,,,,,,,,,,,,,, 
9-1,2,,172162-03161,,"LABEL(B), STRIPE",1,,,,,,S,,72162303,M00536,,,,,,,,, 
10,2,,172141-03170,,"LABEL, RESTART",1,,,,,,,,,,,,,,,,,, 
11,2,,172162-03180,,"LABEL,HEATER SWITCH",1,,,,,,,,,,,,,,,,,, 
12,2,,172162-03190,,"LABEL,WIPER SWITCH",1,,,,,,,,,,,,,,,,,, 
13,2,,172162-03200,,"LABEL,BOOM",2,,,,,,,,,,,,,,,,,, 
13-1,2,,172162-03201,,LABEL,2,,,,,,S,,72162303,M00536,,,,,,,,, 
13-2,2,,172162-03202,,"LABEL,BOOM",2,,,,,,R,,72165253,M00678,,,,,,,,, 
14,2,,172162-03220,,"LABEL,CAB",1,,,,,,,,,,,,,,,,,, 
14-1,2,,172162-03221,,"LABEL,CAB",1,,,,,,S,,72162303,M00536,,,,,,,,, 
14-2,2,,172162-03222,,"LABEL,CAB",1,,,,,,R,,72165253,M00678,,,,,,,,, 
15,2,,172162-03240,,"LABEL,WIPER",1,,,,,,,,,,,,,,,,,, 
16,2,,172141-03250,,"LABEL, OILING",1,,,,,,,,,,,,,,,,,, 
16-1,2,,172155-03310,,"LABEL, OILING",1,,,,,,N,,72165295,M00720,,,,,,,,, 
17,2,,172519-03290,,"LABEL, ENG.COVER",1,,,,,,,,,,,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,,, 
19,2,,172131-03670,,"LABEL, DANGER",1,,,,,,,,,,,,,,,,,, 
20,2,,933112-52400,,"LABEL, FUEL",1,,,,,,,,,,,,,,,,,, 
21,2,,172162-03250,,"LABEL,PATTERN A",1,,,,,,,,,,,,,,,,,, 
22,2,,172142-03350,,"LABEL AB",1,,,,,,Z,,72162329,M00621,,,,,,,,, 
23,2,,172519-03680,,"LABEL,BRAND",1,,,,,,W,,72162458,M01049,,,,,,,,, 
24,2,,172511-03250,,"LABEL, LEVER LOCK",1,,,,,,W,,72183127,M01098,,,,,,,,, 
25,1,,172151-03550,,"LABEL,PATTERN B",1,,,,,,,1,,,,,,,,,,, 
25-1,1,,172165-03471,,LABEL,1,,,,,,S,1,72162450,M00921,,,,,,,,, 
26,1,,172141-03710,,"LABEL, MULTI",2,,,,,,Z,1,72162399,M00747,,,,,,,,, 
27,1,,172151-03530,,"LABEL,MULTI-CHANGE",1,,,,,,Z,1,72162394,M00747,,,,,,,,, 
29,1,,172162-03360,,"LABEL,PATTERN B",1,,,,,,W,,72176167,*1995.10,,,,,,,,,,,I 



Y00K2761-1 

J!Jli:lj:Jl : 1996. 05 ,. 'J ffl\: 
~n'No OOOYOOK2761-1 1 ~~(=f- .1..1::•:,,)( t-, fl .Atmr., .. ~) 
REVISED: MAY. 1996 Fig_ LABEL (CABIN)(NOT TRIM) 

J!lt,GNO. ll;t ~ 
J!tt, GNO. 21J,&241<t-~~£1" l..f92._1 
1 INC.2~24 ®:t.15J!JL, 

~ VIEWED FIUI® 

~ 
~ 

22----f@j ~ 
CDn5J!Jv 

z/1 EWED FIUIQ) 

4 a: 

2 

u...i......-'-=..L.......,-----'--_J_L_J 3 
~ @1J5J!JL, 

© VIEWED FROM@ 

15 

@1J5J!JL, 
VIEWED FRCII@ 

.I~~ 
@1J5J!JL, 14--_.,-

23 

~.m11ur■ 
MACH I NE SER I AL 00. 
IS STAFED INTO 
THIS LOCATION 

f 18 ® 

~ 
@:t.15J!JI, 
VIEWED FROM@ 

24 

iJ"<~@ljfJ! lf=Slm1:·1" o 

PART HAS BEEN CHAOOED. 

v I EWED FRCII ® 

-~- MID«>. fltl]{tr■ 
MAOH tE SER I Al NO. & 
ENGINE SERIAL Ml 
IS STAJl>ED INTO 
THIS LOCATIOO 

1~~"21 
®1J5J!JI, 
VIEWED FROM® 

17 

20 

16 

~ 
6 

[8~ 
PREVIOUS 

~ 
9 

B7 



1,1,,772162-03101,,"LABEL ASSY.,CABIN",1,,,,,,,,,,,,,,,,,, 
1-1,1,,772162-03102,,LABEL,1,,,,,,N,,72164368,*1995.06,,,,,,,,, 
2,2,,172162-03110,,"LABEL,SMALL",1,,,,,,,,,,,,,,,,,, 
3,2,,172162-03120,,"LABEL,FEED WATER",1,,,,,,,,,,,,,,,,,, 
4,2,,172162-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,,, 
5,2,,172146-03140,,LABEL,1,,,,,,,,,,,,,,,,,, 
6,2,,172162-03141,,"LABEL A,STRIPE",1,,,,,,,,,,,,,,,,,, 
7,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,,, 
8,2,,172162-03161,,"LABEL(B), STRIPE",1,,,,,,,,,,,,,,,,,, 
9,2,,172141-03170,,"LABEL, RESTART",1,,,,,,,,,,,,,,,,,, 
10,2,,172162-03180,,"LABEL,HEATER SWITCH",1,,,,,,,,,,,,,,,,,, 
11,2,,172162-03190,,"LABEL,WIPER SWITCH",1,,,,,,,,,,,,,,,,,, 
12,2,,172162-03202,,"LABEL,BOOM",2,,,,,,,,,,,,,,,,,, 
13,2,,172162-03222,,"LABEL,CAB",1,,,,,,,,,,,,,,,,,, 
14,2,,172162-03240,,"LABEL,WIPER",1,,,,,,,,,,,,,,,,,, 
14-1,2,,172162-03241,,LABEL,1,,,,,,S,,72164368,*1995.06,,,,,,,,, 
15,2,,172162-03261,,LABEL,2,,,,,,,,,,,,,,,,,, 
16,2,,172519-03290,,"LABEL, ENG.COVER",1,,,,,,,,,,,,,,,,,, 
16-1,2,,172519-04180,,"LABEL,WARNING",1,,,,,,S,,72164368,*1995.06,,,,,,,,, 
17,2,,172155-03310,,"LABEL, OILING",1,,,,,,,,,,,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,,, 
19,2,,172131-03670,,"LABEL, DANGER",1,,,,,,,,,,,,,,,,,, 
19-1,2,,172164-03560,,LABEL,1,,,,,,S,,72164368,*1995.06,,,,,,,,, 
20,2,,172519-03680,,"LABEL,BRAND",1,,,,,,,,,,,,,,,,,, 
21,2,,933112-52400,,"LABEL, FUEL",1,,,,,,,,,,,,,,,,,, 
21-1,2,,172183-03250,,LABEL,1,,,,,,S,,72164368,*1995.06,,,,,,,,, 
22,2,,172162-03250,,"LABEL,PATTERN A",1,,,,,,,,,,,,,,,,,, 
23,2,,172511-03250,,"LABEL, LEVER LOCK",1,,,,,,,,,,,,,,,,,, 
24,2,,172141-03202,,"LABEL,CAUTION",1,,,,,,W,,72162469,*1995.06,,,,,,,,, 
25,2,,172142-03302,,"LABEL,CAUTION",1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
26,2,,172162-03350,,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
27,2,,172964-03370,,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
28,2,,172964-03390,,"LABEL,WARNING",1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
29,2,,172964-03480,,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
30,2,,172164-03500,,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
31,2,,172164-03510,,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
32,2,,172164-03520,,"LABEL,DANGER",1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
33,2,,172164-03530,,"LABEL,WARNING",1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
34,2,,172164-03540,,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
35,2,,172964-03610,,"LABEL A",1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
36,2,,172165-03661,,"LABEL,DANGER",1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
37,2,,172519-04290,,"LABEL,WARNING",1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
38,1,,172519-04300,,LABEL,1,,,,,,W,,72164368,*1995.06,,,,,,,,, 
40,1,,172165-03471,,LABEL,1,,,,,,,1,,,,,,,,,,, 
41,1,,172162-03500,,LABEL,1,,,,,,,2,,,,,,,,,,, 
42,1,,172162-03510,,"LABEL, CAUTION",1,,,,,,,2,,,,,,,,,,, 
43,1,,172162-03360,,"LABEL,PATTERN B",1,,,,,,W,,72176167,*1995.10,,,,,,,,,,,I 



Y00K2761-1 
[~fj No. OOOYOOK2761- 1 
I j!_ffi:ljcjj : 1996. 05 

!'-EVISED: MAY, 1996J 2 it~( =F-v c·:.t)( ~ V .b.#=F) 
Fig. LABEL (CABIN)(WITH TRIM) 

J!tfi L,NO. 1 l;t 
~~ L,NO. 2tJ,t>23~~h:t1" 
1 INC. 2~23 
~it, l,NO. 1-1 l;t 
~tfi l,No. 2t.J,t>37~~h:t1" 
1-1 INC. 2~37 

41 21-1 

~ ~~~ 
ILll+++--IH+--38 

©n-5JiJv 
VIEWED FROM© 

20 

~.tn11ura 
MACH I NE SER I Al NO. 
IS STAJFED INTO 
THIS LOCATION 

~ 18 

@:1J7~JJ, 
VIEWED FfOI@ 

23 

26 

30 

28 

( cift7 
@:IJ'5~JL, 
VIEWED FD@ 

42 
® :IJ '7 JiJL, 
VIEWED FROM@ 

14 

@1J'5~JJ., 
VIEWED FROM@ 

I~~ 
(£)1J7~JJ, 13 

5 VIEWED FRCII® 

M, ~- tri1Jura 
MACHINE SERIAL r«l. & 
ENGIM: SERIAL NO. 
IS STAIPED INTO 
THIS LOCATION 

)L""21 
(!)1J7j!JL, 
VIEWED FROM® 

~-"f--~l--17 

37 

B7 



1,1,,772162-03110,,"LABEL ASSY.,CANOPY",,1,,,,,,,,,,,,,,,,, 
1-1,1,,772162-03111,,"LABEL ASSY.,CANOPY",,1,,,,,N,,,,72162303,M00536,,,,,,, 
2,2,,172162-03110,,"LABEL,SMALL",,1,,,,,,,,,,,,,,,,, 
3,2,,172162-03120,,"LABEL,FEED WATER",,1,,,,,,,,,,,,,,,,, 
4,2,,172162-03130,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,,, 
5,2,,172146-03140,,LABEL,,1,,,,,,,,,,,,,,,,, 
6,2,,172162-03140,,"LABEL A,STRIPE",,1,,,,,,,,,,,,,,,,, 
6-1,2,,172162-03141,,"LABEL A,STRIPE",,1,,,,,S,,,,72162303,M00536,,,,,,, 
7,2,,172162-03150,,"LABEL ""B7""",,2,,,,,,,,,,,,,,,,, 
7-1,2,,172162-03260,,LABEL,,2,,,,,S,,,,72162303,M00536,,,,,,, 
7-2,2,,172162-03261,,LABEL,,2,,,,,R,,,,72165253,M00678,,,,,,, 
8,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,,, 
9,2,,172162-03160,,"LABEL B,STRIPE",,1,,,,,,,,,,,,,,,,, 
9-1,2,,172162-03161,,"LABEL(B), STRIPE",,1,,,,,S,,,,72162303,M00536,,,,,,, 
10,2,,172141-03170,,"LABEL, RESTART",,1,,,,,,,,,,,,,,,,, 
11,2,,172162-03200,,"LABEL,BOOM",,2,,,,,,,,,,,,,,,,, 
11-1,2,,172162-03201,,LABEL,,2,,,,,S,,,,72162303,M00536,,,,,,, 
11-2,2,,172162-03202,,"LABEL,BOOM",,2,,,,,R,,,,72165253,M00678,,,,,,, 
12,2,,172162-03230,,"LABEL,FRONT",,1,,,,,,,,,,,,,,,,, 
12-1,2,,172162-03231,,LABEL,,1,,,,,S,,,,72162303,M00536,,,,,,, 
12-2,2,,172162-03232,,"LABEL,FRONT",,1,,,,,R,,,,72165253,M00678,,,,,,, 
13,2,,172141-03250,,"LABEL, OILING",,1,,,,,,,,,,,,,,,,, 
13-1,2,,172155-03310,,"LABEL, OILING",,1,,,,,N,,,,72165295,M00720,,,,,,, 
14,2,,172519-03290,,"LABEL, ENG.COVER",,1,,,,,,,,,,,,,,,,, 
15,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,,, 
16,2,,172131-03670,,"LABEL, DANGER",,1,,,,,,,,,,,,,,,,, 
17,2,,933112-52400,,"LABEL, FUEL",,1,,,,,,,,,,,,,,,,, 
18,2,,172162-03250,,"LABEL,PATTERN A",,1,,,,,,,,,,,,,,,,, 
19,2,,172142-03350,,"LABEL AB",,1,,,,,Z,,,,72162329,M00621,,,,,,, 
20,2,,172519-03680,,"LABEL,BRAND",,1,,,,,W,,,,72162458,M01049,,,,,,, 
21,2,,172511-03250,,"LABEL, LEVER LOCK",,1,,,,,W,,,,72183127,M01098,,,,,,, 
22,1,,172151-03550,,"LABEL,PATTERN B",,1,,,,,,1,,,,,,,,,,, 
22-1,1,,172165-03471,,LABEL,,1,,,,,S,1,,,72162450,M00921,,,,,,, 
23,1,,172141-03710,,"LABEL, MULTI",,2,,,,,Z,1,,,72162399,M00747,,,,,,, 
24,1,,172151-03530,,"LABEL,MULTI-CHANGE",,1,,,,,Z,1,,,72162394,M00747,,,,,,, 
26,1,,172162-03360,,"LABEL,PATTERN B",,1,,,,,W,,,,72176167,*1995.10,,,,,,,,,I 



Y00K2761-1 

~ffi:l!c!'l : 1995_ 05 !1!1l1'.X. ,. r "J fflt Ri"JNo OOOYOOK2761-1 3 ~f(;(=f-'- / I:'.')( L II 1:,,.m.,,, :;,) 
' REVISED: MAY. 1996 f jg. LABEL (CANOPY)(NOT TR IM) 

~ili l,NO. 1 l;t ~ 
~ilil.,NO. 21J,&19~-a--7j.£1° ~ 
1 INC. 2~19 ®n?~JI, 

~ili l,NO. 1-1 l;t VIElED FRCII® 
~tt. l,NO. 2/J,&21 ~-a-~£1" 19~ ~ 
1-1 INC.2~21 ~ ~ 

~ @);#J7~JI, 
VIEWED FRCII@ 

~ 
~ 

,a 

2 

.....__-"-=-'----'---'-'---J 3 
~ @;#J75!JI, 

© VIEWED FROM@ 

@;#J75!JI, 
VIEWED FRCII@ 

©n'3~Ji, 
VIEWED FROM© ,--

12 
IB~ 
PREVIClJS 

20 

~- trt1J{ii■ 
MACHINE SERIAL Ml 
IS ST AM'ED I NTO 
THIS LOCATION 

15 ® 
-~® ~ 

~EJ 
@;#J75!JI, 
VIEWED FROM@ 

21 

· \ · i'J{~@~:!: L t::tliUiJic-1" o 

if PART HAS BEEN OiANGED. 

:11~, :lll'i'!NO. m1J{ii■ 
MAOilt£ SERIAL NO. & 
ENGINE SERIAL NO. 
IS STAFED INTO 
THIS LOCATl(),I 

10~ c71 
(E);#J7~JL, 
VIEWED FROM(f) 

~ 
6 

IB~ 
PREVIOUS 

87 



1,1,,772162-03111,,"LABEL ASSY.,CANOPY",,1,,,,,,,,,,,,,,,,, 
1-1,1,,772162-03112,,LABEL,,1,,,,,N,,,,72164368,*1995.06,,,,,,, 
2,2,,172162-03110,,"LABEL,SMALL",,1,,,,,,,,,,,,,,,,, 
3,2,,172162-03120,,"LABEL,FEED WATER",,1,,,,,,,,,,,,,,,,, 
4,2,,172162-03130,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,,, 
5,2,,172146-03140,,LABEL,,1,,,,,,,,,,,,,,,,, 
6,2,,172162-03141,,"LABEL A,STRIPE",,1,,,,,,,,,,,,,,,,, 
7,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,,, 
8,2,,172162-03161,,"LABEL(B), STRIPE",,1,,,,,,,,,,,,,,,,, 
9,2,,172141-03170,,"LABEL, RESTART",,1,,,,,,,,,,,,,,,,, 
10,2,,172162-03202,,"LABEL,BOOM",,2,,,,,,,,,,,,,,,,, 
11,2,,172162-03232,,"LABEL,FRONT",,1,,,,,,,,,,,,,,,,, 
12,2,,172162-03261,,LABEL,,2,,,,,,,,,,,,,,,,, 
13,2,,172519-03290,,"LABEL, ENG.COVER",,1,,,,,,,,,,,,,,,,, 
13-1,2,,172519-04180,,"LABEL,WARNING",,1,,,,,S,,,,72164368,*1995.06,,,,,,, 
14,2,,172155-03310,,"LABEL, OILING",,1,,,,,,,,,,,,,,,,, 
15,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,,, 
16,2,,172131-03670,,"LABEL, DANGER",,1,,,,,,,,,,,,,,,,, 
16-1,2,,172164-03560,,LABEL,,1,,,,,S,,,,72164368,*1995.06,,,,,,, 
17,2,,172519-03680,,"LABEL,BRAND",,1,,,,,,,,,,,,,,,,, 
18,2,,933112-52400,,"LABEL, FUEL",,1,,,,,,,,,,,,,,,,, 
18-1,2,,172183-03250,,LABEL,,1,,,,,S,,,,72164368,*1995.06,,,,,,, 
19,2,,172162-03250,,"LABEL,PATTERN A",,1,,,,,,,,,,,,,,,,, 
20,2,,172511-03250,,"LABEL, LEVER LOCK",,1,,,,,,,,,,,,,,,,, 
21,2,,172141-03202,,"LABEL,CAUTION",,1,,,,,W,,,,72162469,*1995.06,,,,,,, 
22,2,,172142-03302,,"LABEL,CAUTION",,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
23,2,,172162-03350,,LABEL,,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
24,2,,172964-03370,,LABEL,,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
25,2,,172964-03390,,"LABEL,WARNING",,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
26,2,,172964-03480,,LABEL,,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
27,2,,172164-03500,,LABEL,,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
28,2,,172164-03510,,LABEL,,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
29,2,,172164-03520,,"LABEL,DANGER",,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
30,2,,172164-03540,,LABEL,,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
31,2,,172964-03610,,"LABEL A",,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
32,2,,172165-03661,,"LABEL,DANGER",,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
33,2,,172519-04290,,"LABEL,WARNING",,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
34,2,,172519-04300,,LABEL,,1,,,,,W,,,,72164368,*1995.06,,,,,,, 
36,1,,172165-03471,,LABEL,,1,,,,,,1,,,,,,,,,,, 
37,1,,172162-03360,,"LABEL,PATTERN B",,1,,,,,W,,,,72176167,*1995.10,,,,,,,,,I 



YO(J(.2761-1 
: ~fiNo. 000Y0DK2761-1 I 

jl!ffi:lj,Jl : 1996. 05 
REVISED: MAY, \~ 4 ~tli( * +' / l::'.')( 1-- !J .b.#:f) 

Fig. LABEL (CANOPY)(WITH TRIM) 

J!ft.L,r«l. ll;t 
~ft. L,r«>. 2t,,1:,20~~h*1" 
1 INC. 2~20 
~it. l,t«l. 1-1 l;i 
~ili l,r«l. 2t,,1:,34~~ha:1" 

(~7 
® 1J5 JiJI, 
VIEWED FRai1® 

1-1 INC. 2~34 g 

~ 

8 4 
~==50~ l!lH-t+-IH+--34 

~"f---c::..4+1>--14 

31 
23 

27 

25 

19 
!!M1 ~,(.:~ 

©n5Ji11, 
VIEWED FIUI© 

@"fl5JiJI, 
VIEWED FIDM@ 

32 

17 

~-fnlJ{:n:■ 
MACH I NE SER I AL tll. 
IS STAHD INTO 
THIS LOCATIOO 

@"fl5JiJI, 
VIEWED FIUI@ 

20 

llf:t, IIN'INO. fn1Jtrr■ 
MAa-tltE SERIAL NO. & 
ENG I NE SER I AL 00. 
IS STAJffD INTO 
THIS LOCATIOO 

~ .a~ 

(E)"jJ7~JI, 
VIEWED FIUl(E) 

~ 
16 

B7 



1,1,,772162-03170,,LABEL,,,1,,,,,,,,,,,,,,,, 
2,2,,172162-03090,,"LABEL, SPECIFICATION",,,1,,,,,,,,,,,,,,,, 
3,2,,172162-03141,,"LABEL A,STRIPE",,,1,,,,,,,,,,,,,,,, 
4,2,,172519-03150,,"LABEL, ACCEL",,,1,,,,,,,,,,,,,,,, 
5,2,,172162-03161,,"LABEL(B), STRIPE",,,1,,,,,,,,,,,,,,,, 
6,2,,172162-03180,,"LABEL,HEATER SWITCH",,,1,,,,,,,,,,,,,,,, 
7,2,,172162-03190,,"LABEL,WIPER SWITCH",,,1,,,,,,,,,,,,,,,, 
8,2,,172162-03202,,"LABEL,BOOM",,,2,,,,,,,,,,,,,,,, 
9,2,,172162-03210,,"LABEL,WIPER",,,1,,,,,,,,,,,,,,,, 
10,2,,172162-03222,,"LABEL,CAB",,,1,,,,,,,,,,,,,,,, 
11,2,,172162-03261,,LABEL,,,2,,,,,,,,,,,,,,,, 
12,2,,172162-03270,,LABEL,,,1,,,,,,,,,,,,,,,, 
13,2,,172162-03280,,LABEL,,,1,,,,,,,,,,,,,,,, 
14,2,,172146-03320,,"LABEL,GREASE E",,,1,,,,,,,,,,,,,,,, 
15,2,,172141-03360,,"LABEL, START SWITCH",,,1,,,,,,,,,,,,,,,, 
16,2,,172141-03440,,LABEL,,,1,,,,,,,,,,,,,,,, 
17,2,,172171-03700,,LABEL,,,1,,,,,,,,,,,,,,,, 
18,2,,172171-03710,,LABEL,,,1,,,,,,,,,,,,,,,, 
19,2,,172171-03720,,LABEL,,,1,,,,,,,,,,,,,,,, 
20,2,,172171-03740,,LABEL,,,1,,,,,,,,,,,,,,,, 
21,2,,172171-03750,,LABEL,,,2,,,,,,,,,,,,,,,, 
22,2,,172171-03760,,LABEL,,,1,,,,,,,,,,,,,,,, 
23,2,,172171-03770,,LABEL,,,1,,,,,,,,,,,,,,,, 
24,2,,172171-03780,,LABEL,,,1,,,,,,,,,,,,,,,, 
25,2,,172155-03790,,"LABEL,RE-FUELING",,,1,,,,,,,,,,,,,,,, 
26,2,,172171-03790,,"LABEL, RADIATOR",,,1,,,,,,,,,,,,,,,, 
27,2,,172171-03810,,LABEL,,,1,,,,,,,,,,,,,,,, 
28,2,,172125-03950,,"LABEL, AIR CLEANER",,,1,,,,,,,,,,,,,,,, 
29,2,,121120-44800,,"LABEL, RADIATOR",,,1,,,,,,,,,,,,,,,, 
30,2,,124764-44810,,"LABEL,",,,1,,,,,,,,,,,,,,,, 
31,2,,124764-44920,,"LABEL, ANTI-FREEZING",,,1,,,,,,,,,,,,,,,, 
32,2,,22857-300050,,"SCREW 3X 5",,,4,,,,,,,,,,,,,,,, 
33,2,,933112-52100,,"LABEL, FUEL",,,1,,,,,,,,,,,,,,,, 
34,2,,172162-03250,,"LABEL,PATTERN A",,,1,,,,,,,,,,,,,,,, 
35,2,,172511-03250,,"LABEL, LEVER LOCK",,,1,,,,,,,,,,,,,,,, 



5 ~t}i(AS) 
Fig. LABEL (AS) 

Jttt. U«>. 1 l;t 
J!tt. l,NO. 2iJ,&35~ah£1" 
1 INC. 2~35 

13 

1 

22 

~@T4 
@:t.J-:,jtJI, 
VIEWED FRJM@ 

aw«>. m11ur■ 
MAOl I tE SER I AL NO. 
IS STAIPED INTO 
THIS LOCATIOO 

2 

34 

7 ~J:.-~{$ 
RADIATOO PART 

-tJ-:1~ ✓?fl 
Sl.B TANK PART 

<.t):t.J7J!JI, 
VIEWED FlllM® 

M, taOOr«>. mrJur■ 
MAOllNE SERIAL NO. & 
Er«; I tE SER I AL NO. 
IS STAffD INTO 
THIS LOCATION 

~ 15 7 

Js l•ltfr.s .. •□•( :I 
@:t.J7 j!JI, 6 
VIEWED FROM@ 

@:t.J5J!JI, 
VIEWED FRCII@ 16~-·~ 

(£)1J7 j!JI, 
VIEWED FROM(£) 

27 

B7 

21 



1,1,,772162-03150,,LABEL,,,,1,1,,,,,,,,,,,,,, 
2,2,,172162-03141,,"LABEL A,STRIPE",,,,1,1,,,,,,,,,,,,,, 
3,2,,172519-03150,,"LABEL, ACCEL",,,,1,1,,,,,,,,,,,,,, 
4,2,,172162-03161,,"LABEL(B), STRIPE",,,,1,1,,,,,,,,,,,,,, 
5,2,,172143-03180,,LABEL,,,,1,1,,,,,,,,,,,,,, 
6,2,,172162-03180,,"LABEL,HEATER SWITCH",,,,1,1,,,,,,,,,,,,,, 
7,2,,172162-03190,,"LABEL,WIPER SWITCH",,,,1,1,,,,,,,,,,,,,, 
8,2,,172162-03222,,"LABEL,CAB",,,,1,1,,,,,,,,,,,,,, 
9,2,,172143-03240,,LABEL,,,,1,1,,,,,,,,,,,,,, 
10,2,,172162-03250,,"LABEL,PATTERN A",,,,1,1,,,,,,,,,,,,,, 
11,2,,172162-03261,,LABEL,,,,2,2,,,,,,,,,,,,,, 
12,2,,172162-03310,,"LABEL, SPECIFICATION",,,,1,1,,,,,,,,,,,,,, 
13,2,,172162-03320,,LABEL,,,,1,1,,,,,,,,,,,,,, 
14,2,,172162-03330,,"LABEL, GREASING",,,,1,1,,,,,,,,,,,,,, 
15,2,,172147-03340,,LABEL,,,,1,1,,,,,,,,,,,,,, 
16,2,,172162-03340,,LABEL,,,,1,1,,,,,,,,,,,,,, 
17,2,,172141-03360,,"LABEL, START SWITCH",,,,1,1,,,,,,,,,,,,,, 
18,2,,172151-03451,,"LABEL, BOOM",,,,2,2,,,,,,,,,,,,,, 
19,2,,22857-300050,,"SCREW 3X 5",,,,4,4,,,,,,,,,,,,,, 
20,2,,933112-45300,,"LABEL, DANGER (A)",,,,1,1,,,,,,,,,,,,,, 
21,2,,933112-50700,,"LABEL, OIL FEED",,,,1,1,,,,,,,,,,,,,, 
22,2,,933112-52500,,"LABEL, FUEL",,,,1,1,,,,,,,,,,,,,, 
23,2,,172511-03250,,"LABEL, LEVER LOCK",,,,1,1,,,,,,,,,,,,,, 



6 ~~(EP,AY) 
Fig. LABEL (EP,AY) 

~it lA«l. 11;:t 
~it l,00. 2tJ,&23~~-7j£1" 
1 INC. 2~23 ( cffij3 

~ 

amNQ. fl~IJ{l'rllt 
MACH I NE SER I AL 00. 
IS STAIPED INTO 
lHIS LOCATION 

f 17 

@:t.J5~Jl, 
VIEWED FROM@ 

@tJ7~JI, 
VIE'IED Fld© 

14 13 

©tJ5JVv 
VIEWED FROM© 

@tJ5JiJI, 
VIEWED FRCW@ 

23 

16 

,I~~ 

15 ®:t.J5~Jl, 8 
VIEWED FRCW® 

tlf:f., -~- tn1Jurlll 
MAOilNE SERIAL NO. & 
ENG I NE SER I AL NO. 
IS ST~ INTO 
THIS LOCATION 

VIEWED FROM@ 

5ft: -71 
CDn5~Ji., 
VIEWED FROM(E) 

11 

4 

B7 



1,1,,772162-05100,,"TOOL ASSY.",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,172122-05100,,NOZZLE,1,1,,,,,,,,,,,,,,,,, 
2-1,2,,172122-
05101,,NOZZLE,1,1,1,1,1,,N,,72165483,M01160,72165483,M01160,,,,,,,,,I 
3,2,,104200-92350,,"DRIVER, SCREW",1,1,1,1,1,,,,,,,,,,,,,, 
4,2,,171301-92750,,"WRENCH, L.O. FILTER",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,28110-080100,,"WRENCH  8X10",1,1,1,1,1,,,,,,,,,,,,,, 
6,2,,28110-120140,,"WRENCH 12X14",1,1,1,1,1,,,,,,,,,,,,,, 
7,2,,28110-170190,,"WRENCH 17X19",1,1,,,,,,,,,,,,,,,,, 
7-1,2,,28110-170190,,"WRENCH 
17X19",2,2,2,2,2,,K,,72149217,M01082,72149217,M01082,,,,,,,,,I 
8,2,,28110-220240,,"WRENCH 22X24",1,1,1,1,1,,,,,,,,,,,,,, 
9,2,,28110-270300,,"WRENCH 27X30",1,1,1,1,1,,,,,,,,,,,,,, 
10,2,,28110-320360,,"WRENCH 
32X36",1,1,,,,,Z,,72183020,M01049,72183020,M01049,,,,,,,,,I 
11,2,,28150-080000,,"BAR WRENCH  8",1,1,1,1,1,,,,,,,,,,,,,, 
12,2,,28227-271400,,"BOX WRENCH 27X140",1,1,1,1,1,,,,,,,,,,,,,, 
13,2,,28230-120250,,"TURNING HANDLE",1,1,1,1,1,,,,,,,,,,,,,, 
14,2,,933110-09700,,"HOSE, GREASE",1,1,,,,,,,,,,,,,,,,, 
14-1,2,,933110-09701,,"HOSE, 
GREASE",1,1,1,1,1,,N,,72165483,M01160,72165483,M01160,,,,,,,,,I 
15,2,,933110-09800,,"GUN 800, GREASE",1,1,,,,,,,,,,,,,,,,, 
15-1,2,,933110-09801,,"GUN 800, 
GREASE",1,1,1,1,1,,N,,72165483,M01160,72165483,M01160,,,,,,,,,I 
16,2,,933110-90000,,"BAG, TOOL",1,1,1,1,1,,,,,,,,,,,,,, 
17,2,,933110-90600,,"WRENCH 24, SOCKET",1,1,1,1,1,,,,,,,,,,,,,, 
18,2,,933171-00470,,"PLIER (200)",1,1,1,1,1,,,,,,,,,,,,,, 
20,1,,172176-07330,,"BAG, MANUAL",1,1,,,,,,,,,,,,,,,,, 



7 I.~ 
Fig. TOOL 

~/:tl L,No. 11;;1: 
~/:tl L,No. 21.>,& 18'i~l:t-£""t 
1 INC. 2~18 

1 17 

~ 

5 

6 

7 

8 

4 

13 

14 

15 

2____/ 

16 

18 

B7 



1,1,,172162-11300,,"FLANGE COMP.,MUFFLER",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172162-11320,,"SILENCER COMP.,NO.2",1,1,1,1,1,,,,,,,,,,,,,, 
3,1,,129400-13201,,"GASKET, (NON-ASB.)",2,2,2,2,2,,,,,,,,,,,,,, 
4,1,,119129-13500,,SILENCER,1,1,1,1,1,,,,,,,,,,,,,, 
5,1,,119129-13520,,"SUPPORT,SILENCER",1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,,,,,,,,,,,,,, 
7,1,,22137-100000,,"WASHER 10,POLISHED",4,4,4,4,4,,,,,,,,,,,,,, 
8,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,3,3,,,,,,,,,,,,,, 
9,1,,22137-120000,,"WASHER 12,POLISHED",4,4,4,4,4,,,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,8,,,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
12,1,,22217-120000,,"SPRING WASHER",4,4,4,4,4,,,,,,,,,,,,,, 
13,1,,23446-050000,,"GASKET 50",1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,26013-080252,,"BOLT M 8X 25",2,2,2,2,2,,,,,,,,,,,,,, 
15,1,,26013-100252,,"BOLT W/WASHER M10X25",3,3,3,3,3,,,,,,,,,,,,,, 
16,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
17,1,,26116-120452,,"BOLT M12X 45 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
18,1,,26716-080002,,"NUT M 8",8,8,8,8,8,,,,,,,,,,,,,, 
19,1,,26716-120002,,"NUT 12",4,4,4,4,4,,,,,,,,,,,,,, 
20,1,,172162-11500,,"DUCT COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,172162-11550,,"HOSE A,SUCTION",1,1,1,1,1,,,,,,,,,,,,,, 
22,1,,172162-11560,,"HOSE B,SUCTION",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,119129-12210,,"PIPE,SUCTION",1,1,1,1,1,,,,,,,,,,,,,, 
24,1,,119129-12500,,"CLEANER COMP.,AIR",1,1,1,1,1,,,,,,,,,,,,,, 
24A,2,,119005-12510,,"ELEMENT, OUTER",1,1,1,1,1,,W,,TN-93303,M00996,TN-
93303,M01004,,,,,,,,,I 
24B,2,,119005-12570,,"ELEMENT,INNER",1,1,1,1,1,,W,,TN-93303,M00996,TN-
93303,M01004,,,,,,,,,I 
24D,2,,121422-12580,,"VALVE, UNLOADER",1,1,1,1,1,,W,,TN-93303,M00996,TN-
93303,M01004,,,,,,,,,I 
24E,2,,121820-12590,,NIPPLE,1,1,1,1,1,,W,,TN-93303,M00996,TN-
93303,M01004,,,,,,,,,I 
24F,2,,124610-12630,,NUT,2,2,2,2,2,,W,,TN-93303,M00996,TN-93303,M01004,,,,,,,,,I 
25,1,,121872-12700,,"SUPPORT, CLEANER",1,1,1,1,1,,,,,,,,,,,,,, 
26,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,,,,,,,,,,,,,, 
27,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,4,,,,,,,,,,,,,, 
28,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,3,,,,,,,,,,,,,, 
29,1,,23000-070000,,"CLAMP 70",2,2,2,2,2,,,,,,,,,,,,,, 
30,1,,23000-070000,,"CLAMP 70",2,2,2,2,2,,,,,,,,,,,,,, 
31,1,,23000-080000,,"CLAMP 80",2,2,2,2,2,,,,,,,,,,,,,, 
32,1,,26116-080202,,"BOLT M 8X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
33,1,,26116-080252,,"BOLT M 8X 25 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
34,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,3,,,,,,,,,,,,,, 



27 

Fig.a 

16---if 
11--<n> 
7-------© -

V 

25 

19----fil 
12---<?:ll 
9-® 

' 

Jj 

(-------

__ ___.-/ 
. 

V
' --~ 

B7 



1,1,,172162-12100,,"LEVER,ACCELERATOR",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172162-
12100,,"LEVER,ACCELERATOR",1,1,1,1,1,,S,,72162169,M00504,72162169,M00504,,,,,,, 
2,1,,172162-12110,,"CABLE,ACCELERATOR",1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172162-
12210,,"CABLE,ACCELERATOR",1,1,1,1,1,,S,,72162169,M00504,72162169,M00504,,,,,,, 
3,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,1,,,,,,,,,,,,,, 
4,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,1A1040-56900,,"PIN  6X 17",1,1,,,,,,,,,,,,,,,,, 
5-1,1,,1A1040-56900,,"PIN  6X 
17",2,2,2,2,2,,K,,72162365,M00501,72162365,M00501,,,,,,,,,I 
6,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,,, 
6-1,1,,22137-060000,,"WASHER 6, 
POLISHED",2,2,2,2,2,,K,,72162365,M00501,72162365,M00501,,,,,,,,,I 
7,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,,,,,,,,,,,,,, 
8,1,,172137-12270,,"JOINT, 
CABLE",1,1,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
9,1,,172162-12300,,"BASE COMPL.",1,1,,,,,,,,,,,,,,,,, 
9-1,1,,172162-12490,,PLATE,1,1,1,1,1,,S,,72162169,M00504,72162169,M00504,,,,,,, 
10,2,,172141-41360,,"BUSH 
1415",2,2,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
11,1,,172162-12340,,"SHAFT 
COMPL.",1,1,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
12,1,,172162-12380,,"LINK 
COMPL.",1,1,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
13,1,,172162-12400,,"LEVER 
COMPL.",1,1,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
14,2,,172141-41360,,"BUSH 
1415",1,1,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
15,1,,172162-
12470,,"CABLE,ACCELERATOR",1,1,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
16,1,,172162-
12480,,"SPRING,RETURN",1,1,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
17,1,,1C6281-52310,,"PIN 6,COME-OFF 
SNAP",2,2,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,,,,I 
18,1,,1A1040-56900,,"PIN  6X 
17",2,2,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,,,,I 
19,1,,22137-060000,,"WASHER 6, 
POLISHED",4,4,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,,,,I 
20,1,,26756-060002,,"LOCK NUT 
6",1,1,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
21,1,,22351-040025,,"PIN 
4X25,SPRING",1,1,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
22,1,,24311-000210,,"O-RING 1A P-
21.0",3,3,,,,,Z,,72162169,M00504,72162169,M00504,,,,,,, 
23,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,,,,,,,,,,,,,, 



IB~ 
PREVIOUS 

g 7?-eJv 
Fi g. ACCELERATOR 

REFER TO Fig.35 

$Jim 
NEW 
FROM M/#O0504 

REFER TO Fig. 35 

B7 



1,1,,172162-13100,,"BRACKET A CMP,ENGINE",2,2,2,2,2,,,,,,,,,,,,,, 
2,1,,172162-13140,,"BRACKET B CMP,ENGINE",2,2,2,2,2,,,,,,,,,,,,,, 
3,1,,172162-13170,,WASHER,8,8,8,8,8,,,,,,,,,,,,,, 
4,1,,172162-13180,,"MOUNT,ENGINE",8,8,8,8,8,,,,,,,,,,,,,, 
5,1,,172162-13190,,"BOLT M16X150",4,4,4,4,4,,,,,,,,,,,,,, 
6,1,,172162-13200,,"BOLT M10X30",16,16,16,16,16,,,,,,,,,,,,,, 
7,1,,172137-46040,,"SEAT, SPRING",16,16,16,16,16,,,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",16,16,16,16,16,,,,,,,,,,,,,, 
9,1,,22217-160000,,"SPRING WASHER 16",4,4,4,4,4,,,,,,,,,,,,,, 



B7 



1,1,,172162-13300,,"ABSORB.MTL.,MT.L SD.",1,1,1,1,1,,,,,,,,,,,,,, 
3,1,,172162-13410,,BRACKET,1,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172162-13420,,"ABSORB.MTL.,MT.R SD.",1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,172162-13480,,BRACKET,1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,172162-13570,,"ABSORB.MTL.,CVR.A SD",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,172162-13600,,"COVER B",1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,172162-13630,,"PLATE F COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
12,1,,172162-13650,,"PLATE G COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-13670,,BRACKET,2,2,2,2,2,,,,,,,,,,,,,, 
14,1,,172162-13680,,"PLATE COMP.,GUARD",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,172162-13730,,"SEAL A,RADIATOR",2,2,2,2,2,,,,,,,,,,,,,, 
16,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
17,1,,26716-100002,,"NUT 10",8,8,8,8,8,,,,,,,,,,,,,, 
18,1,,172162-13760,,"SEAL D",1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,172162-13770,,"SEAL,RADIATOR LOWER",1,1,1,1,1,,,,,,,,,,,,,, 
20,1,,172162-13780,,"MOUNT 42-87,EVAPORTR",4,4,4,4,4,,,,,,,,,,,,,, 
21,1,,172162-13810,,"TUBE A CMP.,RADIATOR",1,1,1,1,1,,,,,,,,,,,,,, 
22,1,,172162-13830,,"TUBE B CMP.,RADIATOR",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,172162-13860,,"HOSE,WIPER OUTLET",1,1,1,1,1,,,,,,,,,,,,,, 
24,1,,172162-13870,,"HOSE,WIPER INLET",1,1,1,1,1,,,,,,,,,,,,,, 
25,1,,172162-13880,,"SUPPORT CMP,SUB-TANK",1,1,1,1,1,,,,,,,,,,,,,, 
26,1,,172162-13900,,"PIPE A,DRAIN",1,1,,,,,,,,,,,,,,,,, 
26-1,1,,172162-13280,,"PIPE A 
COMP.,DRAIN",1,1,,,,,S,,72162214,M00501,72162214,M00501,,,,,,, 
26-2,1,,172162-13281,,"PIPE 
A,DRAIN",1,1,1,1,1,,N,,72162341,M00563,72162341,M00563,,,,,,,,,I 
27,1,,172162-13710,,PIPE,1,1,,,,,W,,*,M00501,*,M00501,,,,,,,,,I 
27-1,1,,172162-
13711,,PIPE,1,1,1,1,1,,N,,72146294,M01115,72146294,M01115,,,,,,,,,I 
28,1,,172162-13920,,"HOSE COMP.,C.W.UPPER",1,1,1,1,1,,,,,,,,,,,,,, 
29,1,,172162-13930,,"HOSE COMP.,C.W.UNDER",1,1,1,1,1,,,,,,,,,,,,,, 
30,2,,172162-13960,,"ABSORB.MTL.,THRWR.SD",1,1,1,1,1,,,,,,,,,,,,,, 
31,2,,172122-79890,,"CLAMP 350",2,2,2,2,2,,,,,,,,,,,,,, 
32,1,,172725-16380,,"GROMMET 15X20",1,1,1,1,1,,,,,,,,,,,,,, 
33,1,,119129-44500,,"RADIATOR COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
33A,2,,123682-44210,,CAP,1,1,1,1,1,,,,,,,,,,,,,,,,I 
33B,2,,X7008002700,,"HOSE, RUBBER",1,1,1,1,1,,,,,,,,,,,,,,,,I 
33C,2,,23000-013000,,CLAMP,2,2,2,2,2,,,,,,,,,,,,,,,,I 
34,1,,171064-44510,,"SUB-TANK ASSY",1,1,1,1,1,,,,,,,,,,,,,, 
35,2,,171064-44520,,"BODY, SUB-TANK",1,1,1,1,1,,,,,,,,,,,,,, 
36,2,,121450-44531,,CAP,1,1,1,1,1,,,,,,,,,,,,,, 
37,2,,124450-44560,,CLAMP,1,1,1,1,1,,,,,,,,,,,,,, 
38,2,,121470-44581,,GASKET,1,1,1,1,1,,,,,,,,,,,,,, 
39,2,,23065-070225,,"HOSE 7X 225",1,1,1,1,1,,,,,,,,,,,,,, 
40,1,,124450-44550,,"CLAMP, SUB-TANK",1,1,1,1,1,,,,,,,,,,,,,, 
41,1,,121256-44600,,"BRACKET, SUB-TANK",1,1,1,1,1,,,,,,,,,,,,,, 
42,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,1,1,1,,,,,,,,,,,,,, 
43,2,,121450-49100,,"BODY, COCK",1,1,1,1,1,,,,,,,,,,,,,, 
44,2,,121250-49121,,PLUG,1,1,1,1,1,,,,,,,,,,,,,, 
45,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,1,,,,,,,,,,,,,, 
46,1,,124766-59050,,"CLAMP 12",4,4,4,4,4,,,,,,,,,,,,,, 
47,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,4,4,,,,,,,,,,,,,, 
48,1,,22137-100000,,"WASHER 10,POLISHED",4,4,4,4,4,,,,,,,,,,,,,, 
49,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,8,,,,,,,,,,,,,, 
50,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,8,,,,,,,,,,,,,, 
51,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,4,,,,,,,,,,,,,, 
52,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,4,,,,,,,,,,,,,, 
53,1,,22217-080000,,"SPRING WASHER  
8",2,2,,,,,Z,,72164299,M01153,72164299,M01153,,,,,,,,,I 
54,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,2,,,,,,,,,,,,,, 
55,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,8,,,,,,,,,,,,,, 
56,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
57,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 



58,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,8,,,,,,,,,,,,,, 
59,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
60,1,,23010-050000,,"CLAMP 50",8,8,8,8,8,,,,,,,,,,,,,, 
61,1,,26013-080252,,"BOLT M 8X 25",2,2,2,2,2,,,,,,,,,,,,,, 
62,1,,26116-080162,,"BOLT 8X16",8,8,8,8,8,,,,,,,,,,,,,, 
63,1,,26116-080162,,"BOLT 8X16",4,4,4,4,4,,,,,,,,,,,,,, 
64,1,,26116-080162,,"BOLT 8X16",4,4,4,4,4,,,,,,,,,,,,,, 
65,1,,26116-080162,,"BOLT 8X16",2,2,2,2,2,,,,,,,,,,,,,, 
65-1,1,,26557-080162,,"SCREW M 8X 
16",2,2,,,,,N,,72162268,M00504,72162268,M00504,,,,,,, 
65-2,1,,26022-080162,,"SCREW M 8X 
16",2,2,2,2,2,,N,,72164299,M01153,72164299,M01153,,,,,,,,,I 
66,1,,26116-080162,,"BOLT 8X16",8,8,8,8,8,,,,,,,,,,,,,, 
67,1,,26116-080202,,"BOLT M 8X 20 PLATED",8,8,8,8,8,,,,,,,,,,,,,, 
68,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
69,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
70,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
71,1,,933152-09280,,"BAND 170",1,1,1,1,1,,,,,,,,,,,,,, 
72,1,,22217-080000,,"SPRING WASHER  8",6,6,6,6,6,,,,,,,,,,,,,, 
73,1,,26116-080162,,"BOLT 8X16",6,6,6,6,6,,,,,,,,,,,,,, 
74,1,,172122-17190,,CLIP,2,2,2,2,2,,W,,72162232,"FROM 1ST",72162232,"FROM 
1ST",,,,,,, 



Fig. 11 5 !/ .I.-$1, "'v? ':/ ~ & I'\.-{ ""f 
RADIATOR.MOUNT & LINE 

15 

66 ' 
17~ / 55 4 - t 74 

;~~~ REFER TO F;<6 

5 8 --<ID' J. . 9 

2 o~9 ll--, 1'• I ~ 1 fa 3 3 6 

13~ I 17 , 
'4rb 7 "<:::''W.,,,--,;?,J! u 

67---j ~ _ 
49--© 

L-----'11 
5 

\Bl---] 

D D 

I 

7 
~32/ 

_j 

l 

18 

0-27 
~46 

TI 
26 46 

29 

IEHfi 
PREVIOUS 

B7 



1,1,,172124-13500,,"MOUNT, RADIATOR",4,4,4,4,4,,,,,,,,,,,,,, 
2,1,,172162-15100,,"CASING COMP.,FAN",1,1,1,1,1,,,,,,,,,,,,,, 
3,1,,172162-15200,,"SUPPORT COMP.,FAN",1,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172162-15260,,"SHAFT COMP.,FAN",1,1,1,1,1,,,,,,,,,,,,,, 
5,1,,172162-15290,,COUPLING,1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,172162-15300,,"COUPLING,MOTOR",1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,172162-15310,,SEAL,2,2,2,2,2,,,,,,,,,,,,,, 
8,1,,172162-15320,,SEAL,2,2,2,2,2,,,,,,,,,,,,,, 
9,1,,172162-15330,,"DUCT,COOLING FAN",2,2,2,2,2,,,,,,,,,,,,,, 
10,1,,172162-15340,,"FAN,COOLING",1,1,1,1,1,,,,,,,,,,,,,, 
11,2,,26979-080102,,"SCREW 8X10",1,1,1,1,1,,,,,,,,,,,,,, 
12,1,,22157-060000,,"WASHER  6",1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,22217-060000,,"SPRING WASHER  6",1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,8,,,,,,,,,,,,,, 
15,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,8,,,,,,,,,,,,,, 
16,1,,22242-000170,,"CIRCLIP   17",2,2,2,2,2,,,,,,,,,,,,,, 
17,1,,22512-050160,,"KEY 5X16,FEATHER",1,1,1,1,1,,,,,,,,,,,,,, 
18,1,,24104-062033,,"BEARING 6203UU",2,2,2,2,2,,,,,,,,,,,,,, 
19,1,,26013-080252,,"BOLT M 8X 25",8,8,8,8,8,,,,,,,,,,,,,, 
20,1,,172155-71200,,"COUPLING (CF-A-2",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,26022-040102,,"SCREW  M 4X 10",16,16,,,,,,,,,,,,,,,,, 
21-1,1,,22857-400120,,"SCREW 
4X12",16,16,16,16,16,,R,,72162333,M00563,72162333,M00563,,,,,,,,,I 
22,1,,26116-060122,,"BOLT 6X12",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,26116-080162,,"BOLT 8X16",8,8,8,8,8,,,,,,,,,,,,,, 
24,1,,26450-080252,,"BOLT M 8X 25",4,4,4,4,4,,,,,,,,,,,,,, 
25,1,,26716-080002,,"NUT M 8",8,8,8,8,8,,,,,,,,,,,,,, 
26,1,,172162-15350,,SEAL,1,1,1,1,1,,,,,,,,,,,,,, 
27,1,,22217-040000,,"SPRING WASHER  
4",16,16,16,16,16,,W,,72162333,M00563,72162333,M00563,,,,,,,,,I 



'.J-1) "'.,/'.7"7 7 / . 12 COOLING FAN Fig. 

B7 



1,1,,772162-14100,,"TANK ASSY, FUEL",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,104200-11920,,COCK,1,1,1,1,1,,,,,,,,,,,,,, 
4,2,,172162-14180,,"GAUGE UNIT,FUEL",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-14200,,GASKET,1,1,1,1,1,,,,,,,,,,,,,, 
6,2,,172162-14210,,"SEAL A,FUEL TANK",1,1,1,1,1,,,,,,,,,,,,,, 
7,2,,172162-14220,,"SEAL B,FUEL TANK",1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-14230,,"SEAL C,FUEL TANK",1,1,1,1,1,,,,,,,,,,,,,, 
9,2,,172141-14250,,HOSE,1,1,,,,,,,,,,,,,,,,, 
9-1,2,,172141-
14251,,HOSE,1,1,1,1,1,,N,,72168223,M01115,72168223,M01115,,,,,,,,,I 
10,2,,172141-14260,,FLOAT,1,1,1,1,1,,,,,,,,,,,,,, 
11,2,,172122-14300,,"CAP, FUEL TANK",1,1,1,1,1,,,,,,,,,,,,,, 
12,3,,105430-55070,,GASKET,1,1,1,1,1,,,,,,,,,,,,,, 
13,2,,101504-55101,,"STRAINER,FUEL INLET",1,1,1,1,1,,,,,,,,,,,,,, 
14,2,,22217-050000,,"SPRING WASHER  5",5,5,5,5,5,,,,,,,,,,,,,, 
15,2,,23010-014000,,"CLAMP 14",2,2,2,2,2,,,,,,,,,,,,,, 
16,2,,26557-050122,,"SCREW M 5X 12",5,5,5,5,5,,,,,,,,,,,,,, 
17,1,,172162-14190,,"TUBE,FUEL DRAIN",1,1,1,1,1,,,,,,,,,,,,,, 
18,1,,22217-140000,,"SPRING WASHER 14",3,3,3,3,3,,,,,,,,,,,,,, 
19,1,,23080-013000,,"CLAMP 13,HOSE",1,1,1,1,1,,,,,,,,,,,,,, 
20,1,,26116-140302,,"BOLT M14X 30 PLATED",3,3,3,3,3,,,,,,,,,,,,,, 
21-1,1,,172142-14610,,"HOSE L900, FUEL",1,1,1,1,1,,,M,,,,,,,,,,,,,I 
22,1,,172122-14610,,"PIPE (B), FUEL",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,129335-55700,,"SEPARATOR, WATER",1,1,1,1,1,,,,,,,,,,,,,, 
24,2,,104200-55321,,"VALVE, TAPER",1,1,1,1,1,,,,,,,,,,,,,, 
25,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,1,1,1,,,,,,,,,,,,,, 
26,2,,104200-55341,,"HANDLE, COCK",1,1,1,1,1,,,,,,,,,,,,,, 
27,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,1,1,1,,,,,,,,,,,,,, 
28,2,,102103-55520,,O-RING,1,1,1,1,1,,,,,,,,,,,,,, 
29,2,,110250-55610,,"RING, RETAINING",1,1,1,1,1,,,,,,,,,,,,,, 
30,2,,121257-55720,,"SPRING, SCREEN",1,1,1,1,1,,,,,,,,,,,,,, 
31,2,,121257-55731,,FLOAT,1,1,1,1,1,,,,,,,,,,,,,, 
33,2,,101720-55750,,"PLUG 6",2,2,2,2,2,,,,,,,,,,,,,, 
34,2,,104200-55750,,"SCREW M 4",1,1,1,1,1,,,,,,,,,,,,,, 
35,2,,171081-55910,,SCREEN,1,1,1,1,1,,,,,,,,,,,,,, 
36,2,,23418-060000,,"GASKET 6, NYLON",2,2,2,2,2,,,,,,,,,,,,,, 
37,2,,24311-240100,,"O-RING 1A P-10A",1,1,1,1,1,,,,,,,,,,,,,, 
38,1,,124766-59050,,"CLAMP 12",6,6,6,6,6,,,,,,,,,,,,,, 
39,1,,1E6451-77620,,"PIPE, FUEL",1,1,1,1,1,,,,,,,,,,,,,, 
40,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,,,,,,,,,,,,,, 
41,1,,26116-080702,,"BOLT M 8X 70 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
42,1,,933152-09280,,"BAND 170",1,1,1,1,1,,,,,,,,,,,,,, 
43,1,,933110-00301,,"KEY ASSY",1,1,1,1,1,,,,,,,,,,,,,, 



38 

1-@ 
38 

Fig.13 './? & F. 0. 1-e,17 
F. O. 

9 
& FUEL LINE FUEL TANK 

41)° 23 
_-;> 21 

7 
6 

JHl:lL,No. 1(:;,t - l6,a-~hlt°9"Q 
jl 1:1:l L, No. ( I) tl"=> 
1 I NC. ( 1) ~ 16 

( l ) 

43 ~ 

~ 11 ~12J-

J--13 

• .- 9 

.... 15 

k9."r--- 8 

--~ 
·.- .1) : --~ ,;::> u;; . .. c- u~~ / _____________ l6/Jr··?'11 17 v- ./-/ 

~::~)-· r-:~·· :. r(~--~=-y ,,..-:. '-I. : -1/' /-. 
,,..,,,- : 

I 

B7 



1,1,,172162-16100,,"BATTERY 130E41R",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172162-16110,,"CORD,BATTERY POS.",1,1,1,1,1,,,,,,,,,,,,,, 
3,1,,172162-16120,,"CORD,BATTERY NEG.",1,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172112-16650,,CLAMP(B),2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,124550-77030,,"COVER, TERMINAL",1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,1,,,,,,,,,,,,,, 
8,1,,26716-080002,,"NUT M 8",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,26716-100002,,"NUT 10",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172112-16201,,"RETAINER, BATTERY",1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,172162-16300,,"MOUNT COMP.,BATTERY",1,1,,,,,,,,,,,,,,,,, 
11-1,1,,172162-16301,,"MOUNT 
COMP.,BATTERY",1,1,1,1,1,,S,,72162132,M00504,72162132,M00504,,,,,,, 
12,1,,22157-080000,,"WASHER  8",2,2,2,2,2,,,,,,,,,,,,,, 
13,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,4,,,,,,,,,,,,,, 
14,1,,26716-080002,,"NUT M 8",4,4,4,4,4,,,,,,,,,,,,,, 
15,1,,933171-15710,,"ROD(B), BATTERY FIX",2,2,2,2,2,,,,,,,,,,,,,, 
16,1,,22137-100000,,"WASHER 
10,POLISHED",2,2,2,2,2,,W,,72162132,M00504,72162132,M00504,,,,,,, 
17,1,,26013-100202,,"BOLT W/WASHER 
M10X20",2,2,2,2,2,,W,,72162132,M00504,72162132,M00504,,,,,,, 



Fig. 14 
14 ~ 12 lO 

15 

@--14 
~12 

3 

?' - '7 fr~ 
COOLER SPEC. 

R TO Fig.25 REFE 

87 



1,1,,172162-16500,,"HARNESS A,WIRE",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172162-16501,,"HARNESS A,WIRE",1,1,1,1,1,,N,,72162165,"FROM 
1ST",72162165,"FROM 1ST",,,,,,, 
2,1,,172162-16510,,"HARNESS B,WIRE",1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172162-16511,,"HARNESS B,WIRE",1,1,1,1,1,,N,,72162165,"FROM 
1ST",72162165,"FROM 1ST",,,,,,, 
3,1,,172162-16520,,"HARNESS C,WIRE",1,1,,,,,,,,,,,,,,,,, 
3-1,1,,172162-16521,,"HARNESS C,WIRE",1,1,1,1,1,,N,,72162165,"FROM 
1ST",72162165,"FROM 1ST",,,,,,, 
3-2,1,,172162-16522,,"WIRE HARNESS 
C",1,1,1,1,1,,N,,72165273,M01166,72165273,M01166,72165273,M01166,72165273,M01166
,72165273,M01166,,,I 
4,1,,172162-16530,,"HARNESS D,WIRE",1,1,1,1,1,,,,,,,,,,,,,, 
5,1,,172126-16540,,"CLAMP 10X70",2,2,2,2,2,,,,,,,,,,,,,, 
6,1,,172162-16540,,"HARNESS E,WIRE",1,1,,,,,,,,,,,,,,,,, 
6-1,1,,172162-16541,,"HARNESS 
B,WIRE",1,1,1,1,1,,S,,72162308,M00550,72162308,M00550,,,,,,,,,I 
7,1,,172162-16550,,"HARNESS F,WIRE",1,1,,,,,,,,,,,,,,,,, 
7-1,1,,172162-16551,,"HARNESS F, 
WIRE",1,1,1,1,1,,R,,72162308,M00550,72162308,M00550,,,,,,,,,I 
8,1,,172137-16560,,BAND,9,9,,,,,,,,,,,,,,,,, 
8-1,1,,172137-
16560,,BAND,8,8,8,8,8,,K,,72162365,M00653,72162365,M00653,,,,,,,,,I 
9,1,,172122-16570,,"LINK, FUSIBLE",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172162-16570,,"HARNESS H,WIRE",1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,172112-16650,,CLAMP(B),2,2,2,2,2,,,,,,,,,,,,,, 
12,1,,194940-51450,,"CLAMP,LIGHT CORD",4,4,4,4,4,,,,,,,,,,,,,, 
13,1,,194440-51620,,"CLAMP, WIRE HARNESS",3,3,3,3,3,,,,,,,,,,,,,, 
14,1,,194440-51620,,"CLAMP, WIRE HARNESS",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,172162-61850,,GROMMET,1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,172137-66230,,GROMMET,1,,1,1,1,,,,,,,,,,,,,, 
17,1,,172112-69790,,"PLUG 32X2",,1,,,,,,,,,,,,,,,,, 
18,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,2,,,,,,,,,,,,,, 
19,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,3,3,,,,,,,,,,,,,, 
20,1,,22217-080000,,"SPRING WASHER  8",3,3,3,3,3,,,,,,,,,,,,,, 
21,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,,,,,,,,,,,,,, 
22,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,,,,,,,,,,,,,, 
23,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,3,,,,,,,,,,,,,, 
24,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,,,,,,,,,,,,,, 
25,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,,,,,,,,,,,,,, 
26,1,,26116-080162,,"BOLT 8X16",3,3,3,3,3,,,,,,,,,,,,,, 
27,1,,26116-080162,,"BOLT 8X16",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
29,1,,26116-100162,,"BOLT M10X 16 PLATED",3,3,3,3,3,,,,,,,,,,,,,, 
30,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
31,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
32,1,,933168-55770,,"BAND 146",11,11,11,11,11,,,,,,,,,,,,,, 
33,1,,933171-15801,,"WIRE, EARTH",1,1,1,1,1,,,,,,,,,,,,,, 
34,1,,172162-16600,,"STAY 
COMP.,HARNESS",1,1,1,1,1,,W,,72162129,M00504,72162129,M00504,,,,,,, 
35,1,,22217-080000,,"SPRING WASHER  
8",2,2,2,2,2,,W,,72162129,M00504,72162129,M00504,,,,,,, 
36,1,,26116-080162,,"BOLT 
8X16",2,2,2,2,2,,W,,72162129,M00504,72162129,M00504,,,,,,, 
37,1,,172126-16540,,"CLAMP 
10X70",1,1,1,1,1,,W,,72162365,M00653,72162365,M00653,,,,,,, 



k 
' i 

Fig.15 

@ Raff-Mil 
DETAILED OF@ 

37 
6 

~-­
,,# 

31 l25 

~~~('J{'f~/?" :.t-tt" /, 1"t/t
0 

~@) 
ELECTRIC PART(WIRING:CABIN.CANOPY) 

@Raff MU 
DET A I LED OF @ 

4 

,l 

~ REFER TO F;g 16 

B7 



1,1,,172151-17100,,"LAMP, CHECKER",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172162-17100,,"BOX ASSY, INDICATOR",1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172162-17101,,"BOX ASSY, 
INDICATOR",1,1,1,1,1,,N,,72162464,M01119,72162464,M01119,,,,,,, 
3,2,,172162-17120,,VALVE,4,4,4,4,4,,,,,,,,,,,,,, 
4,2,,172162-
17130,,HOURMETER,1,1,1,1,1,,W,,72162464,M01119,72162464,M01119,,,,,,, 
5,1,,172141-17150,,BUZZER,1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,172141-17160,,"BOX, FUSE",1,1,,,,,,,,,,,,,,,,, 
6-1,1,,172141-17161,,"BOX, 
FUSE",1,1,1,1,1,,N,,72165378,M00850,72165378,M00850,,,,,,,,,I 
7,2,,29411-050000,,"FUSE ( 
5A),CARTRIDGE",1,1,,,,,Z,,72165378,M00850,72165378,M00850,,,,,,, 
8,2,,29411-100000,,"FUSE 
(10A),CARTRIDGE",2,2,,,,,Z,,72165378,M00850,72165378,M00850,,,,,,, 
9,2,,29411-150000,,"FUSE (15A),CARTRIDGE",2,2,,,,,,,,,,,,,,,,, 
9-1,2,,29411-150000,,"FUSE 
(15A),CARTRIDGE",5,5,5,5,5,,K,,72165378,M00850,72165378,M00850,,,,,,,,,I 
10,1,,172141-17190,,"SWITCH, WORK LAMP",1,1,1,1,1,,,,,,,,,,,,,, 
11,2,,172141-17230,,"BULB 24V- 6W",1,1,1,1,1,,,,,,,,,,,,,, 
12,1,,172162-17200,,"BRACKET COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,194464-52190,,"SWITCH, SAFETY START",1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,194464-52190,,"SWITCH, SAFETY START",1,1,,,,,,,,,,,,,,,,, 
14-1,1,,172164-17140,,SWITCH,1,1,1,1,1,,S,,72168272,"M/# 01167",72168272,"M/# 
01167",,,,,,,,,I 
15,1,,1A1380-62480,,"BOLT 6X12,SLIT",2,2,2,2,2,,,,,,,,,,,,,, 
16,1,,119247-77100,,"RELAY, SAFETY",4,4,4,4,4,,,,,,,,,,,,,, 
17,1,,129432-77100,,RELAY,1,1,1,1,1,,,,,,,,,,,,,, 
18,1,,22137-050000,,"WASHER 5, POLISHED",2,2,2,2,2,,,,,,,,,,,,,, 
19,1,,22137-060000,,"WASHER 6, POLISHED",4,4,4,4,4,,,,,,,,,,,,,, 
20,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,2,,,,,,,,,,,,,, 
21,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,2,,,,,,,,,,,,,, 
22,1,,22217-060000,,"SPRING WASHER  6",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,26022-050162,,"SCREW M 5X 16",2,2,2,2,2,,,,,,,,,,,,,, 
24,1,,26022-060122,,"SCREW M 6X 12",6,6,6,6,6,,,,,,,,,,,,,, 
25,1,,26022-060202,,"SCREW M 6X 20",2,2,2,2,2,,,,,,,,,,,,,, 
26,1,,26589-040202,,"SCREW M4,BINDING",4,4,4,4,4,,,,,,,,,,,,,, 
27,1,,26116-060122,,"BOLT 6X12",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,933110-00100,,"SWITCH ASSY, STARTER",1,1,1,1,1,,,,,,,,,,,,,, 
30,2,,933110-00301,,"KEY ASSY",1,1,1,1,1,,,,,,,,,,,,,, 
31,1,,933110-05300,,HORN,1,1,1,1,1,,,,,,,,,,,,,, 
32,1,,933113-15900,,"COVER, SWITCH TERMI.",1,1,1,1,1,,,,,,,,,,,,,, 
33,1,,172162-17400,,"LAMP COMP.,WORKING",1,1,1,1,1,,,,,,,,,,,,,, 
34,2,,172141-17211,,"BULB 12V55W",1,1,1,1,1,,W,,72162287,"FROM 
1ST",72162287,"FROM 1ST",,,,,,, 
35,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,1,1,1,1,,,,,,,,,,,,,, 
36,2,,29220-788200,,BULB,1,1,1,1,1,,W,,72162287,"FROM 1ST",72162287,"FROM 
1ST",,,,,,, 
37,1,,933152-02900,,WASHER,2,2,2,2,2,,,,,,,,,,,,,, 
38,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,2,,,,,,,,,,,,,, 
39,1,,26116-080162,,"BOLT 8X16",2,2,2,2,2,,,,,,,,,,,,,, 



Fig.16 

-----------~ /-- /~: 

€ffi',~ c::J (-¼ifiDD + 1:••, + l:o ft";!;!;) ~~ RA 'D'.11;tia= : 1" f j, 1" t / ,; ,J.ffi. 

ELECTRIC PART(EOUIPMENT:CABIN, CANOPY) 

/( <crc--~~ cf-(✓--~ 
34 \ 

33 

1// // 
1 

,-1 
I : ._ 

·-
'• 

~ 
24 

19 
16 

35 

B7 



1,1,,172162-16560,,"HARNESS G,WIRE",1,,1,1,1,,,,,,,,,,,,,, 
2,1,,172122-16590,,"BAND 200F",3,,3,3,3,,,,,,,,,,,,,, 
3,1,,172137-62970,,"GROMMET 16",1,,1,1,1,,,,,,,,,,,,,, 
4,1,,172137-66230,,GROMMET,2,,2,2,2,,,,,,,,,,,,,, 
5,1,,172122-79890,,"CLAMP 350",1,,1,1,1,,,,,,,,,,,,,, 
6,1,,22857-400120,,"SCREW 4X12",3,,3,3,3,,,,,,,,,,,,,, 
7,1,,22857-400100,,"SCREW 4X10",2,,2,2,2,,,,,,,,,,,,,, 
8,1,,933113-05150,,"LAMP, ROOM",1,,1,1,1,,,,,,,,,,,,,, 
9,2,,933113-05160,,"BULB (12V5W)",1,,1,1,1,,,,,,,,,,,,,, 
10,1,,172312-17250,,ASHTRAY,1,,1,1,1,,,,,,,,,,,,,, 
11,1,,22867-400100,,"SCREW 4X10",3,,3,3,3,,,,,,,,,,,,,, 
12,1,,933113-15000,,"CIGAR LIGHTER ASSY",1,,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-17300,,"MOTOR 520A,WIPER",1,,1,1,1,,,,,,,,,,,,,, 
14,1,,172162-17310,,"ARM 450,WIPER",1,,1,1,1,,,,,,,,,,,,,, 
15,1,,172162-17320,,"BLADE 400,WIPER",1,,1,1,1,,,,,,,,,,,,,, 
16,1,,172162-17330,,"SWITCH,WIPER",1,,1,1,1,,,,,,,,,,,,,, 
17,1,,22217-060000,,"SPRING WASHER  6",3,,3,3,3,,,,,,,,,,,,,, 
18,1,,26116-060122,,"BOLT 6X12",3,,3,3,3,,,,,,,,,,,,,, 
19,1,,119247-77100,,"RELAY, SAFETY",1,,1,1,1,,W,,72168273,*1995.06,,,,,,,,,,,I 
20,1,,22137-060000,,"WASHER 6, 
POLISHED",1,,1,1,1,,W,,72168273,*1995.06,,,,,,,,,,,I 
21,1,,26022-060122,,"SCREW M 6X 12",1,,1,1,1,,W,,72168273,*1995.06,,,,,,,,,,,I 
22,1,,26559-050162,,SCREW,1,,1,1,1,,W,,72162374,"FROM 1ST",,,,,,,,,,,I 



4 

B7 



1,1,,772162-17800,,"RADIO ASSY.",1,,,,,,,,,,,,,,,,,, 
2,2,,172122-16590,,"BAND 200F",3,,,,,,,,,,,,,,,,,, 
3,2,,172162-17800,,RADIO,1,,,,,,,,,,,,,,,,,, 
4,2,,172162-17810,,ANTENNA,1,,,,,,,,,,,,,,,,,, 
5,2,,172162-17820,,"CORD,ANT.EXTENSION",1,,,,,,,,,,,,,,,,,, 
6,2,,172162-17850,,"BRACKET,RADIO",1,,,,,,,,,,,,,,,,,, 
7,2,,22217-080000,,"SPRING WASHER  8",4,,,,,,,,,,,,,,,,,, 
8,2,,22217-080000,,"SPRING WASHER  8",4,,,,,,,,,,,,,,,,,, 
9,2,,22857-400120,,"SCREW 4X12",3,,,,,,,,,,,,,,,,,, 
10,2,,26116-080162,,"BOLT 8X16",4,,,,,,,,,,,,,,,,,, 
11,2,,26557-080102,,"SCREW M 8X 10",4,,,,,,,,,,,,,,,,,, 
12,2,,26022-040162,,"SCREW M 4X 16",2,,,,,,,,,,,,,,,,,, 



18 5 ::J::t 
Fig. RADIO 

J!t:l:l L, No. 1 (;t 
Jtt:l:J L,No.2t),E,J2~,a--1J.£90 
1 INC. 2~12 

B7 



1,1,,772162-17600,,"HEATER ASSY.",1,,,,,,,1,,,,,,,,,,, 
2,2,,172162-17600,,"HEATER COMPL.",1,,,,,,,,,,,,,,,,,, 
2-1,2,,172162-17601,,HEATER,1,,1,1,1,,N,,72162438,M00971,,,,,,,,,,,I 
3,2,,172162-17610,,"SWITCH,HEATER",1,,1,1,1,,,,,,,,,,,,,, 
4,2,,172162-17620,,"HOSE 3850 CMP,HEATER",1,,1,1,1,,,,,,,,,,,,,, 
6,3,,172162-17640,,"TUBE,CORRUGATED",1,,1,1,1,,,,,,,,,,,,,, 
7,2,,172124-17630,,"VALVE, MINIATURE",1,,1,1,1,,,,,,,,,,,,,, 
8,2,,172124-17640,,"JOINT 3/8",2,,2,2,2,,,,,,,,,,,,,, 
9,2,,172162-17650,,"HOSE 3100 CMP,HEATER",1,,1,1,1,,,,,,,,,,,,,, 
11,3,,172162-17670,,"TUBE,CORRUGATED",1,,1,1,1,,,,,,,,,,,,,, 
12,2,,22137-100000,,"WASHER 10,POLISHED",3,,,,,,,,,,,,,,,,,, 
13,2,,22217-100000,,"SPRING WASHER 10",3,,,,,,,,,,,,,,,,,, 
14,2,,23000-022000,,"CLAMP 22",4,,4,4,4,,,,,,,,,,,,,, 
15,2,,26116-100162,,"BOLT M10X 16 PLATED",3,,,,,,,,,,,,,,,,,, 
16,2,,933152-09280,,"BAND 170",3,,3,3,3,,,,,,,,,,,,,, 
17,1,,172162-17500,,COVER,1,,1,1,1,,W,,72162433,M00937,,,,,,,,,,,I 
18,1,,172162-17540,,SEAL,1,,1,1,1,,W,,72162433,M00937,,,,,,,,,,,I 
19,1,,172162-17560,,SEAL,1,,1,1,1,,W,,72162433,M00937,,,,,,,,,,,I 
20,1,,172168-65790,,RUBBER,1,,1,1,1,,W,,72162452,M00996,,,,,,,,,,,I 
21,1,,172122-79890,,"CLAMP 350",1,,1,1,1,,W,,72162365,M00653,,,,,,,,,,,I 
22,1,,26013-080202,,"BOLT W/WASHER 
M8X20",2,,2,2,2,,W,,72162433,M00937,,,,,,,,,,,I 
23,2,,22137-100000,,"WASHER 
10,POLISHED",1,,1,1,1,,W,,72162433,M00937,,,,,,,,,,,I 
24,2,,22217-100000,,"SPRING WASHER 10",1,,1,1,1,,W,,72162433,M00937,,,,,,,,,,,I 
25,2,,26116-100162,,"BOLT M10X 16 
PLATED",1,,1,1,1,,W,,72162433,M00937,,,,,,,,,,,I 



19 1::-$1 
F. HEATER 19. 

J!ili L,No. l(;t - 16{£-~JJ. ;t; ""t" J! ili L, No. 21J' 1:> 

1 INC.2~16 
25 lf ~8 24-@, 

23-~ I 19 
20~-.' 

I ..J 17 

87 



1,1,,172162-08100,,"REMODEL KIT, COOLER",1,,,,,,,,,,,,,,,,,, 
2,2,,172162-03110,,"LABEL,SMALL",1,,,,,,,,,,,,,,,,,, 
3,2,,172519-03680,,"LABEL,BRAND",1,,,,,,,,,,,,,,,,,, 
4,2,,172122-17190,,CLIP,1,,,,,,,,,,,,,,,,,, 
5,2,,172162-17500,,COVER,1,,,,,,,,,,,,,,,,,, 
6,2,,172162-17540,,SEAL,1,,,,,,,,,,,,,,,,,, 
7,2,,172162-17560,,SEAL,1,,,,,,,,,,,,,,,,,, 
8,2,,172162-18430,,"SEAL, BONNET",1,,,,,,,,,,,,,,,,,, 
9,2,,172162-61930,,COVER,1,,,,,,,,,,,,,,,,,, 
10,2,,172162-61950,,LABEL,1,,,,,,,,,,,,,,,,,, 
11,2,,172162-62850,,PLATE,1,,,,,,,,,,,,,,,,,, 
12,2,,172519-63240,,"BOLT  8X 16",4,,,,,,,,,,,,,,,,,, 
13,2,,172149-64360,,"PLATE, FRAME(L)",1,,,,,,,,,,,,,,,,,, 
14,2,,172168-65790,,RUBBER,1,,,,,,,,,,,,,,,,,, 
15,2,,172162-65800,,"COVER B COMPL.",1,,,,,,,,,,,,,,,,,, 
16,2,,172162-67400,,"ROOF,CABIN",1,,,,,,,,,,,,,,,,,, 
17,2,,172162-67580,,COVER,1,,,,,,,,,,,,,,,,,, 
18,2,,172162-67590,,SEAL,1,,,,,,,,,,,,,,,,,, 
19,2,,172162-67600,,"WINDOW,ROOF",1,,,,,,,,,,,,,,,,,, 
20,2,,172162-67610,,"GUARD COMP.,ROOF",1,,,,,,,,,,,,,,,,,, 
21,2,,22137-080000,,"WASHER 8, POLISHED",8,,,,,,,,,,,,,,,,,, 
22,2,,22137-100000,,"WASHER 10,POLISHED",1,,,,,,,,,,,,,,,,,, 
23,2,,22190-080000,,"SEAL WASHER  8(BOLT)",4,,,,,,,,,,,,,,,,,, 
24,2,,22217-080000,,"SPRING WASHER  8",8,,,,,,,,,,,,,,,,,, 
25,2,,22217-100000,,"SPRING WASHER 10",1,,,,,,,,,,,,,,,,,, 
26,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,,,,,,,,,,,,,,,,, 
27,2,,26116-080162,,"BOLT 8X16",8,,,,,,,,,,,,,,,,,, 
28,2,,26116-080202,,"BOLT M 8X 20 PLATED",6,,,,,,,,,,,,,,,,,, 
29,2,,26116-100162,,"BOLT M10X 16 PLATED",1,,,,,,,,,,,,,,,,,, 
30,2,,172162-67980,,"M1A688301      Y QZ",1,,,,,,,1,,,,,,,,,,, 
31,2,,172162-67990,,"MBG201400      Y QZ",1,,,,,,,1,,,,,,,,,,, 
32,2,,172162-68620,,"SUPPORT,DASHBOARD",2,,,,,,,1,,,,,,,,,,, 
33,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 
34,2,,26116-080162,,"BOLT 8X16",2,,,,,,,,,,,,,,,,,, 



Fig.20 
? - 7i!\[~* •;, I­
COOLER REMODEL K1T 
172162-08100 
Jjlj § No. 200) Jt l±l l., No. 1 !;I: 
1A § No. 20© Ji :±l L No. 2-JJ,,; 34 c 
1A § No. 21 (J.) jt l±l l, No. 1-JJ, ,; 13 c 
J'A§No. 22©Jtl±l LNo. J-JJ,1c,30c 
1A § No. 23© Ji HI L, No. 11;, G 26 c 
J'A§No.24©Ji:±lLNo.1t;,,;34c 
J'A§No. 25©.Jil:l:l LNo. lt;,i::, 18c 

? - 7 ( 1JJ\~ -~~) 

COOLER(COVER RELATED) 

J'A§No. 26(7.)Jitl:J l,No. ltJ, G211.r~JJ. ;l:::"9" 
Fig.20 Ref.No.1 
INC Fig. 20 Ref. No. 2~34 

Fig. 21 Ref. No. l~ 13 
Fig. 22 Ref. No. 1~30 
Fig. 23 Ref. No. 1~26 
Fig. 24 Ref. No. 1~34 
Fig. 25 Ref. No. l~ 18 
Fig. 26 Ref. No. 1~21 

a-fil 

3 
15 

( 
® 

,23~ 
17~ rr-27 

..,....:-4 ®---24 
@-------21 

16 

REFER TO Fig. 38 

26 
B7 



1,2,,172162-18020,,COMPRESSOR,1,,,,,,,,,,,,,,,,,, 
2,2,,172162-18750,,V-PULLEY,1,,,,,,,,,,,,,,,,,, 
3,2,,172162-18760,,"ADJUSTER, BELT",1,,,,,,,,,,,,,,,,,, 
4,2,,172162-18770,,V-BELT,1,,,,,,,,,,,,,,,,,, 
5,2,,172162-18780,,BRACKET,1,,,,,,,,,,,,,,,,,, 
6,2,,22137-080000,,"WASHER 8, POLISHED",2,,,,,,,,,,,,,,,,,, 
7,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 
8,2,,26013-080252,,"BOLT M 8X 25",2,,,,,,,,,,,,,,,,,, 
9,2,,26013-080502,,"BOLT M 8X 50",1,,,,,,,,,,,,,,,,,, 
10,2,,26013-080552,,"BOLT M 8X 55",1,,,,,,,,,,,,,,,,,, 
11,2,,26013-100302,,"BOLT M10X 30",2,,,,,,,,,,,,,,,,,, 
12,2,,26013-100302,,"BOLT M10X 30",6,,,,,,,,,,,,,,,,,, 
13,2,,26116-080202,,"BOLT M 8X 20 PLATED",2,,,,,,,,,,,,,,,,,, 



Fig. 21 

12 

4 

?-7(J:.,J° v·,iJ"OO:il) 
COOLER(COMPRESSOR RELATED) 

2 

I.:,.t::;'::., 

/ ENGINE 

/' i::.,:··· 

--~ ~ .~" 

,,,, ', , 7 

6 

3(/,,..-
,__ 13 

'J - 5 c;IU~ .:t- -;, ~ 
COOLER REMODEL KIT ' 
172162-08100 10 
Jij § No. 20 OJ JUil L No. 1 l;t. 
Jij §No. 20© JU:l:l L No. 21;, G 34c 
Jij § No. 21 OJ JU:1::1 L No. 1 t;, G 13 c 
Jij § No. 22© JU:1::1 L No. 1 t;, G 30 c 
Jij § No. 230) JUl:J L No. 1 t;, G 26 c 
Jij § No. 24(1) Ji t:1:J L No. 1 :IJ, G 34 c 
Jij § No. 25 OJ .Ii t:1::1 L No. 1 :IJ, G 18 c 
Jij § No. 26 OJ .Ii t:1::1 L No. 1 :IJ, G 2 Hf~ Jr;), 9 o 

Fig. 20 Ref. No. 1 
INC Fig.20 Ref. No.2~34 

Fig. 21 Ref. No. 1~ 13 
Fig. 22 Ref. No. 1~30 
Fig. 23 Ref. No. 1~26 
Fig.24 Ref.No. 1~34 
Fig, 25 Ref. No. 1~ 18 
Fig. 26 Ref. No. 1~21 

5 

87 



1,2,,172122-13310,,"MOUNT, RADIATOR",4,,,,,,,,,,,,,,,,,, 
2,2,,172162-18000,,"COOLER NO.1 ASSY",1,,,,,,,,,,,,,,,,,, 
3,3,,172162-18030,,CONDENSER,1,,,,,,,,,,,,,,,,,, 
4,3,,172162-18040,,BRACKET,1,,,,,,,,,,,,,,,,,, 
5,3,,172162-18160,,TUBE,1,,,,,,,,,,,,,,,,,, 
6,3,,172162-18170,,TUBE,1,,,,,,,,,,,,,,,,,, 
7,3,,1E8080-79430,,"SWITCH ASSY, CONTROL",1,,,,,,,,,,,,,,,,,, 
8,3,,1E8080-79450,,"KNOB,FAN",2,,,,,,,,,,,,,,,,,, 
9,3,,198325-87110,,DRYER,1,,,,,,,,,,,,,,,,,, 
11,3,,198325-87200,,"CASE,LOWER",1,,,,,,,,,,,,,,,,,, 
14,3,,197821-88070,,GRILLE,2,,,,,,,,,,,,,,,,,, 
15,2,,172162-18500,,BRACKET,1,,,,,,,,,,,,,,,,,, 
16,2,,172162-18580,,PLATE,1,,,,,,,,,,,,,,,,,, 
17,2,,172162-18590,,PLATE,1,,,,,,,,,,,,,,,,,, 
18,2,,172162-18640,,COVER,1,,,,,,,,,,,,,,,,,, 
19,2,,172162-18650,,COVER,1,,,,,,,,,,,,,,,,,, 
20,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 
21,2,,22217-080000,,"SPRING WASHER  8",8,,,,,,,,,,,,,,,,,, 
22,2,,22217-080000,,"SPRING WASHER  8",4,,,,,,,,,,,,,,,,,, 
23,2,,22217-080000,,"SPRING WASHER  8",12,,,,,,,,,,,,,,,,,, 
24,2,,26013-120252,,"BOLT M12X 25",4,,,,,,,,,,,,,,,,,, 
25,2,,26116-080162,,"BOLT 8X16",2,,,,,,,,,,,,,,,,,, 
26,2,,26116-080162,,"BOLT 8X16",12,,,,,,,,,,,,,,,,,, 
27,2,,26116-080202,,"BOLT M 8X 20 PLATED",4,,,,,,,,,,,,,,,,,, 
28,2,,26579-050162,,"SCREW  5* 16",8,,,,,,,,,,,,,,,,,, 
29,2,,26668-080002,,"NUT,CAP  8",2,,,,,,,,,,,,,,,,,, 
30,2,,26716-080002,,"NUT M 8",8,,,,,,,,,,,,,,,,,, 



Fig.22 ?-5 (J:,.,f· :,.,fjli]jI) 
COOLER(CONDENSER RELATED) 

JU:l:J L, No. 2 i;t 
JU±:l L.No. 3:/J, & 14~~J'.J. * "t" 
2 INC. 3~ 14 

7 r 
30 

21 

15 

18 

17 

f1 
' ,<, 

11 

I ,, 

. . 11~ 21 30 . r 
.. /' .. ~.-~ ' 26 23 

r~~ <::--0 ·"<'.-._lL- REFER TO Fig. 23 

~ ~ <::'~? 
~: -. - .- \EFER TO Fig. 20 

1 

7-'7i!il:~=tc-,, I- ~-I )-,-/-------.._ __ 
COOLER REMODEL Kl T 

2

14

8 
_, .-. ~:: 

172162-08100 J<:" .- > 
Ji,i § No. 20 (/J Ji 1::1:! l, No. 1 f;t '-..:._ ---..._ -<..,...,.-- · .-
JJl § No. 20<1.)J!l:fl L.No. 2:IJ,&34c '•\.'-,."o. "-'__ / (J--
Ji,i§No. 21<1.)J!lfl L.No. 11.Ju; 13c ~ ---..__ / / 
rti§No.22(7)J!l:I:! L.No.1:IJ,G30c --~··y~--
JJl§No. 230)J!lfl l.,No. lb":>26c ~- -.........._ __ ~, 9 
JJl§No.24<1.)J!l:l:JL,No.11.J,&34c . 
]J:j§No.25©J!l:fll,No.11.J,E,18c ---.. •.-
~§No.26©J!:±IL.No.11.J,E,2J~~J'.J.*"t0 .,?J f::o., • ~-, 
Fig.20 Ref.No.1 // I, 29 ,.~ 1 --~ 
INC F!g, 20 Ref. No. 2~34 / _ __,,/ : ' hJQ, , ,...- . 

Fig. 21 Ref. No. 1~ 13 / --- ' ' 
Fig, 22 Ref. No. 1~30 .- , /' 25 1• 

Fig. 23 Ref. No. 1~26 . •, 4 , 
Fig, 24 Ref. No. 1~34 , ·--~~ ' 
Fig_ 25 Ref. No. 1 ~ 1 B ·---......:: '• , I 
Fig.26 Ref.No.1~21 (_, f-..... j' /.:, l j 

87 



1,2,,172162-18240,,"COVER A ASSY",1,,,,,,,,,,,,,,,,,, 
2,2,,172162-18260,,"COVER B COMPL.",1,,,,,,,,,,,,,,,,,, 
3,2,,172162-18280,,GRILLE,1,,,,,,,,,,,,,,,,,, 
4,2,,172162-18290,,FILTER,1,,,,,,,,,,,,,,,,,, 
5,2,,172162-18300,,"DUCT,COOLER",1,,,,,,,,,,,,,,,,,, 
6,2,,172162-18340,,BRACKET,1,,,,,,,,,,,,,,,,,, 
7,2,,172162-18350,,BRACKET,2,,,,,,,,,,,,,,,,,, 
8,2,,172162-18360,,SEAL,1,,,,,,,,,,,,,,,,,, 
9,2,,172162-18370,,SEAL,1,,,,,,,,,,,,,,,,,, 
10,2,,172162-18380,,SEAL,1,,,,,,,,,,,,,,,,,, 
11,2,,172162-18390,,SEAL,1,,,,,,,,,,,,,,,,,, 
12,2,,172162-18400,,SEAL,1,,,,,,,,,,,,,,,,,, 
13,2,,172162-18410,,SEAL,1,,,,,,,,,,,,,,,,,, 
14,2,,194940-61790,,"SCRFW 5X16",5,,,,,,,,,,,,,,,,,, 
15,2,,22137-050000,,"WASHER 5, POLISHED",12,,,,,,,,,,,,,,,,,, 
16,2,,22137-080000,,"WASHER 8, POLISHED",6,,,,,,,,,,,,,,,,,, 
17,2,,22217-050000,,"SPRING WASHER  5",9,,,,,,,,,,,,,,,,,, 
18,2,,22217-050000,,"SPRING WASHER  5",6,,,,,,,,,,,,,,,,,, 
19,2,,22217-050000,,"SPRING WASHER  5",6,,,,,,,,,,,,,,,,,, 
20,2,,22217-080000,,"SPRING WASHER  8",11,,,,,,,,,,,,,,,,,, 
21,2,,26116-080162,,"BOLT 8X16",8,,,,,,,,,,,,,,,,,, 
22,2,,26116-080202,,"BOLT M 8X 20 PLATED",2,,,,,,,,,,,,,,,,,, 
23,2,,26559-050162,,SCREW,9,,,,,,,,,,,,,,,,,, 
24,2,,26559-050162,,SCREW,6,,,,,,,,,,,,,,,,,, 
25,2,,26559-050162,,SCREW,6,,,,,,,,,,,,,,,,,, 
26,2,,26716-080002,,"NUT M 8",1,,,,,,,,,,,,,,,,,, 



Fig.23 ?-5(+tl .. 1 J~-7 ,(;t-~~) 
COOLER(CABIN ROOF INNER RELATED) 

?-'5i'!\l:~"F•;, ~ 
COOLER REMODEL KIT 
172162-08100 
!ff El No. 20 0) JU::l:l L, No. ll;t 
~ El No. 200) Ji tl:l L, No. 2-JJ, 0 34 c 
J'ff§No. 210).J!tl:J L,No. 11J' 013c 
J'ff§No. 220).J!tl:J L,No. 1-JJ, 030c 
Ji El No. 230) Ji ll:l L, No. 11J, & 26 c 
Jji§No. 240).J!tl:J L,No. 11.J, i::,34c 
~§No.250)J!t:1:JL,No.11J,i.:,18c 
~ El No. 260) Ji t:l:l L, No. 11.i, 0 21 'a"~ h £: 9 o 

Fig. 20 Ref. No. 1 
INC Fig. 20 Ref. No. 2~34 

Fig_ 21 Ref. No. 1 ~ 13 
Fig.22 Ref,No.1~30 
Fig_ 23 Ref. No. 1 ~26 
Fig, 24 Ref. No. 1~34 
Fig.25 Ref.No.1~18 
Fig. 26 Ref. No. 1~21 

8 

r 

15~-
18 % 
24~ - I 

~ REFER TO Fig. 22 -- .. 

15 l 
®-----17 
&------23 

·---4 

~!>----3 
~>----19 
~1-----25 

B7 



1,2,,172162-18010,,"COOLER NO2",1,,,,,,,,,,,,,,,,,, 
2,3,,172162-18050,,CLAMP,1,,,,,,,,,,,,,,,,,, 
3,3,,172162-18060,,CLAMP,1,,,,,,,,,,,,,,,,,, 
4,3,,172162-18070,,"PLUG, DRAIN",2,,,,,,,,,,,,,,,,,, 
5,3,,172162-18100,,HOSE,1,,,,,,,,,,,,,,,,,, 
6,3,,172162-18110,,HOSE,1,,,,,,,,,,,,,,,,,, 
7,3,,172162-18120,,HOSE,1,,,,,,,,,,,,,,,,,, 
8,3,,172162-18130,,HOSE,1,,,,,,,,,,,,,,,,,, 
9,3,,172162-18140,,HOSE,1,,,,,,,,,,,,,,,,,, 
10,3,,172162-18150,,HOSE,1,,,,,,,,,,,,,,,,,, 
11,3,,172162-18180,,"HOSE, DRAIN",1,,,,,,,,,,,,,,,,,, 
12,3,,172162-18190,,"HOSE, DRAIN",1,,,,,,,,,,,,,,,,,, 
13,3,,172162-18200,,"HOSE, DRAIN",1,,,,,,,,,,,,,,,,,, 
14,3,,172165-18210,,HOSE,1,,,,,,,,,,,,,,,,,, 
15,3,,1E8080-79470,,"NUT 4,JN",3,,,,,,,,,,,,,,,,,, 
16,3,,1E8080-79480,,"CLIP C",1,,,,,,,,,,,,,,,,,, 
17,3,,197821-88380,,INSULATOR,1,,,,,,,,,,,,,,,,,, 
18,2,,172162-18420,,GROMMET,1,,,,,,,,,,,,,,,,,, 
19,2,,172162-18450,,SUPPORT,2,,,,,,,,,,,,,,,,,, 
20,2,,172162-18830,,"COVER, DRAIN",1,,,,,,,,,,,,,,,,,, 
21,2,,172162-18840,,COVER,1,,,,,,,,,,,,,,,,,, 
22,2,,172162-67960,,"BRACKET ASSY",4,,,,,,,,,,,,,,,,,, 
23,2,,172147-78780,,"GUIDE,HOSE",2,,,,,,,,,,,,,,,,,, 
24,2,,22137-060000,,"WASHER 6, POLISHED",2,,,,,,,,,,,,,,,,,, 
25,2,,22217-060000,,"SPRING WASHER  6",4,,,,,,,,,,,,,,,,,, 
26,2,,22217-060000,,"SPRING WASHER  6",8,,,,,,,,,,,,,,,,,, 
27,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 
28,2,,26013-060252,,"BOLT M 6X 25",2,,,,,,,,,,,,,,,,,, 
29,2,,26116-060122,,"BOLT 6X12",4,,,,,,,,,,,,,,,,,, 
30,2,,26116-080162,,"BOLT 8X16",2,,,,,,,,,,,,,,,,,, 
31,2,,26589-060162,,"SCREW M6,BINDING",8,,,,,,,,,,,,,,,,,, 
32,2,,933168-55770,,"BAND 146",5,,,,,,,,,,,,,,,,,, 
33,2,,26013-080252,,"BOLT M 8X 25",2,,,,,,,,,,,,,,,,,, 
34,2,,22137-080000,,"WASHER 8, POLISHED",2,,,,,,,,,,,,,,,,,, 



24 ?--::,(We~) 
Fig. COOLER(PIPING) 

Jtt:l:l L, No. 11:1 l 
JUl\ L,No. 2:b' G 17~~.7;-lt 9 

0 
I @ 5 ? - 7 c:llrJ.H= ·;, t-

1 INC. 2~ 17 ~-~10~· 17 COOLER REMODEL KIT 

~ @- ~3 @- - . ~~~~~~~~~l:il L,No. 1 l;t 

REFER TO F 20--._ _,.,,,/.,/'-...__•- 18~ @ 23 1 Ji,i El No. 20(}) Jl!±I L,No. 2:b' G 34t: 

,- ':·':l.l ~- lili El No. 22 (}) J! 1::1:J L, No. 1 t;, G 30 t: 
ig. ---,.._,.,,. ."r_~-~ ~• 9 Ji,i§No. 21(])Jl!i:I L,No. Jt;,i:', 13t: 

'----., : ,,- - 25 Jjj§No.230JJ!t:ll L,No. ]:tJ,G26c: 
__ : _,,- Ji,i El No. 24(}) Jl lli L, No 1 t,,;; 34t: 

13 /,- /'--.... -:1o~ ,- ~"• 16 29 Jili§No.25(])Jll±JL,No: 11J,i;18t: 

t 
/ r-::r··.__j----..__ rf;:-.:- __ <·p Ji,i§No.26(])Jll::l:JL,No.ltJ,i;21~ 

,,(' -~ --~ : ,,-"'· ~ff/~~f.No. l 
: INC.Fig.20 Ref.No.2~34 

:,;-...._·:------.._' l Fig. 21 Ref. No. 1~13 
..,,_____--.....__ , Fig.22Ref.No.1~30 

I -~ Fig. 23 Ref. No. 1~26 
V , Fig. 24 Ref. No. 1~34 

, 12 ,,:,.,, _,; j Fig. 25 Ref. No. 1~18 

28 

LJJ,,-::1~: '• , 
14 

F;,. 26 Ref. N•).~21.li':1 

---v ®~ ' , 8---

i~}:i 15~- /~4 29 

~-✓J--s J3o 
! !~~ I ~ , ·---- I® -· '--~---; : ,,2l~>li .. 

----- , .· 
. 31 y· 

l . ......__ ,, 
I -- 20 . 
' I 

' ' 

~ 
33~ ', 

3~3~-1? 
~-5371'® 

/ 6 

' 
\ . 

' ' 

' 

: / . - I . / 
~# 

I, 
I 

lt+---1] 

6 

B7 



1,2,,172310-16080,,"BOLT, BATTERY",2,,,,,,,,,,,,,,,,,, 
2,2,,172162-16200,,CLAMP,1,,,,,,,,,,,,,,,,,, 
3,2,,172162-16250,,"MOUNT COMP.,BATTERY",1,,,,,,,,,,,,,,,,,, 
4,2,,172162-16700,,"HARNESS, WIRE",1,,,,,,,,,,,,,,,,,, 
5,2,,172162-16710,,"HARNESS, WIRE",1,,,,,,,,,,,,,,,,,, 
6,2,,172162-16720,,"HARNESS, WIRE",1,,,,,,,,,,,,,,,,,, 
7,2,,172162-16730,,"HARNESS, WIRE",1,,,,,,,,,,,,,,,,,, 
8,2,,172162-16740,,"HARNESS, WIRE",1,,,,,,,,,,,,,,,,,, 
9,2,,1A1040-45890,,"WASHER 10 36 4.5",1,,,,,,,,,,,,,,,,,, 
10,2,,194250-51660,,"BAND  250",1,,,,,,,,,,,,,,,,,, 
11,2,,119247-77100,,"RELAY, SAFETY",2,,,,,,,,,,,,,,,,,, 
12,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 
13,2,,22217-100000,,"SPRING WASHER 10",1,,,,,,,,,,,,,,,,,, 
14,2,,26013-100252,,"BOLT W/WASHER M10X25",3,,,,,,,,,,,,,,,,,, 
15,2,,26116-100452,,"BOLT M10X 45 PLATED",1,,,,,,,,,,,,,,,,,, 
16,2,,26716-100002,,"NUT 10",1,,,,,,,,,,,,,,,,,, 
17,2,,933168-55770,,"BAND 146",10,,,,,,,,,,,,,,,,,, 
18,2,,172126-16540,,"CLAMP 10X70",1,,,,,,,1,,,,,,,,,,, 



Fig.25 ?-5Clti~) 
COOLER(ELECTRIC PART) 

~l 

>------12 

'AJ----2 

89·- ' 

l __ --~~. ~- : 
:------- 1' _, --v 

4' 

1-"5al:~"t--;, I­
COOLER REMODEL KIT 
172162-08100 
JJl El No. 20 0) JHl:l L, No. 1 f;;t 
~ §No. 200) ~!:i:l l,No. 2b' 0 34<':: 
Ji,l_§ No. 210) ~ l±l l, No. 1 t.,, 0 13 <':: 
Ji,l El No. 220) ~ t±l L, No. 1 t.,\I?, 30 <':: 
~ El No. 23 0) ~ t±l L, No. 1 tJ, & 26 c 
Ji,l El No. 240) ~til L,No. 1tJ,034<':: 
Ji,l El No. 25 QJ ~ t±l L, No. 1 tJ, 0 18 <':: 
Ji,l El No. 26 © ~ t±l L, No. 1 tJ, G 21 {t-~ h * 1" o 

Fig, 20 Ref. No. 1 
INC Fig,20 Ref.No.2~34 

Fig. 21 Ref. No. 1~13 
F i g_ 22 Ref. No. l ~ 30 
F i g_ 23 Ref. No. 1 ~ 26 
Fig.24 Ref.No.1~34 
Fig.25 Ref.No.1~18 
Fig. 26 Ref. No. 1~21 

16--------® 
l3_ft. 

gp_REFffi TO F,gl6 

15~ 

17 6 

8 

:?fl - - . I 
,, --... )'' ,, ' 

' 

' --

87 



1,2,,172162-03120,,"LABEL,FEED WATER",1,,,,,,,,,,,,,,,,,, 
2,2,,172162-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,,, 
3,2,,172162-03250,,"LABEL,PATTERN A",1,,,,,,,,,,,,,,,,,, 
4,2,,172162-03500,,LABEL,1,,,,,,,,,,,,,,,,,, 
5,2,,172162-03510,,"LABEL, CAUTION",1,,,,,,,,,,,,,,,,,, 
6,2,,172162-67100,,"TRIM,ROOF A",1,,,,,,,,,,,,,,,,,, 
7,2,,172162-67110,,"TRIM,ROOF B",1,,,,,,,,,,,,,,,,,, 
8,2,,172162-67120,,"TRIM,ROOF C",1,,,,,,,,,,,,,,,,,, 
9,2,,172162-67130,,"TRIM,ROOF D",1,,,,,,,,,,,,,,,,,, 
10,2,,172162-67140,,"TRIM,FROMT A",1,,,,,,,,,,,,,,,,,, 
11,2,,172162-67150,,"TRIM,FROMT B",1,,,,,,,,,,,,,,,,,, 
12,2,,172162-67160,,"TRIM A,SIDE",1,,,,,,,,,,,,,,,,,, 
13,2,,172162-67170,,"TRIM B,SIDE",1,,,,,,,,,,,,,,,,,, 
14,2,,172162-67180,,"TRIM,SIDE C",2,,,,,,,,,,,,,,,,,, 
15,2,,172162-67190,,"TRIM,REAR A",2,,,,,,,,,,,,,,,,,, 
16,2,,172162-67200,,"TRIM,REAR C",1,,,,,,,,,,,,,,,,,, 
17,2,,172162-67210,,"TRIM,REAR D",1,,,,,,,,,,,,,,,,,, 
18,2,,172162-67230,,"TRIM,DOOR A",1,,,,,,,,,,,,,,,,,, 
19,2,,172162-67240,,"TRIM,DOOR B",1,,,,,,,,,,,,,,,,,, 
20,2,,172162-69161,,"TRIM REAR B",1,,,,,,,,,,,,,,,,,, 
21,2,,172162-14210,,"SEAL A,FUEL TANK",1,,,,,,,,,,,,,,,,,, 
22,1,,172165-03471,,LABEL,1,,,,,,,,,,,,,,,,,, 



Fig.26 

5 

?-5(ftr.'' :.,~~-ftt?.) 
COOLER(CABIN INTERIOR OTHERS) 

20--

18 

17 

©n5JV 
VI mo FROM C : \' 

f'y-) 
: 1,-_:oefJ l : w· 3 
-,l,-· 

(Q) ;1J7JlJI, 
VIEWED FROM@ 

B7 



1,1,,172162-29100,,SPROCKET,2,2,2,2,2,,,,,,,,,,,,,, 
2,1,,22217-140000,,"SPRING WASHER 14",24,24,24,24,24,,,,,,,,,,,,,, 
3,1,,26116-140402,,"BOLT M14X 40 PLATED",24,24,24,24,24,,,,,,,,,,,,,, 
4,1,,772162-37100,,"IDLER ASSY",2,2,2,2,2,,,,,,,,,,,,,, 
5,2,,172162-37100,,"IDLER 340 COMPL.",2,2,2,2,2,,,,,,,,,,,,,, 
7,3,,172162-37180,,"BUSH 45,ROLLER",4,4,4,4,4,,,,,,,,,,,,,, 
8,2,,172162-37130,,"COVER A,IDLER SEAL",2,2,2,2,2,,,,,,,,,,,,,, 
9,2,,172162-37140,,"COVER B,IDLER SEAL",2,2,2,2,2,,,,,,,,,,,,,, 
10,2,,172162-37150,,"SHAFT,IDLER",2,2,2,2,2,,,,,,,,,,,,,, 
11,2,,172124-37160,,PIN,2,2,2,2,2,,,,,,,,,,,,,, 
12,2,,172162-37170,,"SEAL,FLOATING",4,4,4,4,4,,,,,,,,,,,,,, 
13,2,,194630-42120,,"PLUG PT1/8",2,2,2,2,2,,,,,,,,,,,,,, 
14,2,,22242-000400,,"CIRCLIP   40",2,2,2,2,2,,,,,,,,,,,,,, 
15,2,,24321-000400,,"O-RING 1A G-40.0",4,4,4,4,4,,,,,,,,,,,,,, 
16,1,,772162-37300,,"TRACK,ROLLER ASSY",10,10,10,10,10,,,,,,,,,,,,,, 
17,2,,172162-37300,,"ROLLER COMP.,LOWER",10,10,10,10,10,,,,,,,,,,,,,, 
18,3,,172124-37120,,"BUSH 40",20,20,20,20,20,,,,,,,,,,,,,, 
20,2,,172162-37330,,"SHAFT COMP.,ROLLER",10,10,10,10,10,,,,,,,,,,,,,, 
21,2,,172162-37360,,"COVER B,ROLLER SEAL",10,10,10,10,10,,,,,,,,,,,,,, 
22,2,,194630-42120,,"PLUG PT1/8",10,10,10,10,10,,,,,,,,,,,,,, 
23,2,,24321-000400,,"O-RING 1A G-40.0",10,10,10,10,10,,,,,,,,,,,,,, 
24,2,,933112-00500,,"SEAL 66 86 28",20,20,20,20,20,,,,,,,,,,,,,, 
25,2,,22242-000350,,"CIRCLIP   35",10,10,10,10,10,,,,,,,,,,,,,, 
26,1,,22217-200000,,"SPRING WASHER 20",20,20,20,20,20,,,,,,,,,,,,,, 
27,1,,26116-200402,,"BOLT M20X40",20,20,20,20,20,,,,,,,,,,,,,, 
28,1,,772162-37500,,"CARRIER ROLLER ASSY.",2,2,2,2,2,,,,,,,,,,,,,, 
29,2,,172141-37140,,"SEAL 357220",2,2,2,2,2,,,,,,,,,,,,,, 
31,2,,172162-37520,,"SHAFT,CARRIER ROLLER",2,2,2,2,2,,,,,,,,,,,,,, 
32,2,,172162-37530,,PLUG,2,2,2,2,2,,,,,,,,,,,,,, 
33,2,,172162-37540,,"COVER,SEAL",2,2,2,2,2,,,,,,,,,,,,,, 
34,2,,22252-000720,,"CIRCLIP   72",2,2,2,2,2,,,,,,,,,,,,,, 
35,2,,22252-000750,,"CIRCLIP   75",2,2,2,2,2,,,,,,,,,,,,,, 
36,2,,22252-000850,,"CIRCLIP   85",2,2,2,2,2,,,,,,,,,,,,,, 
37,2,,24101-062074,,"BALL BEARING",4,4,4,4,4,,,,,,,,,,,,,, 
38,2,,24311-000650,,"O-RING 1A P-65.0",2,2,2,2,2,,,,,,,,,,,,,, 
39,1,,22217-120000,,"SPRING WASHER",2,2,2,2,2,,,,,,,,,,,,,, 
40,1,,26116-120652,,"BOLT M12X 65 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
41,1,,26716-120002,,"NUT 12",2,2,2,2,2,,,,,,,,,,,,,, 
42,1,,172162-37700,,"ADJUSTER CMP,CRAWLER",2,2,2,2,2,,,,,,,,,,,,,, 
43,1,,172162-37770,,"TUBE COMP.,ADJUSTER",2,2,2,2,2,,,,,,,,,,,,,, 
44,1,,172162-37800,,PISTON,2,2,2,2,2,,,,,,,,,,,,,, 
45,1,,172162-37810,,"PLATE,ADJUSTER",2,2,2,2,2,,,,,,,,,,,,,, 
46,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,2,2,2,2,,,,,,,,,,,,,, 
47,2,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,2,,,,,,,,,,,,,, 
48,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 
49,1,,22217-140000,,"SPRING WASHER 14",8,8,8,8,8,,,,,,,,,,,,,, 
50,1,,24325-000550,,"O-RING 1B G-55.0",2,2,2,2,2,,,,,,,,,,,,,, 
51,1,,26116-140552,,"BOLT M14X 55 PLATED",8,8,8,8,8,,,,,,,,,,,,,, 
52,1,,933126-50500,,"SEAL 5569811, DKB",2,2,2,2,2,,,,,,,,,,,,,, 
53,1,,933138-12101,,"RING G55,BACKUP",2,2,2,2,2,,,,,,,,,,,,,, 



27 □ -5 & 7~i7 A !--(i~? □-5f±~) 
Fig. ROLLER & ADJUST(IRON CRAWLER SPEC.) 

B7 



1,1,,172162-29100,,SPROCKET,2,2,2,2,2,,,,,,,,,,,,,, 
2,1,,22217-140000,,"SPRING WASHER 14",24,24,24,24,24,,,,,,,,,,,,,, 
3,1,,26116-140402,,"BOLT M14X 40 PLATED",24,24,24,24,24,,,,,,,,,,,,,, 
4,1,,772162-37110,,"IDLER ASSY,",2,2,2,2,2,,,,,,,,,,,,,, 
5,2,,172162-37130,,"COVER A,IDLER SEAL",2,2,2,2,2,,,,,,,,,,,,,, 
6,2,,172162-37140,,"COVER B,IDLER SEAL",2,2,2,2,2,,,,,,,,,,,,,, 
7,2,,172162-37150,,"SHAFT,IDLER",2,2,2,2,2,,,,,,,,,,,,,, 
8,2,,172124-37160,,PIN,2,2,2,2,2,,,,,,,,,,,,,, 
9,2,,172162-37160,,"IDLER 350 COMPL.",2,2,2,2,2,,,,,,,,,,,,,, 
11,3,,172162-37180,,"BUSH 45,ROLLER",4,4,4,4,4,,,,,,,,,,,,,, 
12,2,,172162-37170,,"SEAL,FLOATING",4,4,4,4,4,,,,,,,,,,,,,, 
13,2,,194630-42120,,"PLUG PT1/8",2,2,2,2,2,,,,,,,,,,,,,, 
14,2,,22242-000400,,"CIRCLIP   40",2,2,2,2,2,,,,,,,,,,,,,, 
15,2,,24321-000400,,"O-RING 1A G-40.0",4,4,4,4,4,,,,,,,,,,,,,, 
16,1,,772162-37300,,"TRACK,ROLLER ASSY",8,8,8,8,8,,,,,,,,,,,,,, 
17,2,,172162-37300,,"ROLLER COMP.,LOWER",8,8,8,8,8,,,,,,,,,,,,,, 
18,3,,172124-37120,,"BUSH 40",16,16,16,16,16,,,,,,,,,,,,,, 
20,2,,172162-37330,,"SHAFT COMP.,ROLLER",8,8,8,8,8,,,,,,,,,,,,,, 
21,2,,172162-37360,,"COVER B,ROLLER SEAL",8,8,8,8,8,,,,,,,,,,,,,, 
22,2,,194630-42120,,"PLUG PT1/8",8,8,8,8,8,,,,,,,,,,,,,, 
23,2,,24321-000400,,"O-RING 1A G-40.0",8,8,8,8,8,,,,,,,,,,,,,, 
24,2,,933112-00500,,"SEAL 66 86 28",16,16,16,16,16,,,,,,,,,,,,,, 
25,2,,22242-000350,,"CIRCLIP   35",8,8,8,8,8,,,,,,,,,,,,,, 
26,1,,22217-200000,,"SPRING WASHER 20",16,16,16,16,16,,,,,,,,,,,,,, 
27,1,,26116-200402,,"BOLT M20X40",16,16,16,16,16,,,,,,,,,,,,,, 
28,1,,772162-37500,,"CARRIER ROLLER ASSY.",2,2,2,2,2,,,,,,,,,,,,,, 
29,2,,172141-37140,,"SEAL 357220",2,2,2,2,2,,,,,,,,,,,,,, 
31,2,,172162-37520,,"SHAFT,CARRIER ROLLER",2,2,2,2,2,,,,,,,,,,,,,, 
32,2,,172162-37530,,PLUG,2,2,2,2,2,,,,,,,,,,,,,, 
33,2,,172162-37540,,"COVER,SEAL",2,2,2,2,2,,,,,,,,,,,,,, 
34,2,,22252-000720,,"CIRCLIP   72",2,2,2,2,2,,,,,,,,,,,,,, 
35,2,,22252-000750,,"CIRCLIP   75",2,2,2,2,2,,,,,,,,,,,,,, 
36,2,,22252-000850,,"CIRCLIP   85",2,2,2,2,2,,,,,,,,,,,,,, 
37,2,,24101-062074,,"BALL BEARING",4,4,4,4,4,,,,,,,,,,,,,, 
38,2,,24311-000650,,"O-RING 1A P-65.0",2,2,2,2,2,,,,,,,,,,,,,, 
39,1,,22217-120000,,"SPRING WASHER",2,2,2,2,2,,,,,,,,,,,,,, 
40,1,,26116-120652,,"BOLT M12X 65 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
41,1,,26716-120002,,"NUT 12",2,2,2,2,2,,,,,,,,,,,,,, 
42,1,,172162-37700,,"ADJUSTER CMP,CRAWLER",2,2,2,2,2,,,,,,,,,,,,,, 
43,1,,172162-37770,,"TUBE COMP.,ADJUSTER",2,2,2,2,2,,,,,,,,,,,,,, 
44,1,,172162-37800,,PISTON,2,2,2,2,2,,,,,,,,,,,,,, 
45,1,,172162-37810,,"PLATE,ADJUSTER",2,2,2,2,2,,,,,,,,,,,,,, 
46,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,2,2,2,2,,,,,,,,,,,,,, 
47,2,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,2,,,,,,,,,,,,,, 
48,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 
49,1,,22217-140000,,"SPRING WASHER 14",8,8,8,8,8,,,,,,,,,,,,,, 
50,1,,24325-000550,,"O-RING 1B G-55.0",2,2,2,2,2,,,,,,,,,,,,,, 
51,1,,26116-140552,,"BOLT M14X 55 PLATED",8,8,8,8,8,,,,,,,,,,,,,, 
52,1,,933126-50500,,"SEAL 5569811, DKB",2,2,2,2,2,,,,,,,,,,,,,, 
53,1,,933138-12101,,"RING G55,BACKUP",2,2,2,2,2,,,,,,,,,,,,,, 
54,1,,772162-
37310,,"ROLLER,TRACK",2,2,2,2,2,,W,,72162208,M00502,72162208,M00502,,,,,,, 
55,2,,172162-37330,,"SHAFT 
COMP.,ROLLER",2,2,2,2,2,,W,,72162208,M00502,72162208,M00502,,,,,,, 
56,2,,172162-37360,,"COVER B,ROLLER 
SEAL",2,2,2,2,2,,W,,72162208,M00502,72162208,M00502,,,,,,, 
57,2,,172162-37400,,"ROLLER 
COMP.,LOWER",2,2,2,2,2,,W,,72162208,M00502,72162208,M00502,,,,,,, 
58,3,,172124-37120,,"BUSH 
40",4,4,4,4,4,,W,,72162208,M00502,72162208,M00502,,,,,,, 
60,2,,194630-42120,,"PLUG 
PT1/8",2,2,2,2,2,,W,,72162208,M00502,72162208,M00502,,,,,,, 



61,2,,24321-000400,,"O-RING 1A G-
40.0",2,2,2,2,2,,W,,72162208,M00502,72162208,M00502,,,,,,, 
62,2,,933112-00500,,"SEAL 66 86 
28",4,4,4,4,4,,W,,72162208,M00502,72162208,M00502,,,,,,, 
63,2,,22242-000350,,"CIRCLIP   
35",2,2,2,2,2,,W,,72162208,M00502,72162208,M00502,,,,,,, 



28 □ -5 & ?::}-v7. t-(J~ k?□-5f±~) 
Fig. ROLLER & ADJUST(RUBBER CRAWLER SPEC.) 

87 



1,1,,172162-38100,,"SHOE 450,TRACK",2,2,2,2,2,,,,,,,,,,,,,, 
2,2,,172162-38110,,"LINK COMP.,TRACK",2,2,2,2,2,,,,,,,,,,,,,, 
3,3,,172162-38120,,"LINK L,TRACK",80,80,80,80,80,,,,,,,,,,,,,, 
4,3,,172162-38130,,"LINK R,TRACK",80,80,80,80,80,,,,,,,,,,,,,, 
5,3,,172162-38140,,"LINK L,MASTER",2,2,2,2,2,,,,,,,,,,,,,, 
6,3,,172162-38150,,"LINK R,MASTER",2,2,2,2,2,,,,,,,,,,,,,, 
7,3,,172162-38160,,"BUSH,TRACK",80,80,80,80,80,,,,,,,,,,,,,, 
8,3,,172162-38170,,"BUSH,MASTER",2,2,2,2,2,,,,,,,,,,,,,, 
9,3,,172162-38180,,"PIN,TRACK",80,80,80,80,80,,,,,,,,,,,,,, 
10,3,,172162-38190,,COLLAR,4,4,4,4,4,,,,,,,,,,,,,, 
11,3,,172162-38200,,"PIN,MASTER",2,2,2,2,2,,,,,,,,,,,,,, 
12,3,,172112-38111,,"PIN, COTTER",2,2,2,2,2,,,,,,,,,,,,,, 
13,2,,172162-38210,,"BOLT,SHOE",328,328,328,328,328,,,,,,,,,,,,,, 
14,2,,172162-38220,,"NUT, SHOE",328,328,328,328,328,,,,,,,,,,,,,, 
15,2,,172162-38230,,"PLATE 450,SHOE",82,82,82,82,82,,,,,,,,,,,,,, 
16,1,,172162-38250,,"TRACK, MASTER",1,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172162-38140,,"LINK L,MASTER",1,1,1,1,1,,,,,,,,,,,,,, 
18,2,,172162-38150,,"LINK R,MASTER",1,1,1,1,1,,,,,,,,,,,,,, 
19,2,,172162-38170,,"BUSH,MASTER",2,2,2,2,2,,,,,,,,,,,,,, 
20,2,,172162-38190,,COLLAR,4,4,4,4,4,,,,,,,,,,,,,, 
21,2,,172162-38210,,"BOLT,SHOE",4,4,4,4,4,,,,,,,,,,,,,, 
22,2,,172162-38220,,"NUT, SHOE",4,4,4,4,4,,,,,,,,,,,,,, 
23,2,,172162-38230,,"PLATE 450,SHOE",1,1,1,1,1,,,,,,,,,,,,,, 
24,1,,172162-38600,,"CRAWLER, RUBBER",2,2,2,2,2,,,,,,,,,,,,,, 



I 
7 

~ □ -5(450) 
Fig. 29 CRAWLER(450) 

~?>/' 
/~,~''ll--< y ,, 
<Le_ ii'\ . / / 

. , .. /' ,, ,',• 

~ // 

I I ' I I I 
6 11 

flfi.lfl .lb 
SPARE PARTS 

, ........ 

,/ 
> 

l 

I 1~ I I 

» □ -'71±~ 
:1 h. -,, CRAWLER SPEC. RUBBER 

B7 



1,1,,172162-45390,,"STAND COMP.,LINK",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172162-45391,,"STAND 
COMP.,LINK",1,1,1,1,1,,S,,72162155,M00504,72162155,M00504,,,,,,, 
2,2,,172141-41360,,"BUSH 1415",4,4,4,4,4,,,,,,,,,,,,,, 
3,2,,172141-41370,,"BUSH 2015",3,3,,,,,Z,,72162155,M00504,72162155,M00504,,,,,,, 
5,1,,172162-45800,,"COVER CMP,LINK STAND",1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,24761-040000,,"NIPPLE 
B,GREASE",1,1,,,,,Z,,72162155,M00504,72162155,M00504,,,,,,, 
8,1,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,26013-120352,,"BOLT M12X 35",4,4,4,4,4,,,,,,,,,,,,,, 
10,1,,26589-060162,,"SCREW M6,BINDING",7,7,7,7,7,,,,,,,,,,,,,, 
11,1,,172151-45010,,"BOOT P,LEVER",2,2,2,2,2,,,,,,,,,,,,,, 
12,1,,172151-45030,,"KNOB L COMPL.",1,1,,,,,,,,,,,,,,,,, 
12-1,1,,172165-
45070,,KNOB(L),1,1,,,,,S,,72162279,M00621,72162279,M00621,,,,,,,,,I 
12-2,1,,172165-45071,,"KNOB (L) 
ASSY",1,1,1,1,1,,N,,72165345,M00760,72165345,M00760,,,,,,,,,I 
13,1,,172151-45040,,"KNOB R COMPL.",1,1,,,,,,,,,,,,,,,,, 
13-1,1,,172165-
45080,,KNOB(R),1,1,,,,,S,,72162279,M00621,72162279,M00621,,,,,,,,,I 
13-2,1,,172165-45081,,"KNOB R 
COMPL.",1,1,1,1,1,,N,,72165345,M00760,72165345,M00760,,,,,,,,,I 
14,1,,172162-45100,,"LEVER L COMPL.",1,1,,,,,,,,,,,,,,,,, 
14-1,1,,172162-45101,,"KNOB 
L",1,1,,,,,S,,72162279,M00621,72162279,M00621,,,,,,,,,I 
14-2,1,,172162-45740,,"LEVER L 
ASSY",1,1,1,1,1,,N,,72162329,M00621,72162329,M00621,,,,,,,,,I 
15,1,,172162-45120,,"LEVER R COMPL.",1,1,,,,,,,,,,,,,,,,, 
15-1,1,,172162-45121,,"LEVER R 
ASSY",1,1,1,1,1,,S,,72162279,M00621,72162279,M00621,,,,,,,,,I 
16,1,,172162-45280,,"JOINT AB",1,1,,,,,Z,,72162329,M00621,72162329,M00621,,,,,,, 
17,1,,172162-45290,,"JOINT 
COMPL.",1,1,,,,,Z,,72162329,M00621,72162329,M00621,,,,,,, 
18,1,,172162-45310,,"NUT M24",1,1,,,,,Z,,72162329,M00621,72162329,M00621,,,,,,, 
19,1,,172151-45320,,"PLATE,BOOT",2,2,2,2,2,,,,,,,,,,,,,, 
20,1,,26013-080162,,"BOLT W/WASHER M8X16",8,8,8,8,8,,,,,,,,,,,,,, 
21,1,,26736-140002,,"NUT M14",2,2,2,2,2,,,,,,,,,,,,,, 
22,1,,26757-120002,,"LOCK NUT M12 
PLATED",2,2,,,,,Z,,72162279,M00621,72162279,M00621,,,,,,, 
23,1,,933168-55770,,"BAND 
146",2,2,2,2,2,,W,,72165345,M00760,72165345,M00760,,,,,,,,,I 
24,1,,26587-040062,,"SCREW M 4X  
6",2,2,2,2,2,,W,,72162279,M00621,72162279,M00621,,,,,,,,,I 



ism 
PREVIOUS 

Fig.30 tl~~ii:( IJ;..,1-g & f'F~~/\¥ - ) 
CONTROL EQUIP. (LINK STAND & OPERATION LEVER) 

11 

~~~ C)-12 t ® 22 . il--14 
r----------15~ 

,,/ 

®--18 
~16 
I IBM 
,------ll PREVIOUS 

5 

J--8 

B7 



1,1,,172137-45080,,"KNOB, LEVER",2,2,2,2,2,,,,,,,,,,,,,, 
2,1,,172162-45140,,"LEVER L COMP.,TRAVEL",1,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,172162-45190,,"LEVER R COMP.,TRAVEL",1,1,1,1,1,,,,,,,,,,,,,, 
6,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,,,,,,,,,,,,,, 
8,1,,24761-050000,,"NIPPLE C,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 
9,1,,26116-080254,,"BOLT M 8X 25 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
10,1,,26116-080354,,"BOLT M 8X 35 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
11,1,,26716-080002,,"NUT M 8",2,2,2,2,2,,,,,,,,,,,,,, 
12,1,,26716-080002,,"NUT M 8",2,2,2,2,2,,,,,,,,,,,,,, 
13,1,,172124-46200,,"O-RING 27X5.7",7,7,7,7,7,,,,,,,,,,,,,, 
14,1,,172162-46330,,"LINK L COMP.,TRAVEL",1,1,,,,,,,,,,,,,,,,, 
14-1,1,,172162-46520,,"LINK L 
COMP.,TRAVEL",1,1,1,1,1,,S,,72162155,M00504,72162155,M00504,,,,,,, 
15,2,,172141-41370,,"BUSH 
2015",2,2,2,2,2,,W,,72162155,M00504,72162155,M00504,,,,,,, 
16,1,,172162-46360,,"LINK R COMP.,TRAVEL",1,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,,,,,,,,,,,,,, 
19,1,,172162-46400,,"SHAFT COMPL.",1,1,,,,,,,,,,,,,,,,, 
19-1,1,,172162-46401,,"SHAFT 
COMPL.",1,1,1,1,1,,S,,72162155,M00504,72162155,M00504,,,,,,, 
20,1,,172162-46430,,"SHAFT ASSY",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,26013-100202,,"BOLT W/WASHER 
M10X20",1,1,1,1,1,,W,,72162155,M00504,72162155,M00504,,,,,,, 
22,1,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 
23,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,,,,,,,,,,,,,, 
24,1,,172150-42640,,"ROD(B), ARM",2,2,2,2,2,,,,,,,,,,,,,, 
25,1,,172149-42920,,"ROD, 3RD",2,2,,,,,,,,,,,,,,,,, 
25-1,1,,172149-42720,,"ROD COMP.,3RD",2,2,2,2,2,,N,,72162151,"FROM 
1ST",72162151,"FROM 1ST",,,,,,, 
26,1,,172122-46590,,"ELBALL 8",3,3,3,3,3,,,,,,,,,,,,,, 
27,1,,172162-46720,,"ROD 459",2,2,2,2,2,,,,,,,,,,,,,, 
28,1,,172162-46730,,"NUT M8,L35",2,2,2,2,2,,,,,,,,,,,,,, 
29,1,,172122-47250,,"BALL 8, LINK",3,3,3,3,3,,,,,,,,,,,,,, 
30,1,,22137-080000,,"WASHER 8, POLISHED",6,6,6,6,6,,,,,,,,,,,,,, 
31,1,,22417-160160,,"COTTER PIN 1.6X16",2,2,2,2,2,,,,,,,,,,,,,, 
32,1,,26051-080002,,"NUT M 8",16,16,16,16,16,,,,,,,,,,,,,, 
33,1,,933110-54100,,"PIN 4.75X14",2,2,2,2,2,,,,,,,,,,,,,, 
34,1,,22351-035032,,"SPRING PIN 
3.5X32",1,1,,,,,Z,,72162155,M00504,72162155,M00504,,,,,,, 
35,1,,22351-060032,,"SPRING PIN 
6X32",1,1,,,,,Z,,72162155,M00504,72162155,M00504,,,,,,, 



Fig. 31 1~~Jt~rni ( jEff) 
CONTROL EOUIPMENT(DRIVE) 

IBm 
PREVIOUS 

B7 



1,1,,172141-41340,,BOOTS,1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172162-45210,,"LEVER COMP.,BLADE",1,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,26116-080354,,"BOLT M 8X 35 PLATED",2,2,,,,,,,,,,,,,,,,, 
6-1,1,,26116-080404,,"BOLT M 8X 40 
PLATED",2,2,2,2,2,,N,,72162409,M00760,72162409,M00760,,,,,,,,,I 
7,1,,26716-080002,,"NUT M 8",2,2,2,2,2,,,,,,,,,,,,,, 
8,1,,172124-46200,,"O-RING 27X5.7",4,4,4,4,4,,,,,,,,,,,,,, 
9,1,,172162-46380,,"BOSS COMP.,BLADE",1,1,1,1,1,,,,,,,,,,,,,, 
10,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,,,,,,,,,,,,,, 
12,1,,172162-46460,,"BRACKET COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-46490,,"SHAFT A,BLADE",1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,172162-46500,,"SHAFT B,BLADE",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,22351-040040,,"SPRING PIN 4X40",2,2,2,2,2,,,,,,,,,,,,,, 
16,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,,,,,,,,,,,,,, 
18,1,,194200-37780,,"LS-NUT 8",1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,172734-41300,,"BALL 8L, LINK",1,1,1,1,1,,,,,,,,,,,,,, 
20,1,,172146-45691,,"ROD(C), SPOOL",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,172122-46590,,"ELBALL 8",2,2,2,2,2,,,,,,,,,,,,,, 
22,1,,172162-46710,,"ROD 152",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,22137-080000,,"WASHER 8, POLISHED",3,3,3,3,3,,,,,,,,,,,,,, 
24,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,,,,,,,,,,,,,, 
25,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,1,,,,,,,,,,,,,, 
26,1,,26051-080002,,"NUT M 8",5,5,5,5,5,,,,,,,,,,,,,, 
27,1,,933110-54100,,"PIN 4.75X14",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,172116-45940,,"KNOB (C), LEVER",1,1,1,1,1,,,,,,,,,,,,,, 



18--ffll 
24---® 
23----® 

21 

3 2 1l~~ii:( 7~ Ir~~ ) 
Fig. CONTROL EQUIPMENT(BLADE) 

::i / I- □ -)L,/{)1,7' 

CONTROL VALVE 

B7 



1,1,,1A1040-45890,,"WASHER 10 36 4.5",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172124-46200,,"O-RING 27X5.7",2,2,2,2,2,,,,,,,,,,,,,, 
3,1,,172162-46300,,"LINK COMP.,OFFSET",1,1,1,1,1,,,,,,,,,,,,,, 
4,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,,,,,,,,,,,,,, 
6,1,,172162-46900,,"LINK COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
7,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,,,,,,,,,,,,,, 
8,1,,22157-120000,,"WASHER 12",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,26013-120252,,"BOLT M12X 25",1,1,1,1,1,,,,,,,,,,,,,, 
12,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-46600,,"PEDAL COMP.,OFFSET",1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,172162-46630,,"LINK COMP.,OFFSET",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,172137-46820,,"LOCK ASSY, PEDAL",1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,22351-040025,,"PIN 4X25,SPRING",1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,22417-250250,,"COTTER PIN 2.5X25",1,1,1,1,1,,,,,,,,,,,,,, 
18,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,2,,,,,,,,,,,,,, 
19,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,1,,,,,,,,,,,,,, 
20,1,,26116-080554,,"BOLT 8*55",2,2,2,2,2,,,,,,,,,,,,,, 
21,1,,26716-080002,,"NUT M 8",3,3,3,3,3,,,,,,,,,,,,,, 
22,1,,933171-18390,,"PIN, FOOT BAR",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,172150-42600,,ROD(RA),1,1,1,1,1,,,,,,,,,,,,,, 
24,1,,172122-46590,,"ELBALL 8",3,3,3,3,3,,,,,,,,,,,,,, 
25,1,,172162-46700,,"ROD 278",1,1,1,1,1,,,,,,,,,,,,,, 
26,1,,172162-46940,,"ROD L=364",1,1,1,1,1,,,,,,,,,,,,,, 
27,1,,172162-46950,,"BOLT M8,SPACER",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,172162-46960,,"NUT M8",1,1,1,1,1,,,,,,,,,,,,,, 
29,1,,172162-46970,,"BOLT,SQUARE NECK",1,1,1,1,1,,,,,,,,,,,,,, 
30,1,,22137-080000,,"WASHER 8, POLISHED",3,3,3,3,3,,,,,,,,,,,,,, 
31,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,1,,,,,,,,,,,,,, 
32,1,,26051-080002,,"NUT M 8",8,8,8,8,8,,,,,,,,,,,,,, 
33,1,,26756-060002,,"LOCK NUT 6",1,1,1,1,1,,,,,,,,,,,,,, 
34,1,,933110-54100,,"PIN 4.75X14",1,1,1,1,1,,,,,,,,,,,,,, 
35,1,,26756-080002,,"LOCK NUT M 8 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 



Fig.33 ~=Jii(~Ji!,~) 
OL EQUIPMENT(OFFSET) 

B7 



1,1,,172162-46510,,BRACKET,1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172162-
46511,,BRACKET,1,1,1,1,1,,S,1,72168272,*1995.06,72168272,*1995.06,,,,,,,,,I 
2,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,,,,,,,,,,,,,, 
3,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
4,1,,172122-45830,,"PAD, METAL",1,1,1,1,1,,,,,,,,,,,,,, 
5,1,,172124-46200,,"O-RING 27X5.7",1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,172162-46640,,"PEDAL COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,172162-46660,,"SHAFT COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
8,1,,172614-47550,,"SPRING, RETURN",1,1,,,,,,,,,,,,,,,,, 
8-1,1,,172162-
46690,,SPRING,1,1,1,1,1,,N,,72162298,M00550,72162298,M00550,,,,,,,,,I 
9,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,24311-000210,,"O-RING 1A P-21.0",1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,26116-060202,,"BOLT M 6X 20",1,1,,,,,,,,,,,,,,,,, 
11-1,1,,26116-060304,,"BOLT M 6X 30 
PLATED",1,1,1,1,1,,N,,72162298,M00550,72162298,M00550,,,,,,,,,I 
12,1,,26116-080404,,"BOLT M 8X 40 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,26666-100002,,NUT,1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,26716-060002,,"NUT 6",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,26716-080002,,"NUT M 8",1,1,1,1,1,,,,,,,,,,,,,, 



Fig.34 1Ndl~li:C:iE:f.r2~tTIM"0 

'f' Ji,) 
CONTROL EOUIPMENT(DRIVING 2ND SW. PEDAL) 

B7 



1,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172162-46800,,"LEVER COMP.,CUT-OFF",1,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172141-41360,,"BUSH 1415",2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,172162-46830,,BRACKET,1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,172162-46840,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,,, 
6-1,1,,172162-46841,,"BRACKET 
COMPL.",1,1,1,1,1,,S,,72162169,M00504,72162169,M00504,,,,,,, 
7,1,,172614-47550,,"SPRING, RETURN",1,1,1,1,1,,,,,,,,,,,,,, 
8,1,,22157-060000,,"WASHER  6",2,2,2,2,2,,,,,,,,,,,,,, 
9,1,,22157-080000,,"WASHER  8",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",3,3,3,3,3,,,,,,,,,,,,,, 
11,1,,26013-060202,,"BOLT M 6X 20",2,2,2,2,2,,,,,,,,,,,,,, 
12,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
13,1,,26116-080202,,"BOLT M 8X 20 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 



Fig.35 fi~~fi:(1J, ~~7) 
CONTROL EQUIPMENT(CUT-OFF) 

18~ 
PREVIOUS 

B7 



1,1,,772162-46100,,"3RD VALVE ASSY",1,1,,,,,,1,,,,,,,,,,, 
1-1,1,,772162-46101,,"VALVE 
P.T.O",1,1,,,,,S,1,72162248,M00501,72162248,M00501,,,,,,,,,I 
2,2,,172162-46100,,"SHAFT COMPL.",1,1,,1,1,,,,,,,,,,,,,, 
3,2,,172162-46130,,"BOSS COMPL.",1,1,,1,1,,,,,,,,,,,,,, 
4,3,,172141-41370,,"BUSH 2015",2,2,,2,2,,,,,,,,,,,,,, 
6,2,,172162-46160,,"PEDAL COMPL.",1,1,,1,1,,,,,,,,,,,,,, 
7,2,,172162-46170,,"BOSS COMPL.",1,1,,1,1,,,,,,,,,,,,,, 
8,3,,172141-41370,,"BUSH 2015",2,2,,2,2,,,,,,,,,,,,,, 
10,2,,172162-46190,,SHAFT,1,1,,1,1,,,,,,,,,,,,,, 
11,2,,172124-46200,,"O-RING 27X5.7",4,4,,4,4,,,,,,,,,,,,,, 
12,2,,172162-46200,,"ROD 93",1,1,,1,1,,,,,,,,,,,,,, 
13,2,,172162-46210,,"ROD 98.5",1,1,,1,1,,,,,,,,,,,,,, 
14,2,,172162-46220,,"ROD 60",1,1,,1,1,,,,,,,,,,,,,, 
15,2,,172122-46590,,"ELBALL 8",3,3,,3,3,,,,,,,,,,,,,, 
16,2,,22137-080000,,"WASHER 8, POLISHED",3,3,,3,3,,,,,,,,,,,,,, 
17,2,,22137-200000,,"WASHER 20,POLISHED",1,1,,1,1,,,,,,,,,,,,,, 
18,2,,22217-100000,,"SPRING WASHER 10",1,1,,1,1,,,,,,,,,,,,,, 
19,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,,1,1,,,,,,,,,,,,,, 
20,2,,24761-040000,,"NIPPLE B,GREASE",1,1,,1,1,,,,,,,,,,,,,, 
21,2,,24761-050000,,"NIPPLE C,GREASE",1,1,,1,1,,,,,,,,,,,,,, 
22,2,,26013-080252,,"BOLT M 8X 25",2,2,,2,2,,,,,,,,,,,,,, 
23,2,,26051-080002,,"NUT M 8",3,3,,3,3,,,,,,,,,,,,,, 
24,2,,26051-080002,,"NUT M 8",4,4,,4,4,,,,,,,,,,,,,, 
25,2,,26116-080254,,"BOLT M 8X 25 PLATED",2,2,,2,2,,,,,,,,,,,,,, 
26,2,,26116-100202,,"BOLT M10X 20 PLATED",1,1,,1,1,,,,,,,,,,,,,, 
27,2,,26716-080002,,"NUT M 8",2,2,,2,2,,,,,,,,,,,,,, 
28,2,,933110-54100,,"PIN 4.75X14",1,1,,1,1,,,,,,,,,,,,,, 



Fig.36 MU~it~ii:(P. T. o. ) 
CONTROL EQUIPMENT(P. T.O.) 

P. T. 0. 1( Jv7"ASSY(;,t7":,,;,.:,.,) 
P. T.O. VALVE ASSY(OPTIONAL) 
(772162-46100) 
(772162-46101) 
JR§ No. 36<D JU:1:J ~ No. 1 J,HJ 1-1 l;t 
JR§ No. 36<D Jt!±I ~ No. 2D' G 28 <!: 
JR§No. 73<DJtl:l:J ~No. Jn,&51~ 
~ba::T. 
Fig. 36 Ref. No. 1. 1- 1 
INC Fig. 36 Ref. No. 2~28 

Fig. 73 Ref. No. 1~51 

87 



1,1,,172162-50100,,"FRAME COMP.,LOWER",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172141-50890,,GROMMET,2,2,2,2,2,,,,,,,,,,,,,, 
3,1,,172162-50800,,"PLATE,GUARD",4,4,4,4,4,,,1,,,,,,,,,,, 
4,1,,22217-160000,,"SPRING WASHER 16",12,12,12,12,12,,,1,,,,,,,,,,, 
5,1,,26116-160502,,"BOLT M16X 50 PLATED",12,12,12,12,12,,,1,,,,,,,,,,, 
6,1,,172162-53300,,"WEIGHT COMP.,CENTER",1,1,1,1,1,,,,,,,,,,,,,, 
6-1,1,,172162-53280,,"WEIGHT 
COMP.,CENTER",1,1,1,1,1,,N,,72162290,M00523,72162290,M00523,,,,,,,,,I 
7,1,,172162-53330,,"WEIGHT R COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
7-1,1,,172162-53290,,"WEIGHT R 
COMPL.",1,1,1,1,1,,N,,72162290,M00523,72162290,M00523,,,,,,,,,I 
8,1,,172162-53350,,"WEIGHT L",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,172162-53360,,"PLUG M16",3,3,3,3,3,,,,,,,,,,,,,, 
10,1,,22217-160000,,"SPRING WASHER 16",9,9,9,9,9,,,,,,,,,,,,,, 
11,1,,26116-160452,,"BOLT M16X 45 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
12,1,,26116-160702,,"BOLT M16X 70 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
13,1,,26116-161102,,"BOLT M16X110 PLATED",3,3,3,3,3,,,,,,,,,,,,,, 
14,1,,933147-08501,,"WASHER 17X40X4.5",9,9,9,9,9,,,,,,,,,,,,,, 
15,1,,172162-54100,,"FRAME COMP.,TURNING",1,1,,,,,,,,,,,,,,,,, 
15-1,1,,172162-54101,,"FRAME 
COMP.,TURNING",1,1,,,,,N,,72162132,M00504,72162132,M00504,,,,,,, 
15-2,1,,172162-54102,,"FRAME 
COMP.,TURNING",1,1,,,,,N,,72162261,M00531,72162261,M00531,,,,,,,,,I 
15-3,1,,172162-54103,,"FRAME 
COMP.,TURNING",1,1,1,1,1,,N,,72162401,M00747,72162401,M00747,,,,,,,,,I 
16,1,,172162-57600,,"BEARING COMP.,SWING",1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,172162-57650,,"BOLT M16X90",48,48,48,48,48,,,,,,,,,,,,,, 
18,1,,172162-57660,,"PIN 16X40,STRAIGHT",4,4,4,4,4,,,,,,,,,,,,,, 
19,1,,172162-61500,,RUBBER,6,6,6,6,6,,,,,,,,,,,,,, 
20,1,,172162-61510,,"COVER, UNDER",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,172162-61600,,"COVER L,TRAVEL",1,1,1,1,1,,,,,,,,,,,,,, 
22,1,,172162-61610,,"COVER R,TRAVEL",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,22157-120000,,"WASHER 12",6,6,6,6,6,,,,,,,,,,,,,, 
24,1,,22217-100000,,"SPRING WASHER 10",12,12,12,12,12,,,,,,,,,,,,,, 
25,1,,22217-120000,,"SPRING WASHER",6,6,6,6,6,,,,,,,,,,,,,, 
26,1,,26116-100202,,"BOLT M10X 20 PLATED",12,12,12,12,12,,,,,,,,,,,,,, 
27,1,,26116-120302,,"BOLT M12X 30 PLATED",6,6,6,6,6,,,,,,,,,,,,,, 



Fig.37 

20 
19--© 
23---@ 
25-~ 
27-i 

15 

17 

jlJ;? □ - "5 ft-ti 
3 I RON CRAWLER SPEC. 

B7 



1,1,,172162-61100,,"COVER A COMPL.",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172162-61101,,"COVER A 
ASSY",1,1,1,1,1,,S,,72162269,M00636,72162269,M00636,,,,,,,,,I 
2,1,,172162-61120,,"SEAL,COVER B",1,1,1,1,1,,,,,,,,,,,,,, 
3,1,,172162-61130,,"BRACKET COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172162-61190,,"STAY L COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
5,1,,172162-61230,,"STAY R COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,172162-61250,,"COVER B",1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,172146-61280,,COVER(I),1,1,1,1,1,,,,,,,,,,,,,, 
8,1,,172162-61280,,"PLATE D",1,1,1,1,1,,,2,,,,,,,,,,, 
9,1,,172162-61290,,"COVER C COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172162-61390,,"COVER F",1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,172162-61400,,"COVER G",1,1,1,1,1,,,,,,,,,,,,,, 
12,1,,172162-61410,,"COVER H COMPL.",1,1,,,,,,,,,,,,,,,,, 
12-1,1,,172162-61411,,"COVER H 
COMPL.",1,1,,,,,S,,72162132,M00504,72162132,M00504,,,,,,, 
12-2,1,,172162-61412,,"COVER H 
COMPL.",1,1,1,1,1,,N,,72162401,M00747,72162401,M00747,,,,,,,,,I 
13,1,,172162-61420,,"COVER I",1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,172162-61560,,"COVER A,UNDER",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,172162-61570,,"COVER B,UNDER",1,1,1,1,1,,,3,,,,,,,,,,, 
16,1,,172162-61580,,"COVER C,UNDER",1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,172162-61590,,"COVER D,UNDER",1,1,1,1,1,,,,,,,,,,,,,, 
18,1,,172162-61650,,"COVER COMP.,LAMP",1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,172122-17190,,CLIP,2,2,2,2,2,,,1,,,,,,,,,,, 
20,1,,26116-100252,,"BOLT M10X 25 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
21,1,,172162-61730,,"SEAL,WEIGHT",1,1,1,1,1,,,,,,,,,,,,,, 
22,1,,26116-100252,,"BOLT M10X 25 PLATED",8,8,8,8,8,,,,,,,,,,,,,, 
23,1,,172162-61790,,"COVER J",1,1,1,1,1,,,,,,,,,,,,,, 
24,1,,172162-61810,,"SEAL,BRACKET",1,1,1,1,1,,,,,,,,,,,,,, 
25,1,,172162-61820,,"SEAL,COVER A RUBBER",2,2,,,,,,,,,,,,,,,,, 
25-1,1,,172162-61920,,"SEAL,COVER 
A",1,1,1,1,1,,S,,72162292,M00631,72162292,M00631,,,,,,,,,I 
26,1,,172162-61830,,"COVER H",1,1,,,,,,,,,,,,,,,,, 
26-1,1,,172162-
61831,,COVER(E),1,1,1,1,1,,N,,72162401,M00747,72162401,M00747,,,,,,,,,I 
27,1,,172162-61880,,"SEAL,PLATE B",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,3,3,,,,,,,,,,,,,, 
29,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,2,,,,,,,,,,,,,, 
30,1,,26116-100252,,"BOLT M10X 25 PLATED",6,6,6,6,6,,,3,,,,,,,,,,, 
31,1,,26116-100252,,"BOLT M10X 25 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
32,1,,22137-120000,,"WASHER 12,POLISHED",4,4,4,4,4,,,,,,,,,,,,,, 
33,1,,22137-160000,,"WASHER 16,POLISHED",2,2,2,2,2,,,,,,,,,,,,,, 
34,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,4,,,,,,,,,,,,,, 
35,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,2,,,,,,,,,,,,,, 
36,1,,26116-100252,,"BOLT M10X 25 PLATED",5,5,5,5,5,,,,,,,,,,,,,, 
37,1,,22217-100000,,"SPRING WASHER 10",7,7,7,7,7,,,,,,,,,,,,,, 
38,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,8,,,,,,,,,,,,,, 
39,1,,22217-100000,,"SPRING WASHER 10",6,6,6,6,6,,,3,,,,,,,,,,, 
40,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
41,1,,22217-100000,,"SPRING WASHER 10",5,5,5,5,5,,,,,,,,,,,,,, 
42,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,,,,,,,,,,,,,, 
43,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,,,2,,,,,,,,,,, 
44,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,,,,,,,,,,,,,, 
45,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,3,,,,,,,,,,,,,, 
46,1,,22217-100000,,"SPRING WASHER 10",20,20,20,20,20,,,,,,,,,,,,,, 
47,1,,26116-160252,,"BOLT M16X 25 PLATED",2,2,,,,,,,,,,,,,,,,, 
47-1,1,,26116-160302,,"BOLT M16X 30 
PLATED",2,2,2,2,2,,R,,72162347,M00563,72162347,M00563,,,,,,,,,I 
48,1,,22217-160000,,"SPRING WASHER 16",2,2,2,2,2,,,,,,,,,,,,,, 
49,1,,26013-100162,,"BOLT M10X 16",2,2,,,,,,,,,,,,,,,,, 
49-1,1,,26116-100162,,"BOLT M10X 16 
PLATED",2,2,2,2,2,,N,,72162321,M00501,72162321,M00501,,,,,,,,,I 



50,1,,26013-120302,,"BOLT W/WASHER M12X30",4,4,4,4,4,,,,,,,,,,,,,, 
51,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,2,,,,,,,,,,,,,, 
52,1,,26013-120352,,"BOLT M12X 35",2,2,2,2,2,,,,,,,,,,,,,, 
53,1,,26116-100202,,"BOLT M10X 20 PLATED",20,20,20,20,20,,,,,,,,,,,,,, 
54,1,,26116-080162,,"BOLT 8X16",4,4,4,4,4,,,,,,,,,,,,,, 
55,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
56,1,,26116-100162,,"BOLT M10X 16 PLATED",5,5,5,5,5,,,,,,,,,,,,,, 
57,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,2,,,2,,,,,,,,,,, 
58,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
59,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,3,,,,,,,,,,,,,, 
60,1,,172162-61870,,"RUBBER 200,EDGE",1,1,1,1,1,,W,,72162224,"FROM 
1ST",72162224,"FROM 1ST",,,,,,, 
61,1,,172165-63650,,"PLUG 
10,HOLE",2,2,2,2,2,,W,,72162433,M00937,72162433,M00937,,,,,,,,,I 
62,1,,22157-100000,,"WASHER 
10",2,2,2,2,2,,W,,72162352,M00563,72162352,M00563,,,,,,,,,I 
63,1,,22157-100000,,"WASHER 
10",2,2,2,2,2,,W,,72162352,M00563,72162352,M00563,,,,,,,,,I 
64,1,,22157-100000,,"WASHER 
10",4,4,4,4,4,,W,,72162352,M00563,72162352,M00563,,,,,,,,,I 



Fig. 38 7 v-.b.:t.u,­FRAME COVER 

p - T. 0 .1±;!1 p ,=---::­
P. T. o. SPEC. NOT Tp. 0. ~ :'.,, 1±~ 

197 
® 

· T. O. SPEC. 

57-i 
43--<Y> 
8--f) 

® 

26 

13 

~ - 7f±;f1 
COOLER SPEC. 

B7 



1,1,,172162-62100,,"FLOOR COMP.,FLOAT",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172162-62102,,"FLOOR 
COMP.,FLOAT",1,1,,,,,S,,72162169,M00504,72162169,M00504,,,,,,, 
1-2,1,,172162-62103,,"FLOOR 
COMP.,FLOAT",1,1,1,1,1,,N,,72162397,M00747,72162397,M00747,,,,,,,,,I 
2,1,,172162-62350,,"MOUNT,FLOOR",8,8,8,8,8,,,,,,,,,,,,,, 
3,1,,172162-62360,,"MAT,FLOOR",1,1,1,1,1,,,2,,,,,,,,,,, 
4,1,,172162-62370,,"RUBBER A,FLOAT FLOOR",3,3,3,3,3,,,,,,,,,,,,,, 
5,1,,172162-62380,,"RUBBER B,FLOAT FLOOR",1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,172162-62410,,"STEP L",1,,1,1,1,,,,,,,,,,,,,, 
7,1,,172162-62440,,"STEP R",1,,1,1,1,,,,,,,,,,,,,, 
8,1,,172162-62500,,"COVER COMP.,FLOOR",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,172162-62830,,PLATE,1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172146-82910,,SPACER,4,4,4,4,4,,,,,,,,,,,,,, 
11,1,,22217-080000,,"SPRING WASHER  8",2,3,2,2,2,,,,,,,,,,,,,, 
12,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,2,,,,,,,,,,,,,, 
13,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,8,,,,,,,,,,,,,, 
14,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,2,,,,,,,,,,,,,, 
15,1,,22217-120000,,"SPRING WASHER",4,4,4,4,4,,,,,,,,,,,,,, 
16,1,,26116-080162,,"BOLT 8X16",2,3,2,2,2,,,,,,,,,,,,,, 
17,1,,26116-080162,,"BOLT 8X16",2,2,2,2,2,,,,,,,,,,,,,, 
18,1,,26116-080162,,"BOLT 8X16",8,8,8,8,8,,,,,,,,,,,,,, 
19,1,,26116-080162,,"BOLT 8X16",2,2,2,2,2,,,,,,,,,,,,,, 
20,1,,26116-121002,,"BOLT M12X100 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
21,1,,172162-62460,,"STEP L",,1,,,,,,,,,,,,,,,,, 
22,1,,172162-62470,,"STEP R",,1,,,,,,,,,,,,,,,,, 
23,1,,172162-62540,,"SEAL,STEP L",,1,,,,,Z,,,,72162365,M00501,,,,,,,,,I 
24,1,,172162-62550,,"SEAL,STEP R",,1,,,,,Z,,,,72162365,M00501,,,,,,,,,I 
25,1,,172162-62600,,"COVER COMP.,FLOOR",1,1,,,,,,1,,,,,,,,,,, 
27,1,,1A1040-66000,,"SPRING,STICK LOCK",1,1,,,,,,1,,,,,,,,,,, 
28,1,,22217-060000,,"SPRING WASHER  6",2,2,,,,,,1,,,,,,,,,,, 
29,1,,26557-060162,,"SCREW M 6X 16",2,2,2,2,2,,,1,,,,,,,,,,, 
30,1,,172162-63200,,"PANEL L COMPL.",1,1,,,,,,,,,,,,,,,,, 
30-1,1,,172162-63201,,"PANEL L 
COMPL.",1,1,1,1,1,,S,,72162149,M00504,72162149,M00504,,,,,,, 
31,1,,172162-63300,,"PANEL R COMPL.",1,1,,,,,,,,,,,,,,,,, 
31-1,1,,172162-63301,,"PANEL R 
COMPL.",1,1,,,,,F,5,72162133,M00504,72162133,M00504,,,,,,, 
31-2,1,,172162-63302,,"PANEL R 
COMPL.",1,1,1,1,1,,N,,72168273,*1995.06,72168273,*1995.06,,,,,,,,,I 
32,1,,172162-63310,,"COVER COMPL.",1,,1,1,1,,,,,,,,,,,,,, 
33,1,,172137-69850,,SCREW,4,4,4,4,4,,,,,,,,,,,,,, 
33-1,1,,172519-63240,,"BOLT  8X 
16",4,4,4,4,4,,R,,72162258,M00563,72162258,M00563,,,,,,,,,I 
34,1,,22217-080000,,"SPRING WASHER  
8",2,2,2,2,2,,Z,,72162258,M00563,72162256,M00563,,,,,,, 
35,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,,,,,,,,,,,,,, 
36,1,,26116-080122,,"BOLT M 8X 12 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
37,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,,, 
37-1,1,,172519-63240,,"BOLT  8X 
16",2,2,2,2,2,,R,,72162258,M00563,72162258,M00563,,,,,,,,,I 
38,1,,26589-060162,,"SCREW M6,BINDING",4,4,4,4,4,,,,,,,,,,,,,, 
39,1,,172162-63330,,"COVER COMPL.",,1,,,,,,,,,,,,,,,,, 
40,1,,172212-61230,,"FASTENER, DIAL",1,1,1,1,1,,,,,,,,,,,,,, 
41,1,,172162-61430,,"COVER K",1,1,1,1,1,,,,,,,,,,,,,, 
42,1,,172162-61440,,"COVER L COMP.,SEAL",1,1,,,,,,,,,,,,,,,,, 
42-1,1,,172162-61441,,"COVER L 
COMP.,SEAL",1,1,1,1,1,,S,,72162129,M00504,72162129,M00504,,,,,,, 
45,1,,172162-61550,,PLATE,1,1,1,1,1,,,,,,,,,,,,,, 
46,1,,22217-050000,,"SPRING WASHER  5",2,2,2,2,2,,,,,,,,,,,,,, 
47,1,,26589-060162,,"SCREW 
M6,BINDING",4,4,4,4,4,,W,,72162133,M00504,72162133,M00504,,,,,,, 



48,1,,22217-080000,,"SPRING WASHER  
8",10,10,,,,,Z,,72162129,M00504,72162129,M00504,,,,,,, 
49,1,,22217-080000,,"SPRING WASHER  
8",2,2,,,,,Z,,72162258,M00563,72162258,M00563,,,,,,, 
50,1,,26116-080162,,"BOLT 8X16",4,4,,,,,,,,,,,,,,,,, 
50-1,1,,172137-69850,,SCREW,4,4,,,,,N,,72162129,M00504,72162129,M00504,,,,,,, 
50-2,1,,172519-63240,,"BOLT  8X 
16",4,4,4,4,4,,R,,72162258,M00563,72162258,M00563,,,,,,,,,I 
51,1,,26116-080162,,"BOLT 8X16",6,6,,,,,,,,,,,,,,,,, 
51-1,1,,172137-69850,,SCREW,6,6,,,,,N,,72162129,M00504,72162129,M00504,,,,,,, 
51-2,1,,172519-63240,,"BOLT  8X 
16",6,6,6,6,6,,R,,72162258,M00563,72162258,M00563,,,,,,,,,I 
52,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,,, 
52-1,1,,172519-63240,,"BOLT  8X 
16",2,2,2,2,2,,R,,72162258,M00563,72162258,M00563,,,,,,,,,I 
53,1,,26577-050122,,"SCREW M 5X 12",2,2,2,2,2,,,,,,,,,,,,,, 
54,1,,26716-050002,,"NUT M 5",2,2,2,2,2,,,,,,,,,,,,,, 
57,1,,172162-63460,,PLATE,1,1,1,1,1,,W,,72162133,M00504,72162133,M00504,,,,,,, 



IBM 
PREVIOUS 

Fig.39 AT·;; -f & 1" /I'* 
STEP & INSTRUMENT PANEL 

fi(iffl ~ 
SPARE PARTS 3 

"? JI, 'f- 'f- ::i: / ;; ti:~ 
MULTI CHANGE SPEC. 

29--i 
28---© 
27 

r-20 
., @>--15 

<§r---10 
I e----2 

87 



1,1,,172162-64200,,"SEAT,OPERATOR",1,1,1,1,,,,,,,,,,,,,,, 
2,2,,172162-64210,,"CUSHION ASSY",1,1,1,1,,,,,,,,,,,,,,, 
3,2,,172162-64220,,"BACK ASSY",1,1,1,1,,,,,,,,,,,,,,, 
4,2,,172162-64230,,"BACK (B) ASSY",1,1,1,1,,,,,,,,,,,,,,, 
5,2,,172162-64240,,"PANEL,BACK",1,1,1,1,,,,,,,,,,,,,,, 
6,3,,172162-64320,,"RUBBER A,EDGE",1,1,1,1,,,,,,,,,,,,,,, 
7,3,,172162-64330,,"RUBBER B,EDGE",1,1,1,1,,,,,,,,,,,,,,, 
8,2,,172162-64270,,"ADJUSTER,SEAT SLIDE",1,1,1,1,,,,,,,,,,,,,,, 
9,2,,172162-64280,,"ADJUSTER,SEAT SLIDE",1,1,1,1,,,,,,,,,,,,,,, 
12,2,,172162-64310,,"SCREW M5X10,TAPPING",3,3,3,3,,,,,,,,,,,,,,, 
13,2,,26013-080202,,"BOLT W/WASHER M8X20",8,8,8,8,,,,,,,,,,,,,,, 
14,2,,26022-080162,,"SCREW M 8X 16",4,4,4,4,,,,,,,,,,,,,,, 
15,2,,172162-64250,,"BRACKET L,SIDE",1,1,1,1,,,,,,,,,,,,,,, 
16,2,,172162-64260,,"BRACKET R,SIDE",1,1,1,1,,,,,,,,,,,,,,, 
17,1,,172162-64380,,"MOUNT COMP.,OP.SEAT",1,1,1,1,1,,,,,,,,,,,,,, 
20,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,4,,,,,,,,,,,,,, 
21,1,,26116-080162,,"BOLT 8X16",4,4,4,4,4,,,,,,,,,,,,,, 
22,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,4,,,,,,,,,,,,,, 
23,1,,26716-080002,,"NUT M 8",4,4,4,4,4,,,,,,,,,,,,,, 
24,1,,22137-080000,,"WASHER 8, 
POLISHED",4,4,4,4,4,,W,,72165354,M00772,72165354,M00772,,,,,,,,,I 
25,1,,22137-080000,,"WASHER 8, 
POLISHED",4,4,4,4,4,,W,,72162349,M00618,72162349,M00618,,,,,,,,,I 



40 :y- 1-- & :'.I- i'-::r? / 1--
Fig. SEAT & SEAT MOUNT 

.!'!1±1 LNo. 1 l;t 
J!t±l LNo. 2-J:J, G 16{f:~J;,. * "1" o 

1 INC.2~16 

1 

~ 

3 

t----12 

7 5 

6 

~13 

fij 21 
®---------20 
~25 

B7 



1,1,,194145-04810,,"WASHER 10",3,3,3,3,3,,,,,,,,,,,,,, 
2,1,,172122-05410,,"KEY ASSY",1,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172122-05420,,KEY,1,1,1,1,1,,,,,,,,,,,,,, 
4,2,,172122-05430,,"WASHER 31X4",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172122-05440,,"NUT 30X1.5X4.5",1,1,1,1,1,,,,,,,,,,,,,, 
6,2,,172122-05450,,"PLATE 21, LOCK",1,1,1,1,1,,,,,,,,,,,,,, 
7,2,,22137-100000,,"WASHER 10,POLISHED",1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,26346-100002,,"U-NUT M10 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,172162-65100,,"ABSORB.MTL.,BNNT.SD.",1,1,,,,,,,,,,,,,,,,, 
9-1,1,,172162-
65101,,"ABSORB.MTL.,BNNT.SD.",1,1,,,,,S,,72162132,M00504,72162132,M00504,,,,,,, 
9-2,1,,172162-
65102,,"ABSORB.MTL.,BNNT.SD.",1,1,1,1,1,,S,,72162242,M00534,72162242,M00534,,,,,
,, 
10,1,,172162-65390,,"ABSORB.MTL.,CVR.A SD",1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,172162-65440,,"COVER B COMPL.",1,1,,,,,,,,,,,,,,,,, 
11-1,1,,172162-65800,,"COVER B 
COMPL.",1,1,1,1,1,,N,,72162458,M01049,72162458,M01049,,,,,,,,,I 
12,1,,172126-65500,,KEY,1,1,1,1,1,,,,,,,,,,,,,, 
13,2,,172126-65571,,"WASHER LOCK",1,1,1,1,1,,,,,,,,,,,,,, 
14,2,,26347-100002,,"U-NUT M10",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,172162-65540,,"SEAL COMP.,SUPPORT A",1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,172162-65630,,"SUPPORT C COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,172162-65650,,"SEAL,COVER A",2,2,2,2,2,,,,,,,,,,,,,, 
18,1,,172162-65660,,"SEAL,COVER B",1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,172162-65670,,"COVER COMPL.",1,1,,,,,,,,,,,,,,,,, 
19-1,1,,172162-65671,,"COVER 
COMPL.",1,1,1,1,1,,S,3,72162242,M00534,72162242,M00534,,,,,,, 
20,1,,172162-65700,,"SUPPORT B COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,172146-65750,,"COVER, LOCK",2,2,2,2,2,,,,,,,,,,,,,, 
22,1,,172146-65760,,STOPPER,1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,22137-080000,,"WASHER 8, POLISHED",16,16,16,16,16,,,,,,,,,,,,,, 
24,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,,, 
24-1,1,,1A1040-43900,,"SPRING WASHER, 
ROD",4,4,4,4,4,,S,,72162242,M00534,72162242,M00534,,,,,,, 
25,1,,22137-100000,,"WASHER 10,POLISHED",10,10,10,10,10,,,,,,,,,,,,,, 
26,1,,22217-080000,,"SPRING WASHER  8",16,16,16,16,16,,,,,,,,,,,,,, 
27,1,,22217-100000,,"SPRING WASHER 10",7,7,7,7,7,,,,,,,,,,,,,, 
28,1,,22217-120000,,"SPRING WASHER",6,6,6,6,6,,,,,,,,,,,,,, 
29,1,,26013-080202,,"BOLT W/WASHER M8X20",4,4,4,4,4,,,,,,,,,,,,,, 
30,1,,26013-100252,,"BOLT W/WASHER M10X25",3,3,3,3,3,,,,,,,,,,,,,, 
31,1,,26013-100352,,"BOLT M10X 35",3,3,3,3,3,,,,,,,,,,,,,, 
32,1,,26013-120452,,"BOLT M12X 45",2,2,2,2,2,,,,,,,,,,,,,, 
33,1,,26116-100202,,"BOLT M10X 20 PLATED",7,7,7,7,7,,,,,,,,,,,,,, 
34,1,,26116-120202,,"BOLT M12X 20 PLATED",6,6,6,6,6,,,,,,,,,,,,,, 
35,1,,26577-040082,,"SCREW M 4 X  8",6,6,6,6,6,,,,,,,,,,,,,, 
36,1,,26716-080002,,"NUT M 8",16,16,16,16,16,,,,,,,,,,,,,, 
37,1,,172162-61260,,"COVER,HOSE",1,1,1,1,1,,,,,,,,,,,,,, 
38,1,,172162-61300,,"ABSORB.MTL.,CVR.A SD",1,1,1,1,1,,,,,,,,,,,,,, 
41,1,,172162-61330,,"SEAL,COVER A",1,1,1,1,1,,,,,,,,,,,,,, 
42,1,,172162-61340,,"ABSORB.MTL.,CVR.B SD",1,1,1,1,1,,,,,,,,,,,,,, 
45,1,,172162-61380,,"SEAL,COVER B",1,1,1,1,1,,,,,,,,,,,,,, 
46,1,,22137-100000,,"WASHER 10,POLISHED",4,4,4,4,4,,,,,,,,,,,,,, 
47,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
48,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
49,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,3,,,,,,,,,,,,,, 
50,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
51,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
52,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,3,,,,,,,,,,,,,, 
53,1,,172122-55061,,"BRACKET, GREASE PUMP",2,2,2,2,2,,,,,,,,,,,,,, 
54,1,,22217-060000,,"SPRING WASHER  6",4,4,4,4,4,,,,,,,,,,,,,, 
55,1,,26116-060122,,"BOLT 6X12",4,4,4,4,4,,,,,,,,,,,,,, 
56,1,,172162-62800,,"ABSORB.MTL.,PL.SD.",1,1,,,,,,,,,,,,,,,,, 



56-1,1,,172162-62811,,PLATE,1,1,1,1,1,,S,,72162132,M00504,72162132,M00504,,,,,,, 
57,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,,, 
57-1,1,,22217-080000,,"SPRING WASHER  
8",5,5,5,5,5,,K,,72162132,M00504,72162132,M00504,,,,,,, 
58,1,,26116-080162,,"BOLT 8X16",4,4,,,,,,,,,,,,,,,,, 
58-1,1,,26116-080162,,"BOLT 
8X16",5,5,5,5,5,,K,,72162132,M00504,72162132,M00504,,,,,,, 
59,1,,22137-080000,,"WASHER 8, 
POLISHED",5,5,5,5,5,,W,,72162132,M00504,72162132,M00504,,,,,,, 
60,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,3,3,,,,,,,,,,,,,, 
61,1,,22137-100000,,"WASHER 10,POLISHED",4,4,4,4,4,,,,,,,,,,,,,, 
62,1,,933110-00301,,"KEY ASSY",1,1,1,1,1,,,,,,,,,,,,,, 
63,1,,933171-20390,,"LIGHT, EVER",1,1,1,1,1,,,1,,,,,,,,,,, 
64,1,,172162-62850,,PLATE,1,,,,,,,2,,,,,,,,,,,,,I 



Fig.41 
IBJH 
PREVIOUS__-­ /} 

• 

9-1 

B7 



1,1,,772162-68100,,"CANOPY ASSY.",,1,,,,,,,,,,,,,,,,, 
1-1,1,,772162-68101,,"CANOPY ASSY.",,1,,,,,S,,,,72162136,M00504,,,,,,, 
2,2,,172162-61720,,"SEAL,GUARD PLATE B",,1,,,,,,,,,,,,,,,,, 
3,2,,172162-68100,,"CANOPY COMPL.",,1,,,,,,,,,,,,,,,,, 
3-1,2,,172162-68101,,"CANOPY COMPL.",,1,,,,,S,,,,72162136,M00504,,,,,,, 
4,2,,172162-68280,,"WINDOW,REAR",,1,,,,,,,,,,,,,,,,, 
5,2,,172162-68290,,"COVER,FRONT",,1,,,,,,,,,,,,,,,,, 
6,2,,172162-68330,,"SEAL,FRONT COVER",,1,,,,,,,,,,,,,,,,, 
7,2,,172162-69030,,"WINDOW A",,1,,,,,,,,,,,,,,,,, 
8,2,,172162-69040,,"WINDOW B",,1,,,,,,,,,,,,,,,,, 
9,2,,172162-69100,,"SEAL,REAR",,1,,,,,,,,,,,,,,,,, 
10,2,,172162-69110,,"SEAL,WINDOW A",,1,,,,,,,,,,,,,,,,, 
11,2,,172162-69120,,"SEAL,WINDOW B",,1,,,,,,,,,,,,,,,,, 
12,2,,172162-69130,,PLATE,,2,,,,,,,,,,,,,,,,, 
13,2,,172162-69600,,"ROOF COMP.,CAB",,1,,,,,,,,,,,,,,,,, 
13-1,2,,172162-69601,,"ROOF COMP.,CAB",,1,,,,,N,,,,72162390,M00708,,,,,,,,,I 
14,2,,172162-69710,,"SEAL,CAB ROOF",,1,,,,,,,,,,,,,,,,, 
15,2,,172162-69720,,"WINDOW,ROOF",,1,,,,,,,,,,,,,,,,, 
16,2,,172162-69730,,"SEAL,ROOF",,1,,,,,,,,,,,,,,,,, 
16-1,2,,172162-69731,,"SEAL,ROOF",,1,,,,,N,,,,72162369,M00653,,,,,,,,,I 
17,2,,172162-69740,,"SPRING,GAS",,2,,,,,,,,,,,,,,,,, 
18,2,,172162-69750,,HANDLE,,1,,,,,,,,,,,,,,,,, 
19,2,,172162-69760,,"LOCK COMP.,ROOF",,1,,,,,,,,,,,,,,,,, 
20,2,,172162-69800,,"GUARD COMP.,ROOF",,1,,,,,,,,,,,,,,,,, 
21,2,,172162-69830,,"GUARD A COMPL.",,1,,,,,,,,,,,,,,,,, 
22,2,,172162-69850,,"GUARD B COMPL.",,1,,,,,,,,,,,,,,,,, 
23,2,,172162-69870,,"GUARD C COMPL.",,1,,,,,,,,,,,,,,,,, 
24,2,,22137-050000,,"WASHER 5, POLISHED",,4,,,,,,,,,,,,,,,,, 
25,2,,22137-060000,,"WASHER 6, POLISHED",,2,,,,,,,,,,,,,,,,, 
26,2,,22137-080000,,"WASHER 8, POLISHED",,4,,,,,,,,,,,,,,,,, 
27,2,,22137-080000,,"WASHER 8, POLISHED",,6,,,,,,,,,,,,,,,,, 
28,2,,22217-050000,,"SPRING WASHER  5",,4,,,,,,,,,,,,,,,,, 
29,2,,22217-060000,,"SPRING WASHER  6",,2,,,,,,,,,,,,,,,,, 
30,2,,22217-080000,,"SPRING WASHER  8",,4,,,,,,,,,,,,,,,,, 
31,2,,22217-080000,,"SPRING WASHER  8",,6,,,,,,,,,,,,,,,,, 
32,2,,22217-080000,,"SPRING WASHER  8",,6,,,,,,,,,,,,,,,,, 
33,2,,22217-100000,,"SPRING WASHER 10",,12,,,,,,,,,,,,,,,,, 
34,2,,22217-100000,,"SPRING WASHER 10",,4,,,,,,,,,,,,,,,,, 
35,2,,22417-200160,,"COTTER PIN 2.0X16",,4,,,,,,,,,,,,,,,,, 
36,2,,26116-080162,,"BOLT 8X16",,4,,,,,,,,,,,,,,,,, 
37,2,,26116-080162,,"BOLT 8X16",,6,,,,,,,,,,,,,,,,, 
38,2,,26116-100202,,"BOLT M10X 20 PLATED",,12,,,,,,,,,,,,,,,,, 
39,2,,26116-100202,,"BOLT M10X 20 PLATED",,4,,,,,,,,,,,,,,,,, 
40,2,,26557-060122,,"SCREW M 6X 12,PAN HD",,2,,,,,,,,,,,,,,,,, 
41,2,,26559-050162,,SCREW,,4,,,,,,,,,,,,,,,,, 
42,2,,26587-080162,,"SCREW M 8X 16",,6,,,,,,,,,,,,,,,,, 
42-1,2,,172137-69850,,SCREW,,6,,,,,N,,,,72162193,M00502,,,,,,, 
43,2,,26589-080122,,"SCREW M8,BINDING",,8,,,,,,,,,,,,,,,,, 
43-1,2,,172162-68370,,BOLT,,8,,,,,N,,,,72162379,M00678,,,,,,,,,I 
44,2,,22137-100000,,"WASHER 10,POLISHED",,4,,,,,,,,,,,,,,,,, 
45,2,,22190-080000,,"SEAL WASHER  8(BOLT)",,4,,,,,W,,,,72162262,M00653,,,,,,, 
46,2,,172162-68380,,SHIM,,2,,,,,W,,,,72162394,M00747,,,,,,,,,I 
47,1,,172162-61700,,"SEAL,GUARD PLATE A",,1,,,,,,,,,,,,,,,,, 
48,1,,22217-080000,,"SPRING WASHER  8",,2,,,,,,,,,,,,,,,,, 
49,1,,26116-080122,,"BOLT M 8X 12 PLATED",,2,,,,,,,,,,,,,,,,, 
50,1,,22137-080000,,"WASHER 8, POLISHED",,2,,,,,,,,,,,,,,,,, 
51,1,,172162-61690,,"PLATE A,GUARD",,1,,,,,,,,,,,,,,,,, 



Fig.42 =f--v/1:::'.' 
CANOPY 

Jl t±I L, No. 111 
Jl tf:I L, No. 2"/J' €> 46-!'-@i lJ. £ 9 • 
1 !NC. 2-46 

l 20---r,, 

~ 15----' 

8 ' 

ll--=---.J1 j 2 

4 9---------<-l / 

~g~-=: 0. s, -==I:?-\, 
47 

-~-/ 

Tl l -------<·1.- ---, .._________,__.2~ 
39 •, _____ ,. 43 

6 

5 

37 

26 \ 5
-_~18 

©--25 
<n>---29 
&,----40 

~38 
- ®--33 
~ 

87 



1,1,,772162-68400,,"CABIN ASSY.",1,,,,,,,,,,,,,,,,,, 
1-1,1,,772162-68401,,"CABIN ASSY.",1,,1,1,1,,S,,72162136,M00504,,,,,,,,, 
2,2,,172162-61720,,"SEAL,GUARD PLATE B",1,,1,1,1,,,,,,,,,,,,,, 
3,2,,172162-68400,,"CAB COMPL.",1,,,,,,,,,,,,,,,,,, 
3-1,2,,172162-68401,,"CAB COMPL.",1,,1,1,1,,S,,72162136,M00504,,,,,,,,, 
4,2,,172162-69050,,"LOCK ASSY",1,,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-69060,,STRIDER,1,,1,1,1,,,,,,,,,,,,,, 
6,2,,172162-69070,,COATHANGER,1,,1,1,1,,,,,,,,,,,,,, 
7,2,,172162-69080,,"SEAL,DOOR",1,,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-68380,,SHIM,2,,2,2,2,,W,,72162394,M00747,,,,,,,,,,,I 
9,2,,172162-69130,,PLATE,2,,2,2,2,,,,,,,,,,,,,, 
10,2,,172162-69160,,"TRIM,REAR",1,,1,1,1,,,,,,,,,,,,,, 
11,2,,172162-69600,,"ROOF COMP.,CAB",1,,,,,,,,,,,,,,,,,, 
11-1,2,,172162-69601,,"ROOF COMP.,CAB",1,,1,1,1,,N,,72162390,M00708,,,,,,,,,,,I 
12,2,,172162-69710,,"SEAL,CAB ROOF",1,,1,1,1,,,,,,,,,,,,,, 
13,2,,172162-69720,,"WINDOW,ROOF",1,,1,1,1,,,,,,,,,,,,,, 
14,2,,172162-69730,,"SEAL,ROOF",1,,,,,,,,,,,,,,,,,, 
14-1,2,,172162-69731,,"SEAL,ROOF",1,,1,1,1,,N,,72162369,M00653,,,,,,,,,,,I 
15,2,,172162-69740,,"SPRING,GAS",2,,2,2,2,,,,,,,,,,,,,, 
16,2,,172162-69750,,HANDLE,1,,1,1,1,,,,,,,,,,,,,, 
17,2,,172162-69760,,"LOCK COMP.,ROOF",1,,1,1,1,,,,,,,,,,,,,, 
18,2,,172162-69800,,"GUARD COMP.,ROOF",1,,1,1,1,,,,,,,,,,,,,, 
19,2,,172137-69850,,SCREW,4,,4,4,4,,W,,72162193,M00502,,,,,,,,, 
20,2,,22137-050000,,"WASHER 5, POLISHED",4,,4,4,4,,,,,,,,,,,,,, 
21,2,,22137-060000,,"WASHER 6, POLISHED",2,,2,2,2,,,,,,,,,,,,,, 
22,2,,22137-080000,,"WASHER 8, POLISHED",4,,4,4,4,,,,,,,,,,,,,, 
23,2,,22137-080000,,"WASHER 8, POLISHED",4,,4,4,4,,,,,,,,,,,,,, 
24,2,,22217-050000,,"SPRING WASHER  5",4,,4,4,4,,,,,,,,,,,,,, 
25,2,,22217-060000,,"SPRING WASHER  6",2,,2,2,2,,,,,,,,,,,,,, 
26,2,,22217-080000,,"SPRING WASHER  8",4,,4,4,4,,,,,,,,,,,,,, 
27,2,,22217-080000,,"SPRING WASHER  8",6,,6,6,6,,,,,,,,,,,,,, 
28,2,,22217-100000,,"SPRING WASHER 10",11,,11,11,11,,,,,,,,,,,,,, 
29,2,,22417-200160,,"COTTER PIN 2.0X16",4,,4,4,4,,,,,,,,,,,,,, 
30,2,,22867-300080,,"SCREW 3X 8",2,,2,2,2,,,,,,,,,,,,,, 
31,2,,26013-080252,,"BOLT M 8X 25",4,,4,4,4,,,,,,,,,,,,,, 
32,2,,26116-080122,,"BOLT M 8X 12 PLATED",8,,,,,,,,,,,,,,,,,, 
32-1,2,,26589-080122,,"SCREW M8,BINDING",8,,,,,,N,,72162103,M00772,,,,,,,,,,,I 
32-2,2,,172162-68370,,BOLT,8,,8,8,8,,N,,72162379,M00678,,,,,,,,,,,I 
33,2,,26116-080162,,"BOLT 8X16",4,,4,4,4,,,,,,,,,,,,,, 
34,2,,26116-080162,,"BOLT 8X16",6,,6,6,6,,,,,,,,,,,,,, 
35,2,,26116-100202,,"BOLT M10X 20 PLATED",11,,11,11,11,,,,,,,,,,,,,, 
36,2,,26557-060122,,"SCREW M 6X 12,PAN HD",2,,2,2,2,,,,,,,,,,,,,, 
37,2,,26559-050162,,SCREW,4,,4,4,4,,,,,,,,,,,,,, 
38,2,,26577-080202,,"SCREW M 8X 20",2,,2,2,2,,,,,,,,,,,,,, 
39,2,,194150-24270,,"SCREW CAP 13",2,,2,2,2,,,,,,,,,,,,,, 
40,2,,22190-080000,,"SEAL WASHER  8(BOLT)",1,,1,1,1,,W,,72162262,M00506,,,,,,,,, 
41,2,,172162-14210,,"SEAL A,FUEL TANK",1,,1,1,1,,W,,72162433,M00921,,,,,,,,,,,I 
42,2,,172162-69770,,CAP,1,,1,1,1,,W,,72162275,M00550,,,,,,,,,,,I 
43,2,,172162-69170,,"SEAL,CABIN",2,,2,2,2,,W,,72162369,M00653,,,,,,,,,,,I 
44,2,,172162-69180,,"SEAL,CABIN",2,,2,2,2,,W,,72162369,M00653,,,,,,,,,,,I 
45,1,,172162-61690,,"PLATE A,GUARD",1,,1,1,1,,,,,,,,,,,,,, 
46,1,,172162-61700,,"SEAL,GUARD PLATE A",1,,1,1,1,,,,,,,,,,,,,, 
47,1,,22217-080000,,"SPRING WASHER  8",2,,2,2,2,,,,,,,,,,,,,, 
48,1,,26116-080122,,"BOLT M 8X 12 PLATED",2,,2,2,2,,,,,,,,,,,,,, 
49,1,,22137-080000,,"WASHER 8, POLISHED",2,,2,2,2,,,,,,,,,,,,,, 



=t:-"" 1:: :.,,,a.ssY(~~fr;tl) 
CABIN ASSY(STANDARD SPEC.) 
712162-68401 
~§No. 43(1)JttJ:I L,No. 1-111 
J.ij§No. 430)Jltt\ L,No. zt,, G44<!: 
~§No.450)Jttl:l L,No. 1-11.),026'a" 
tf;-/tac.9o 
Fig, 44 Ref. No. 1-1 
INC Fig. 43 Ref. No. 2~44 

Fig. 45 Ref. No. 1-1~26 

1 

11 

2 

I 8 
...-17 

24_.$--20 
37~ 

43 

... 

,, 't:J--10 
I 

REFER TO Fig 46 \ 

REFER TO Fig.45 

~/ 

, , 

I 

' 

B7 



1,1,,772162-68410,,CABIN,1,,,,,,,,,,,,,,,,,, 
2,2,,172162-14210,,"SEAL A,FUEL TANK",1,,,,,,,,,,,,,,,,,, 
3,2,,194150-24270,,"SCREW CAP 13",2,,,,,,,,,,,,,,,,,, 
4,2,,172162-61720,,"SEAL,GUARD PLATE B",1,,,,,,,,,,,,,,,,,, 
5,2,,172519-63240,,"BOLT  8X 16",4,,,,,,,,,,,,,,,,,, 
6,2,,172162-67100,,"TRIM,ROOF A",1,,,,,,,,,,,,,,,,,, 
7,2,,172162-67130,,"TRIM,ROOF D",1,,,,,,,,,,,,,,,,,, 
8,2,,172162-67140,,"TRIM,FROMT A",1,,,,,,,,,,,,,,,,,, 
9,2,,172162-67150,,"TRIM,FROMT B",1,,,,,,,,,,,,,,,,,, 
10,2,,172162-67160,,"TRIM A,SIDE",1,,,,,,,,,,,,,,,,,, 
11,2,,172162-67170,,"TRIM B,SIDE",1,,,,,,,,,,,,,,,,,, 
12,2,,172162-67180,,"TRIM,SIDE C",1,,,,,,,,,,,,,,,,,, 
13,2,,172162-67190,,"TRIM,REAR A",1,,,,,,,,,,,,,,,,,, 
14,2,,172162-67200,,"TRIM,REAR C",1,,,,,,,,,,,,,,,,,, 
15,2,,172162-67210,,"TRIM,REAR D",1,,,,,,,,,,,,,,,,,, 
16,2,,172162-67250,,"TRIM,ROOF",1,,,,,,,,,,,,,,,,,, 
17,2,,172162-67400,,"ROOF,CABIN",1,,,,,,,,,,,,,,,,,, 
18,2,,172162-67580,,COVER,1,,,,,,,,,,,,,,,,,, 
19,2,,172162-67590,,SEAL,1,,,,,,,,,,,,,,,,,, 
20,2,,172162-67600,,"WINDOW,ROOF",1,,,,,,,,,,,,,,,,,, 
21,2,,172162-67610,,"GUARD COMP.,ROOF",1,,,,,,,,,,,,,,,,,, 
22,2,,172162-68030,,CABIN,1,,,,,,,,,,,,,,,,,, 
23,2,,172162-68370,,BOLT,8,,,,,,,,,,,,,,,,,, 
24,2,,26577-080202,,"SCREW M 8X 20",2,,,,,,,,,,,,,,,,,, 
25,2,,172162-69050,,"LOCK ASSY",1,,,,,,,,,,,,,,,,,, 
26,2,,172162-69060,,STRIDER,1,,,,,,,,,,,,,,,,,, 
27,2,,172162-69070,,COATHANGER,1,,,,,,,,,,,,,,,,,, 
28,2,,172162-69080,,"SEAL,DOOR",1,,,,,,,,,,,,,,,,,, 
29,2,,172162-69130,,PLATE,2,,,,,,,,,,,,,,,,,, 
30,2,,172162-69161,,"TRIM REAR B",1,,,,,,,,,,,,,,,,,, 
31,2,,172162-69731,,"SEAL,ROOF",1,,,,,,,,,,,,,,,,,, 
32,2,,172162-69770,,CAP,1,,,,,,,,,,,,,,,,,, 
33,2,,172137-69850,,SCREW,4,,,,,,,,,,,,,,,,,, 
34,2,,22137-080000,,"WASHER 8, POLISHED",4,,,,,,,,,,,,,,,,,, 
35,2,,22137-080000,,"WASHER 8, POLISHED",8,,,,,,,,,,,,,,,,,, 
36,2,,22190-080000,,"SEAL WASHER  8(BOLT)",4,,,,,,,,,,,,,,,,,, 
37,2,,22217-080000,,"SPRING WASHER  8",6,,,,,,,,,,,,,,,,,, 
38,2,,22217-080000,,"SPRING WASHER  8",8,,,,,,,,,,,,,,,,,, 
39,2,,22217-100000,,"SPRING WASHER 10",11,,,,,,,,,,,,,,,,,, 
40,2,,22867-300080,,"SCREW 3X 8",2,,,,,,,,,,,,,,,,,, 
41,2,,26013-080252,,"BOLT M 8X 25",4,,,,,,,,,,,,,,,,,, 
42,2,,26116-080162,,"BOLT 8X16",8,,,,,,,,,,,,,,,,,, 
43,2,,26116-080202,,"BOLT M 8X 20 PLATED",6,,,,,,,,,,,,,,,,,, 
44,2,,26116-100202,,"BOLT M10X 20 PLATED",11,,,,,,,,,,,,,,,,,, 
45,1,,26116-080122,,"BOLT M 8X 12 PLATED",2,,,,,,,,,,,,,,,,,, 
46,1,,172162-61690,,"PLATE A,GUARD",1,,,,,,,,,,,,,,,,,, 
47,1,,172162-61700,,"SEAL,GUARD PLATE A",1,,,,,,,,,,,,,,,,,, 
48,1,,22137-080000,,"WASHER 8, POLISHED",2,,,,,,,,,,,,,,,,,, 
49,1,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 



44 
*~ t::::,,(;$:~)(1-,~±~) 

Fig. CABIN(BOOY)(COOLER SPEC.) 

"" -v I:: ::,, ASSY ( -7 - ':H±;\l) 
CABIN ASSY(COOLER SPEC.) 
112162-684 lO 21 
lf,l_§No, 440J!tt:l:l LNo. ll;t 
lf,l_ § No. 440) Jttl:I L No. 2tJ' 0 44 c 
Jii§No.450)Jttl:l l,No.1-1:b'026'a: 
-$,'h ~ 1"" 20 
F i g. 44 Ref. No, 1 
INC Fig. 44 Ref. No. 2~44 

Fig.45 Ref.No. 1-1~26 

1 , 

v-45 
,::w-49 / 
©-48 

\J. 
~j 47 

46~ 

4 

22 

~43 
~37 

5 18 

·36;(J 

-----17 

,, 

l REFER TO Fig.45 
REFER TO Fig 46 

28 
/;'- l 

' 

~/ 

I 
I 

\ 
I 
I 

14 

BT 



1,2,,172162-69010,,"WINDOW CMP,FRNT.SASH",1,,,,,,,,,,,,,,,,,, 
1-1,2,,172162-69011,,"WINDOW 
CMP,FRNT.SASH",1,,1,1,1,,N,,72162446,M00945,,,,,,,,,,,I 
2,3,,172162-69900,,GLASS,1,,,,,,,,,,,,,,,,,, 
2-1,3,,172162-69901,,GLASS,1,,1,1,1,,S,,72162446,M00945,,,,,,,,,,,I 
3,3,,172162-69910,,GLASS,1,,,,,,,,,,,,,,,,,, 
3-1,3,,172162-69911,,GLASS,1,,1,1,1,,S,,72162446,M00945,,,,,,,,,,,I 
4,3,,172162-69920,,GLASS,1,,1,1,1,,,,,,,,,,,,,, 
5,3,,172162-69930,,"LOCK L COMPL.",2,,,,,,,,,,,,,,,,,, 
5-1,3,,172162-69930,,"LOCK L COMPL.",1,,1,1,1,,K,,72162427,"FROM 
1ST",,,,,,,,,,,I 
6,3,,172162-69940,,"LOCK R COMPL.",2,,,,,,,,,,,,,,,,,, 
6-1,3,,172162-69940,,"LOCK R COMPL.",1,,1,1,1,,K,,72162427,"FROM 
1ST",,,,,,,,,,,I 
7,3,,172162-68050,,"LOCK(L), UPPER",1,,1,1,1,,W,,72162427,"FROM 1ST",,,,,,,,,,,I 
8,3,,172162-68060,,"LOCK(R), UPPER",1,,1,1,1,,W,,72162427,"FROM 1ST",,,,,,,,,,,I 
9,3,,172162-68070,,STOPPER,1,,1,1,1,,W,,72162427,"FROM 1ST",,,,,,,,,,,I 
10,3,,172162-68080,,STOPPER,1,,1,1,1,,W,,72162427,"FROM 1ST",,,,,,,,,,,I 
11,2,,172162-69020,,"WINDOW CMP,REAR SASH",1,,1,1,1,,,,,,,,,,,,,, 
12,3,,172162-69950,,GLASS,1,,1,1,1,,,,,,,,,,,,,, 
13,3,,172162-69960,,GLASS,1,,1,1,1,,,,,,,,,,,,,, 
14,3,,172162-69970,,"LOCK ASSY",2,,2,2,2,,,,,,,,,,,,,, 
15,2,,172162-69030,,"WINDOW A",1,,1,1,1,,,,,,,,,,,,,, 
16,2,,172162-69040,,"WINDOW B",1,,1,1,1,,,,,,,,,,,,,, 
17,2,,172162-69090,,"SEAL,FRONT",1,,1,1,1,,,,,,,,,,,,,, 
18,2,,172162-69100,,"SEAL,REAR",1,,1,1,1,,,,,,,,,,,,,, 
19,2,,172162-69110,,"SEAL,WINDOW A",1,,1,1,1,,,,,,,,,,,,,, 
20,2,,172162-69120,,"SEAL,WINDOW B",1,,1,1,1,,,,,,,,,,,,,, 
21,2,,172162-69830,,"GUARD A COMPL.",1,,1,1,1,,,,,,,,,,,,,, 
22,2,,26587-080162,,"SCREW M 8X 16",6,,6,6,6,,,,,,,,,,,,,, 
22-1,2,,172137-69850,,SCREW,6,,6,6,6,,N,,72162193,M00502,,,,,,,,, 
23,2,,172162-69850,,"GUARD B COMPL.",1,,1,1,1,,,,,,,,,,,,,, 
24,2,,172162-69870,,"GUARD C COMPL.",1,,1,1,1,,,,,,,,,,,,,, 
25,2,,22137-080000,,"WASHER 8, POLISHED",6,,6,6,6,,,,,,,,,,,,,, 
26,2,,22217-080000,,"SPRING WASHER  8",6,,6,6,6,,,,,,,,,,,,,, 



Fig.45 
~ -v \::'.:,.,(iJ",1:.i & j( 77.) 
CA.BlN(SASH & GLASS) 

1 

4 ;,- t'' :.,ASSY(~~1±~) 
CABIN ASSY(STANDARD SPEC.) 
T/2162·68401 
)Ji.§ No. 43 0) ft ili I., No. 1 · 1 i;I. 
)Ji.§No.43©Jlt:1:J L.No. 21J'044c: 
)Ji.§No.45©ftl±l L,No. 1-11J,&26~ 

~;lj.;;:.9o 
fig.44 Ref.No. 1-1 
INC fig. 43 Ref. No. 2-44 

fig. 45 Ref. No. 1-1~26 

r 
I 

17 

J 

REFER TO Fig.43 ,44 

REFER TO Fig 46 

4;,- 1:::.-ASSY(~-:;tt:W) 
CABIN ASSY(COOLER SPEC.) 
712162·68410 
~§No. 44© Jl ill L. No. 11;1. 
JfH3 No. 44© ft t±l l, lfo. 21.1' ic> 44 c 
)Ji.§ No. 450) ft t±l l, No. 1-11J' & 26 'a' 
~;lJ.;;c.9o 
Fig.44 Ref.No. 1 
INC Fig.44 Ret.No.2~44 

Fig. 45 Ref. No. 1-1-26 

II 
1, 

13 
14 

12 11 

14 

B7 



1A,1,,772162-69200,,"SIDE DOOR ASSY.",1,,1,1,1,,,,,,,,,,,,,, 
1B,1,,772162-69210,,"DOOR, SIDE",1,,,,,,W,1,72162439,M00921,,,,,,,,,,,I 
2,2,,172146-41320,,GROMMET,1,,1,1,1,,,,,,,,,,,,,, 
3,2,,172162-69200,,"DOOR COMP.,SIDE",1,,1,1,1,,,,,,,,,,,,,, 
4,3,,172162-69420,,HINGE,2,,2,2,2,,,,,,,,,,,,,, 
5,2,,172162-69430,,PLATE,1,,1,1,1,,,,,,,,,,,,,, 
6,2,,172162-69440,,"GLASS,SIDE DOOR",1,,1,1,1,,,,,,,,,,,,,, 
7,2,,26716-080002,,"NUT M 8",1,,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-69460,,"KEY ASSY, CYLINDER",1,,1,1,1,,,,,,,,,,,,,, 
9,2,,172162-69480,,"LOCK ASSY",1,,1,1,1,,,,,,,,,,,,,, 
10,2,,172162-69490,,PIN,1,,1,1,1,,,,,,,,,,,,,, 
11,2,,172162-69500,,SPRING,1,,1,1,1,,,,,,,,,,,,,, 
12,2,,172162-69510,,"HANDLE ASSY",1,,1,1,1,,,,,,,,,,,,,, 
13,2,,172162-69520,,COVER,1,,1,1,1,,,,,,,,,,,,,, 
14,2,,172162-69530,,"ROD ASSY",1,,1,1,1,,,,,,,,,,,,,, 
15,2,,172162-69540,,"HANDLE,OUTER",1,,1,1,1,,,,,,,,,,,,,, 
16,2,,172162-69550,,HOOK,1,,1,1,1,,,,,,,,,,,,,, 
17,2,,172162-69560,,"SEAL,DOOR",1,,1,1,1,,,,,,,,,,,,,, 
18,2,,172162-69570,,"SEAL,SIDE",1,,1,1,1,,,,,,,,,,,,,, 
19,2,,172162-69580,,"RUBBER,STOPPER",1,,1,1,1,,,,,,,,,,,,,, 
20,2,,172162-69750,,HANDLE,1,,1,1,1,,,,,,,,,,,,,, 
21,2,,22137-060000,,"WASHER 6, POLISHED",2,,2,2,2,,,,,,,,,,,,,, 
22,2,,22137-080000,,"WASHER 8, POLISHED",1,,1,1,1,,,,,,,,,,,,,, 
23,2,,22137-100000,,"WASHER 10,POLISHED",4,,4,4,4,,,,,,,,,,,,,, 
24,2,,22217-060000,,"SPRING WASHER  6",3,,3,3,3,,,,,,,,,,,,,, 
25,2,,22217-060000,,"SPRING WASHER  6",3,,3,3,3,,,,,,,,,,,,,, 
26,2,,22217-060000,,"SPRING WASHER  6",2,,2,2,2,,,,,,,,,,,,,, 
27,2,,22217-060000,,"SPRING WASHER  6",2,,2,2,2,,,,,,,,,,,,,, 
28,2,,22217-080000,,"SPRING WASHER  8",1,,1,1,1,,,,,,,,,,,,,, 
29,2,,26013-100252,,"BOLT W/WASHER M10X25",4,,4,4,4,,,,,,,,,,,,,, 
30,2,,26557-060102,,"SCREW 6X10",2,,2,2,2,,,,,,,,,,,,,, 
31,2,,26557-060122,,"SCREW M 6X 12,PAN HD",2,,2,2,2,,,,,,,,,,,,,, 
32,2,,26557-060162,,"SCREW M 6X 16",3,,3,3,3,,,,,,,,,,,,,, 
33,2,,26557-060162,,"SCREW M 6X 16",3,,3,3,3,,,,,,,,,,,,,, 
34,2,,26559-050162,,SCREW,6,,6,6,6,,,,,,,,,,,,,, 
35,2,,172162-69450,,"WINDOW CMP,DOOR SASH",1,,1,1,1,,,,,,,,,,,,,, 
36,3,,172162-69970,,"LOCK ASSY",2,,2,2,2,,,,,,,,,,,,,, 
37,3,,172162-69980,,GLASS,1,,1,1,1,,,,,,,,,,,,,, 
38,3,,172162-69990,,GLASS,1,,1,1,1,,,,,,,,,,,,,, 
39,2,,22217-100000,,"SPRING WASHER 10",2,,2,2,2,,,,,,,,,,,,,, 
40,2,,26716-100002,,"NUT 10",4,,4,4,4,,,,,,,,,,,,,, 
41,2,,172162-67230,,"TRIM,DOOR A",1,,,,,,W,1,72162439,M00921,,,,,,,,,,,I 
42,2,,172162-67240,,"TRIM,DOOR B",1,,,,,,W,1,72162439,M00921,,,,,,,,,,,I 
43,1,,933110-00301,,"KEY ASSY",1,,1,1,1,,,,,,,,,,,,,, 



'J - -5t±:;tl 
COOLER SPEC 

Fig.46 

-
~ 

/ 

,' 

: 1' ...... 

~ -· 

13 

34 
5 

11 

fl28 r7 l 
'-

· 33 f 22 

l 25~ 0 - . 

9 ~-

30 26rr 
3/4 

41 

-lj-.,ff"\t 
S I DE Door :~~~ Ol $fr;§) 
172162-69200 (STANDARD SPEC. ) 

JUii l, No. 1Al1 
Jt t±l l, No 2-JJ, -
lA INC.2·-401:;, 40ia:-~h;!;_

90 

-lt-f \t \t7A SIDE DOOR /SY{'J-'7fr;§) 
772162-6921iiSY(COOLER SPEC.) 

Jt tfl L, No. 1B11 
Jt t±l L, No 2-JJ, -
1B INC. 2:_42 b 42'fi:-~h :le 9 • 

1 , 
REFER TO F' 43 ,g. ,44 

3 

35 

18 6 

B7 



1,1,,772162-68000,,"REFITTED CABIN ASSY.",1,,,,,,,,,,,,,,,,,, 
1-1,1,,772162-68001,,"REFITTED CABIN ASSY.",1,,,,,,S,,72162136,M00504,,,,,,,,, 
2,2,,172162-03110,,"LABEL,SMALL",1,,,,,,,,,,,,,,,,,, 
3,2,,172162-03120,,"LABEL,FEED WATER",1,,,,,,,,,,,,,,,,,, 
4,2,,172162-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,,, 
5,2,,172162-03190,,"LABEL,WIPER SWITCH",1,,,,,,,,,,,,,,,,,, 
6,2,,172162-03220,,"LABEL,CAB",1,,,,,,,,,,,,,,,,,, 
7,2,,172162-03240,,"LABEL,WIPER",1,,,,,,,,,,,,,,,,,, 
8,2,,172162-03250,,"LABEL,PATTERN A",1,,,,,,,,,,,,,,,,,, 
9,2,,172162-16560,,"HARNESS G,WIRE",1,,,,,,,,,,,,,,,,,, 
10,2,,172122-16590,,"BAND 200F",3,,,,,,,,,,,,,,,,,, 
11,2,,172137-62970,,"GROMMET 16",1,,,,,,,,,,,,,,,,,, 
12,2,,172137-66230,,GROMMET,3,,,,,,,,,,,,,,,,,, 
13,2,,172122-79890,,"CLAMP 350",1,,,,,,,,,,,,,,,,,, 
14,2,,22857-400120,,"SCREW 4X12",3,,,,,,,,,,,,,,,,,, 
15,2,,22857-400100,,"SCREW 4X10",2,,,,,,,,,,,,,,,,,, 
16,2,,933113-05150,,"LAMP, ROOM",1,,,,,,,,,,,,,,,,,, 
17,3,,933113-05160,,"BULB (12V5W)",1,,,,,,,,,,,,,,,,,, 
18,2,,933113-15000,,"CIGAR LIGHTER ASSY",1,,,,,,,,,,,,,,,,,, 
19,2,,172162-17300,,"MOTOR 520A,WIPER",1,,,,,,,,,,,,,,,,,, 
20,2,,172162-17310,,"ARM 450,WIPER",1,,,,,,,,,,,,,,,,,, 
21,2,,172162-17320,,"BLADE 400,WIPER",1,,,,,,,,,,,,,,,,,, 
22,2,,172162-17330,,"SWITCH,WIPER",1,,,,,,,,,,,,,,,,,, 
23,2,,22217-060000,,"SPRING WASHER  6",3,,,,,,,,,,,,,,,,,, 
24,2,,26116-060122,,"BOLT 6X12",3,,,,,,,,,,,,,,,,,, 
25,2,,172162-62410,,"STEP L",1,,,,,,,,,,,,,,,,,, 
26,2,,172162-62440,,"STEP R",1,,,,,,,,,,,,,,,,,, 
27,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 
28,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,,, 
29,2,,26116-080162,,"BOLT 8X16",2,,,,,,,,,,,,,,,,,, 
30,2,,26116-080162,,"BOLT 8X16",2,,,,,,,,,,,,,,,,,, 
31,2,,172162-63310,,"COVER COMPL.",1,,,,,,,,,,,,,,,,,, 
32,2,,26589-060162,,"SCREW M6,BINDING",4,,,,,,,,,,,,,,,,,, 
33,2,,772162-68400,,"CABIN ASSY.",1,,,,,,,1,,,,,,,,,,, 
33-1,2,,772162-68401,,"CABIN ASSY.",1,,,,,,S,1,72162136,M00504,,,,,,,,, 
34,2,,772162-69200,,"SIDE DOOR ASSY.",1,,,,,,,2,,,,,,,,,,, 
35,2,,172111-16890,,"GROMMET  9",1,,,,,,,,,,,,,,,,,, 



41 :f-vc ✓a~ 
Fig. CABlN REMODEUNG 

5 
35 

B7 



1,1,,172162-71100,,"COVER,FLYWHEEL",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,26013-100302,,"BOLT M10X 30",12,12,12,12,12,,,,,,,,,,,,,, 
3,1,,172162-71200,,"COUPLING,PUMP",1,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172162-71210,,"COUPLING CF-30",1,1,1,1,1,,,,,,,,,,,,,, 
5,1,,172162-71220,,"BOLT M16X55,HEX.SCKT",6,6,6,6,6,,,,,,,,,,,,,, 
6,1,,22351-050010,,"SPRING PIN 5X10",9,9,9,9,9,,,,,,,,,,,,,, 
7,1,,172162-73100,,"PUMP COMP.,PISTON",1,1,,,,,,,,,,,,,,,,, 
7-1,1,,172162-73101,,"PUMP, HYD. 
OIL",1,1,1,1,1,,F,2,72162424,M00822,72162424,M00822,,,,,,,,,I 
8,3,,172162-73160,,"PISTON A,CONTROL",1,1,1,1,1,,,,,,,,,,,,,, 
9,3,,172162-73170,,"PISTON B,CONTROL",1,1,1,1,1,,,,,,,,,,,,,, 
10,3,,172162-73180,,"PISTON COMP.,SHAFT",1,1,1,1,1,,,,,,,,,,,,,, 
11,3,,172162-73220,,"PISTON CMP,SWITCHING",1,1,1,1,1,,,,,,,,,,,,,, 
12,3,,172162-73250,,"PISTON COMP.,SERVO",1,1,1,1,1,,,,,,,,,,,,,, 
13,3,,172162-73470,,"SPRING KIT",1,1,1,1,1,,,,,,,,,,,,,, 
14,3,,172162-73510,,"SEAL KIT,VALVE SEAT",1,1,1,1,1,,,,,,,,,,,,,, 
15,3,,172162-73550,,"ORIFICE KIT",1,1,1,1,1,,,,,,,,,,,,,, 
16,3,,172162-73570,,PLUG,1,1,1,1,1,,,,,,,,,,,,,, 
17,3,,172162-73590,,"COVER COMPL.",1,1,,,,,,,,,,,,,,,,, 
17-1,3,,172162-73591,,"COVER 
KIT",1,1,1,1,1,,S,1,72162406,ËÞº³(1),72162406,ËÞº³(1),,,,,,,,,I 
18,3,,172162-73620,,"LOCK COMP.,SHAFT",1,1,,,,,,,,,,,,,,,,, 
18-1,3,,172162-73591,,"COVER 
KIT",1,1,1,1,1,,S,1,72162406,ËÞº³(1),72162406,ËÞº³(1),,,,,,,,,I 
19,3,,172162-73630,,PLUG,1,1,1,1,1,,,,,,,,,,,,,, 
20,2,,172162-73640,,"GROUP COMP.,ROTARY",2,2,2,2,2,,,,,,,,,,,,,, 
21,2,,172162-73650,,"COVER UNIT COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
22,3,,172162-73660,,"PLATE KIT,CONTROL",1,1,1,1,1,,,,,,,,,,,,,, 
23,3,,172162-73750,,"PLUG G1/4 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
24,3,,172162-73760,,"CASE UNIT COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
25,2,,172162-73800,,"PUMP COMP.,GEAR",1,1,1,1,1,,,,,,,,,,,,,, 
26,3,,172162-73810,,"RING KIT,BUSH SQUARE",1,1,1,1,1,,,,,,,,,,,,,, 
27,2,,172162-73840,,"PLATE KIT,CONTROL",1,1,1,1,1,,,,,,,,,,,,,, 
28,2,,172162-73860,,"SHAFT KIT",1,1,1,1,1,,,,,,,,,,,,,, 
29,2,,172162-73890,,"PLUG COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
30,2,,172162-73910,,"FLANGE UNIT COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
31,2,,172162-73930,,"PIPING KIT",1,1,,,,,,,,,,,,,,,,, 
31-1,2,,172162-73931,,"PIPING 
KIT",1,1,1,1,1,,F,2,72162422,M00762,72162422,M00762,,,,,,,,,I 
31B-1,2,,172162-73951,,"H0SE 
G104BB044",1,1,,,,,N,,72162422,M00762,72162422,M00762,,,,,,,,,I 
31B-2,2,,172162-73951,,"H0SE 
G104BB044",1,1,,,,,Z,,72162424,M00822,72162424,M00822,,,,,,,,,I 
32,2,,172162-73960,,COUPLING,1,1,1,1,1,,,,,,,,,,,,,, 
33,1,,22217-160000,,"SPRING WASHER 16",4,4,4,4,4,,,,,,,,,,,,,, 
34,1,,26116-160452,,"BOLT M16X 45 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
35,1,,172162-73951,,"H0SE 
G104BB044",1,1,1,1,1,,W,,72162424,M00822,72162424,M00822,,,,,,,,,I 



Fig.48 ;;f. -1' :.., ~ :.., 7 & !tb*ll=f 
MAIN HYO.OIL PUMP & JOINT 

Y1 

J 

7 
IBJ'li 
PREVIOUS 

IBJ'I~ 
PREVIOUS 

B7 



1,1,,172162-73110,,"PUMP COMP.,GEAR",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,198440-41110,,"PUMP ASSY, 
HYDRAULIC",1,1,1,1,1,,N,,72162383,M00650,72162383,M00650,,,,,,,,,I 
3,2,,198440-41130,,FLANGE,1,1,1,1,1,,,,,,,,,,,,,,,,I 
5,2,,194278-41160,,"SEAL, OIL",1,1,1,1,1,,,,,,,,,,,,,,,,I 
7,2,,198440-41170,,"BOLT, PIPE JOINT",4,4,4,4,4,,,,,,,,,,,,,,,,I 
8,2,,794275-41200,,"SEAL SET",1,1,1,1,1,,,,,,,,,,,,,,,,I 
12,2,,194065-41210,,"PARALLEL PIN 6X12",2,2,2,2,2,,,,,,,,,,,,,,,,I 
13,2,,194278-41210,,"KEY, WOODRUFF",2,2,2,2,2,,,,,,,,,,,,,,,,I 
18,2,,172131-73130,,COVER,1,1,1,1,1,,,,,,,,,,,,,,,,I 
19,2,,22117-100000,,"WASHER 10",4,4,4,4,4,,,,,,,,,,,,,,,,I 
20,2,,22252-000300,,"CIRCLIP   30",1,1,1,1,1,,,,,,,,,,,,,,,,I 
21,1,,22217-080000,,"SPRING WASHER  8",4,4,4,4,4,,,,,,,,,,,,,, 
22,1,,24321-000800,,"O-RING 1A G-80.0",1,1,,,,,,,,,,,,,,,,, 
22-1,1,,24341-000800,,"O-RING 1A S-
80.0",1,1,1,1,1,,N,,72162385,M00662,72162385,M00662,,,,,,,,,I 
23,1,,26116-080252,,"BOLT M 8X 25 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
24,1,,26706-080002,,"NUT M 8",2,2,2,2,2,,,,,,,,,,,,,, 



Fig.49 ;t{:,,:f(P. T. 0.) 
HYO.OIL PUMP(P. T.O.) 

22 

87 



1,1,,172162-73350,,"MOTOR COMP.,GEAR",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,26013-080202,,"BOLT W/WASHER M8X20",4,4,4,4,4,,,,,,,,,,,,,, 



50 7 7 :,.,=E-9 
Fig. FAM MOTOR 

B7 



1,1,,172162-72500,,"CYLINDER COMP.,BOOM",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,172162-72550,,"TUBE COMP.,CYLINDER",1,1,1,1,1,,,,,,,,,,,,,, 
4,3,,172162-72570,,"BUSH,PIN",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-72580,,"ROD COMP.,PISTON",1,1,1,1,1,,,,,,,,,,,,,, 
7,3,,172162-72570,,"BUSH,PIN",1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-72600,,"HEAD,CYLINDER",1,1,1,1,1,,,,,,,,,,,,,, 
9,2,,172162-72610,,BUSH,1,1,1,1,1,,,,,,,,,,,,,, 
10,2,,172162-72620,,"RING,SNAP",1,1,1,1,1,,,,,,,,,,,,,, 
11,2,,172162-72630,,"BEARING,CUSHION",1,1,1,1,1,,,,,,,,,,,,,, 
12,2,,172162-72640,,"SEAL,CUSHION",1,1,1,1,1,,,,,,,,,,,,,, 
13,2,,172162-72650,,PISTON,1,1,1,1,1,,,,,,,,,,,,,, 
14,2,,172162-72660,,SHIM,1,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172162-72670,,NUT,1,1,1,1,1,,,,,,,,,,,,,, 
16,2,,172162-72680,,"SCREW,SET",1,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172162-72690,,"BALL,STEEL",1,1,1,1,1,,,,,,,,,,,,,, 
18,2,,172162-72700,,"SEAL,DUST",4,4,4,4,4,,,,,,,,,,,,,, 
19,3,,172162-72710,,"SEAL KIT,BOOM CYL.",1,1,1,1,1,,,,,,,,,,,,,, 
30,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 
31,1,,172162-61740,,"COVER COMP.,SLIDE",1,1,1,1,1,,,,,,,,,,,,,, 
32,1,,172162-61770,,"GUIDE,SLIDE",2,2,2,2,2,,,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,1,,,,,,,,,,,,,, 
34,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
35,1,,933147-03400,,"WASHER, BRAKE ARM",1,1,1,1,1,,,,,,,,,,,,,, 
36,1,,933168-14170,,"SPRING 16",2,2,2,2,2,,,,,,,,,,,,,, 



I 

) 

304 

5 

B7 



1,1,,172162-72510,,"CYLINDER COMP.,ARM",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,172162-72800,,"TUBE COMP.,CYLINDER",1,1,1,1,1,,,,,,,,,,,,,, 
4,3,,172162-72820,,"BUSH,PIN",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-72830,,"ROD COMP.,PISTON",1,1,1,1,1,,,,,,,,,,,,,, 
7,3,,172162-72850,,"BUSH,PIN",1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-72860,,"HEAD,CYLINDER",1,1,1,1,1,,,,,,,,,,,,,, 
9,2,,172162-72610,,BUSH,1,1,1,1,1,,,,,,,,,,,,,, 
10,2,,172162-72620,,"RING,SNAP",1,1,1,1,1,,,,,,,,,,,,,, 
11,2,,172162-72870,,SPACER,1,1,1,1,1,,,,,,,,,,,,,, 
12,2,,172162-72880,,"BEARING,CUSHION",1,1,1,1,1,,,,,,,,,,,,,, 
13,2,,172162-72640,,"SEAL,CUSHION",1,1,1,1,1,,,,,,,,,,,,,, 
14,2,,172162-72890,,"BEARING,CUSHION",1,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172162-72900,,PISTON,1,1,1,1,1,,,,,,,,,,,,,, 
16,2,,172162-72910,,SHIM,1,1,1,1,1,,,,,,,,,,,,,, 
17,2,,172162-72920,,NUT,1,1,1,1,1,,,,,,,,,,,,,, 
18,2,,172162-72930,,"SCREW,SET",1,1,1,1,1,,,,,,,,,,,,,, 
19,2,,172124-70030,,BALL,1,1,1,1,1,,,,,,,,,,,,,, 
20,2,,172162-72950,,"SEAL,DUST",4,4,4,4,4,,,,,,,,,,,,,, 
21,2,,172162-72960,,"SEAL KIT,ARM CYLINDR",1,1,1,1,1,,,,,,,,,,,,,, 
33,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,,, 
33-1,1,,24761-020000,,"NIPPLE 
PT1/8,GREASE",1,1,1,1,1,,K,,72162229,M00504,72162229,M00504,,,,,,, 



Fig.52 

I 

~ 

7-b.::.,,V "./~· 
ARM CYLINDER 

lS 16 ~l~ d,~~y9 ' 
l 

J 

B7 



1,1,,172162-72520,,"CYLINDER CMP.,BUCKET",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,172162-72400,,"TUBE COMP.,CYLINDER",1,1,1,1,1,,,,,,,,,,,,,, 
4,3,,172162-72420,,"BUSH,PIN",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-72430,,"ROD COMP.,PISTON",1,1,1,1,1,,,,,,,,,,,,,, 
7,3,,172162-72450,,"BUSH,PIN",1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-72460,,"HEAD,CYLINDER",1,1,1,1,1,,,,,,,,,,,,,, 
9,2,,172162-72490,,PISTON,1,1,1,1,1,,,,,,,,,,,,,, 
10,2,,172162-72020,,"SCREW,SET",1,1,1,1,1,,,,,,,,,,,,,, 
11,2,,172162-72030,,"BALL,STEEL",1,1,1,1,1,,,,,,,,,,,,,, 
12,2,,172162-72040,,"SEAL,DUST",4,4,4,4,4,,,,,,,,,,,,,, 
13,2,,172162-72050,,"SEAL KIT,BUCKET CYL.",1,1,1,1,1,,,,,,,,,,,,,, 
24,2,,172162-72470,,BUSH,1,1,1,1,1,,,,,,,,,,,,,, 
25,2,,172162-72480,,"RING,SNAP",1,1,1,1,1,,,,,,,,,,,,,, 
26,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 



Fig.53 

rl 
12 5 0 

26 ,-

/"\.7" '::J j...:,., IJ ":/9. 
BUCKET CYLINDER 

13 

l 1 ---------o 

( 

12 10--G 

' 

l 9 

B7 



1,1,,172162-72300,,"CYLINDER CMP.,OFFSET",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172162-72301,,"CYLINDER 
CMP.,OFFSET",1,1,1,1,1,,N,,72162241,M00511,72162241,M00511,,,,,,, 
2,2,,172162-72210,,"HEAD 110X55 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
4,3,,172151-72240,,"BUSH 55 35, ROD",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-72390,,"SEAL KIT,CYLINDER",1,1,1,1,1,,,,,,,,,,,,,, 
12,2,,172162-72310,,"TUBE COMP.,OFFSET",1,1,,,,,,,,,,,,,,,,, 
12-1,2,,172162-72311,,"TUBE 
COMP.,OFFSET",1,1,1,1,1,,N,,72162241,M00511,72162241,M00511,,,,,,, 
13,3,,172162-81050,,"SEAL 60X75X6,DUST",2,2,2,2,2,,,,,,,,,,,,,, 
14,3,,172162-81060,,"BUSH 60X55",1,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172162-72360,,"ROD COMP.,OFFSET",1,1,1,1,1,,,,,,,,,,,,,, 
16,3,,172162-81050,,"SEAL 60X75X6,DUST",2,2,2,2,2,,,,,,,,,,,,,, 
17,3,,172162-81060,,"BUSH 60X55",1,1,1,1,1,,,,,,,,,,,,,, 
18,2,,172162-72230,,"PISTON 110",1,1,1,1,1,,,,,,,,,,,,,, 
19,2,,172162-72240,,"SPACER 110X39",1,1,1,1,1,,,,,,,,,,,,,, 
20,2,,172162-72250,,"WASHER,LOCK",1,1,1,1,1,,,,,,,,,,,,,, 
21,2,,172151-72270,,"U-NUT M39",1,1,1,1,1,,,,,,,,,,,,,, 
22,2,,933126-00500,,"RING 72, SPRING",1,1,1,1,1,,,,,,,,,,,,,, 
23,2,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 



Fig.54 
----......... 

··o --~ 

~-

JJ,, ---.- •,J 
~ , 

~-- / 
l_. l 5 

B7 



1,1,,172162-72100,,"CYLINDER COMP.,BLADE",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,172162-72110,,"TUBE COMP.,BLADE",1,1,1,1,1,,,,,,,,,,,,,, 
3,3,,172162-81050,,"SEAL 60X75X6,DUST",2,2,2,2,2,,,,,,,,,,,,,, 
4,3,,172162-81060,,"BUSH 60X55",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-72140,,"PIPING COMP.,BLADE",1,1,1,1,1,,,,,,,,,,,,,, 
6,2,,172162-72390,,"SEAL KIT,CYLINDER",1,1,1,1,1,,,,,,,,,,,,,, 
13,2,,172162-72240,,"SPACER 110X39",1,1,1,1,1,,,,,,,,,,,,,, 
14,2,,172162-72250,,"WASHER,LOCK",1,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172151-72270,,"U-NUT M39",1,1,1,1,1,,,,,,,,,,,,,, 
16,2,,22137-100000,,"WASHER 10,POLISHED",1,1,1,1,1,,,,,,,,,,,,,, 
17,2,,22217-100000,,"SPRING WASHER 10",1,1,1,1,1,,,,,,,,,,,,,, 
18,2,,172162-72180,,"ROD COMP.,BLADE",1,1,1,1,1,,,,,,,,,,,,,, 
19,3,,172162-81050,,"SEAL 60X75X6,DUST",2,2,2,2,2,,,,,,,,,,,,,, 
20,3,,172162-81060,,"BUSH 60X55",1,1,1,1,1,,,,,,,,,,,,,, 
21,2,,172162-72210,,"HEAD 110X55 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
23,3,,172151-72240,,"BUSH 55 35, ROD",1,1,1,1,1,,,,,,,,,,,,,, 
24,2,,172162-72230,,"PISTON 110",1,1,1,1,1,,,,,,,,,,,,,, 
25,2,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
26,2,,933126-00500,,"RING 72, SPRING",1,1,1,1,1,,,,,,,,,,,,,, 
27,1,,172162-61520,,"COVER COMP.,BLADE",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,22217-120000,,"SPRING WASHER",2,2,2,2,2,,,,,,,,,,,,,, 
29,1,,26116-120202,,"BOLT M12X 20 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
30,1,,194630-
62360,,GROMMET,1,1,1,1,1,,W,,72162356,M00563,72162356,M00563,,,,,,,,,I 



Fig.55 

l 

:fv- F~ U :,,~· 
BLADE CYLINDER 

JU:l:l L-No. ll;t _ 
26

'i-~,.Tj. ;J; "1" o JU:ll L, No. 2 fJ, 1::, 

1 INC. 2~2G 

l 

1 

l 

B7 



1,1,,172162-73300,,"MOTOR COMP.,TRAVEL",2,2,2,2,2,,,,,,,,,,,,,, 
2,2,,172162-70100,,"REDUCER COMP.,SPEED",2,2,2,2,2,,,,,,,,,,,,,, 
3,3,,172162-70110,,"BEARING,ANGULAR",2,2,2,2,2,,,,,,,,,,,,,, 
4,3,,172162-70120,,"SEAL COMP.,FLOATING",2,2,2,2,2,,,,,,,,,,,,,, 
5,3,,172124-70020,,PIN,2,2,2,2,2,,,,,,,,,,,,,, 
6,3,,172124-70030,,BALL,198,198,198,198,198,,,,,,,,,,,,,, 
7,3,,172124-70030,,BALL,12,12,12,12,12,,,,,,,,,,,,,, 
8,3,,172122-73430,,PLUG,2,2,2,2,2,,,,,,,,,,,,,, 
9,3,,172162-70160,,"NUT,RING",2,2,2,2,2,,,,,,,,,,,,,, 
10,3,,23871-030000,,"PLUG PT3/8,SCREW",6,6,6,6,6,,,,,,,,,,,,,, 
11,3,,172162-70170,,"HOLDER S1A COMPL.",2,2,2,2,2,,,,,,,,,,,,,, 
17,3,,172162-70230,,"PLANETARY B KIT",8,8,8,8,8,,,,,,,,,,,,,, 
18,4,,172162-70240,,"GEAR B,PLANETARY",8,8,8,8,8,,,,,,,,,,,,,, 
22,3,,172162-70280,,"PLATE,THRUST",2,2,2,2,2,,,,,,,,,,,,,, 
23,3,,172162-70290,,SCREW,8,8,8,8,8,,,,,,,,,,,,,, 
24,3,,172162-70300,,"GEAR,DRIVE",2,2,2,2,2,,,,,,,,,,,,,, 
25,3,,172162-70310,,"GEAR,SUN",2,2,2,2,2,,,,,,,,,,,,,, 
26,3,,172162-70320,,"RING,SNAP",2,2,2,2,2,,,,,,,,,,,,,, 
27,3,,172162-70330,,"PLATE COMP.,THRUST",2,2,2,2,2,,,,,,,,,,,,,, 
28,3,,172162-70370,,"PIN,SPRING",6,6,6,6,6,,,,,,,,,,,,,, 
29,3,,172162-70380,,COVER,2,2,2,2,2,,,,,,,,,,,,,, 
30,3,,23871-030000,,"PLUG PT3/8,SCREW",6,6,6,6,6,,,,,,,,,,,,,, 
31,3,,172162-70400,,WIRE,2,2,2,2,2,,,,,,,,,,,,,, 
32,3,,23871-020000,,"PLUG PT1/4,SCREW",2,2,2,2,2,,,,,,,,,,,,,, 
33,3,,172147-70220,,PLUG,4,4,4,4,4,,,,,,,,,,,,,, 
34,2,,172162-70410,,SHAFT,2,2,2,2,2,,,,,,,,,,,,,, 
35,2,,172122-70260,,BEARING,2,2,2,2,2,,,,,,,,,,,,,, 
36,2,,172162-70420,,"SEAL KIT,MOTOR",2,2,2,2,2,,,,,,,,,,,,,, 
37,2,,172162-70440,,PLATE,2,2,2,2,2,,,,,,,,,,,,,, 
38,2,,172162-70450,,"BALL,STEEL",4,4,4,4,4,,,,,,,,,,,,,, 
39,2,,172162-70460,,"CYL.BLOCK KIT",2,2,2,2,2,,,,,,,,,,,,,, 
40,2,,172162-70480,,COLLAR,2,2,2,2,2,,,,,,,,,,,,,, 
41,2,,172162-70490,,SPRING,2,2,2,2,2,,,,,,,,,,,,,, 
42,2,,172162-70500,,COLLAR,2,2,2,2,2,,,,,,,,,,,,,, 
43,2,,172162-70510,,"RING,SNAP",2,2,2,2,2,,,,,,,,,,,,,, 
44,2,,172162-70520,,PIN,6,6,6,6,6,,,,,,,,,,,,,, 
45,2,,172162-70530,,"HOLDER,RETAINER",2,2,2,2,2,,,,,,,,,,,,,, 
46,2,,172162-70540,,"PLATE,RETAINER",2,2,2,2,2,,,,,,,,,,,,,, 
47,2,,172162-70580,,"PLATE,VALVE",2,2,2,2,2,,,,,,,,,,,,,, 
48,2,,172162-70590,,"BEARING,BALL",2,2,2,2,2,,,,,,,,,,,,,, 
49,2,,172122-70410,,PIN,4,4,4,4,4,,,,,,,,,,,,,, 
50,2,,172162-70600,,PIN,4,4,4,4,4,,,,,,,,,,,,,, 
51,2,,172162-70610,,"PLATE COMP.,BASE",2,2,2,2,2,,,,,,,,,,,,,, 
52,3,,172162-70620,,"VALVE,CHECK",4,4,4,4,4,,,,,,,,,,,,,, 
53,3,,172162-70630,,SPRING,4,4,4,4,4,,,,,,,,,,,,,, 
54,3,,172162-70640,,PLUG,4,4,4,4,4,,,,,,,,,,,,,, 
55,3,,172312-74700,,"SEAT, SPRING",4,4,4,4,4,,,,,,,,,,,,,, 
56,3,,172162-70660,,SPRING,4,4,4,4,4,,,,,,,,,,,,,, 
57,3,,172162-70670,,CAP,4,4,4,4,4,,,,,,,,,,,,,, 
58,3,,172147-70470,,ORIFICE,4,4,4,4,4,,,,,,,,,,,,,, 
59,3,,172162-70680,,"VALVE COMP.,RELIEF",4,4,4,4,4,,,,,,,,,,,,,, 
60,3,,172162-70770,,SPRING,2,2,2,2,2,,,,,,,,,,,,,, 
61,3,,172147-70500,,PLUG,2,2,2,2,2,,,,,,,,,,,,,, 
62,3,,172147-70520,,PLUG,2,2,2,2,2,,,,,,,,,,,,,, 
63,3,,172147-70220,,PLUG,10,10,10,10,10,,,,,,,,,,,,,, 
64,3,,172148-70340,,ORIFICE,10,10,10,10,10,,,,,,,,,,,,,, 
65,3,,172122-73620,,PLUG,2,2,2,2,2,,,,,,,,,,,,,, 
66,3,,172638-73620,,PLUG,2,2,2,2,2,,,,,,,,,,,,,, 
67,3,,172162-70780,,PLUG,8,8,8,8,8,,,,,,,,,,,,,, 
68,3,,172122-70530,,PIN,2,2,2,2,2,,,,,,,,,,,,,, 
69,2,,172162-70790,,"PLATE,FRICTION",2,2,2,2,2,,,,,,,,,,,,,, 
70,2,,172162-70800,,DISC,4,4,4,4,4,,,,,,,,,,,,,, 
71,2,,172162-70810,,COLLAR,2,2,2,2,2,,,,,,,,,,,,,, 



72,2,,172162-70830,,"PISTON,BRAKE",2,2,2,2,2,,,,,,,,,,,,,, 
73,2,,172162-70880,,SPRING,20,20,20,20,20,,,,,,,,,,,,,, 
74,2,,172124-70390,,"BOLT, SOCKET",22,22,22,22,22,,,,,,,,,,,,,, 
75,2,,172162-70900,,SPRING,4,4,4,4,4,,,,,,,,,,,,,, 
76,2,,172147-70500,,PLUG,4,4,4,4,4,,,,,,,,,,,,,, 
77,2,,172148-70340,,ORIFICE,2,2,2,2,2,,,,,,,,,,,,,, 
78,1,,22217-160000,,"SPRING WASHER 16",24,24,24,24,24,,,,,,,,,,,,,, 
79,1,,26116-160402,,"BOLT M16X 40 PLATED",24,24,24,24,24,,,,,,,,,,,,,, 



Fig.56 jEJr=E-$' 
DRIVING MOTOR 

B7 



1,1,,172162-73310,,"MOTOR COMP.,SWING",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,172162-71450,,"REDUCER COMP.,SPEED",1,1,1,1,1,,,,,,,,,,,,,, 
3,3,,172162-71460,,"SHAFT,PINION",1,1,1,1,1,,,,,,,,,,,,,, 
4,3,,172162-71470,,COLLAR,1,1,1,1,1,,,,,,,,,,,,,, 
5,3,,172162-71480,,PLATE,1,1,1,1,1,,,,,,,,,,,,,, 
6,3,,172162-71490,,"BEARING,TAPER ROLLER",1,1,1,1,1,,,,,,,,,,,,,, 
7,3,,172162-71500,,"CASE,GEAR",1,1,1,1,1,,,,,,,,,,,,,, 
8,3,,172162-71510,,"PLUG PT1/8",2,2,2,2,2,,,,,,,,,,,,,, 
9,3,,172162-71520,,"SEAL,OIL",1,1,1,1,1,,,,,,,,,,,,,, 
10,3,,172162-71530,,"BEARING,TAPER ROLLER",1,1,1,1,1,,,,,,,,,,,,,, 
11,3,,172162-71540,,PIN,2,2,2,2,2,,,,,,,,,,,,,, 
12,3,,172162-71550,,"GEAR,RING",1,1,1,1,1,,,,,,,,,,,,,, 
13,3,,172162-71560,,"GEAR 4,SPUR",1,1,1,1,1,,,,,,,,,,,,,, 
14,3,,172162-71570,,"GEAR,SUN",1,1,1,1,1,,,,,,,,,,,,,, 
15,3,,172162-71580,,"HOLDER 1 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
16,3,,26450-120952,,"BOLT M12X95,HEX.SCKT",6,6,6,6,6,,,,,,,,,,,,,, 
17,3,,172162-71590,,"HOLDER 2 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
24,3,,172162-71660,,COLLAR,2,2,2,2,2,,,,,,,,,,,,,, 
25,3,,172162-71670,,"PLUG PT3/8",1,1,1,1,1,,,,,,,,,,,,,, 
26,2,,172162-71680,,"MOTOR COMP.,HYDRAULC",1,1,1,1,1,,,,,,,,,,,,,, 
27,3,,172162-71690,,"BEARING,TAPER ROLLER",1,1,1,1,1,,,,,,,,,,,,,, 
28,3,,172162-71700,,"RING,SNAP",1,1,1,1,1,,,,,,,,,,,,,, 
29,3,,172162-71710,,"BEARING,NEEDLE",1,1,1,1,1,,,,,,,,,,,,,, 
30,3,,172162-71720,,"PLATE,FRICTION",1,1,1,1,1,,,,,,,,,,,,,, 
31,3,,172162-71730,,PLATE,1,1,1,1,1,,,,,,,,,,,,,, 
32,3,,172162-71970,,"SEAL KIT,HYDRO.MOTOR",1,1,1,1,1,,,,,,,,,,,,,, 
42,3,,172162-71750,,"PLATE,BALANCE",1,1,1,1,1,,,,,,,,,,,,,, 
43,3,,172162-71770,,PISTON,2,2,2,2,2,,,,,,,,,,,,,, 
44,3,,172162-71780,,"PLUG PT1/4",2,2,2,2,2,,,,,,,,,,,,,, 
45,3,,172162-71790,,BUSH,4,4,4,4,4,,,,,,,,,,,,,, 
46,3,,172162-71800,,"SPRING,BELLEVILLE",4,4,4,4,4,,,,,,,,,,,,,, 
47,3,,172162-71810,,"RING,TEFLON",4,4,4,4,4,,,,,,,,,,,,,, 
48,3,,172162-71820,,SPRING,20,20,20,20,20,,,,,,,,,,,,,, 
49,3,,172162-71830,,PISTON,1,1,1,1,1,,,,,,,,,,,,,, 
50,3,,172162-71850,,SPRING,1,1,1,1,1,,,,,,,,,,,,,, 
51,3,,172162-71860,,"PLATE,RETURN",1,1,1,1,1,,,,,,,,,,,,,, 
52,3,,172162-71870,,"PLATE,CAM",1,1,1,1,1,,,,,,,,,,,,,, 
53,3,,172162-71880,,"GAUGE COMP.,LEVEL",1,1,1,1,1,,,,,,,,,,,,,, 
54,3,,172162-71900,,COLLAR,1,1,1,1,1,,,,,,,,,,,,,, 
55,3,,172162-71910,,CAP,1,1,1,1,1,,,,,,,,,,,,,, 
56,3,,172162-71920,,"VALVE COMP.,BYPASS",2,2,2,2,2,,,,,,,,,,,,,, 
57,3,,172162-71940,,"RELIEF COMPL.",2,2,2,2,2,,,,,,,,,,,,,, 
58,3,,172162-71960,,"PIN,STRAIGHT",2,2,2,2,2,,,,,,,,,,,,,, 
59,3,,26450-120302,,"BOLT         M12X30",4,4,4,4,4,,,,,,,,,,,,,, 
60,1,,172162-73320,,"TIMER COMP.,BRAKE",1,1,1,1,1,,,,,,,,,,,,,, 
61,1,,172162-73330,,"CONNECTOR 2-PT3/8",1,1,1,1,1,,,,,,,,,,,,,, 
62,1,,172162-73970,,"PIPE,SUCTION",1,1,1,1,1,,,,,,,,,,,,,, 
63,1,,22217-160000,,"SPRING WASHER 16",8,8,8,8,8,,,,,,,,,,,,,, 
64,1,,23111-030000,,"ELBOW (PT  3/8)",1,1,1,1,1,,,,,,,,,,,,,, 
65,1,,23490-200002,,"PLUG, DRAIN",1,1,1,1,1,,,,,,,,,,,,,, 
66,1,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,1,,,,,,,,,,,,,, 
67,1,,26013-060502,,"BOLT M 6X 50",2,2,2,2,2,,,,,,,,,,,,,, 
68,1,,26116-160502,,"BOLT M16X 50 PLATED",8,8,8,8,8,,,,,,,,,,,,,, 
69,1,,24311-000220,,"O-RING 1A P-22.0",1,1,1,1,1,,,1,,,,,,,,,,, 



5 7 Ji1£@J=E-:$' & -:i (..;-~ :$'-1 ~ 
Fig. TURNING MOTOR & BLAKE TIMER 

., 
26 

Jltfj L,No. 26(;1 
Jl W l, No. 21ti, b 59~ 
~#*9o 
26 INC. 27-59 

53 

167 -
V 

Jr-43 
~42 

S---29 
®--28 

31 
30 

e--(26) 

L50 
@------51 

(26) 

52 

57 

32 

JUI:! L,No. W: 
JUl:I L, No. 3ti, 1:> 25 ~ 
~h*-r., 

~ 2 INC.3-25 2 r·~l2~ 
ll--{J ~'---14 

&-15 
6 ....----13---, 

24--------© 

10-----@ 
9~ 

s----

17 

54-~ 
~-------'-----------------_J B7 



1,1,,172147-73800,,"JOINT ASSY, SWIVEL",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,172147-73810,,SHAFT,1,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172147-73830,,"HUB, SWIVEL",1,1,1,1,1,,,,,,,,,,,,,, 
4,2,,172147-73850,,PLATE,1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172122-73860,,"SPACER, SWIVEL",1,1,1,1,1,,,,,,,,,,,,,, 
6,2,,172122-73870,,"THRUST WASHER",1,1,1,1,1,,,,,,,,,,,,,, 
7,2,,172147-73880,,"SEAL ASSY",1,1,1,1,1,,,,,,,,,,,,,, 
8,3,,172122-73890,,"SEAL, SWIVEL",8,8,8,8,8,,,,,,,,,,,,,, 
9,3,,24311-000800,,"O-RING 1A P-80.0",1,1,1,1,1,,,,,,,,,,,,,, 
10,3,,24311-001000,,"O-RING 1A P-100.0",1,1,1,1,1,,,,,,,,,,,,,, 
11,3,,24321-000950,,"O-RING 1A G-95.0",1,1,1,1,1,,,,,,,,,,,,,, 
12,2,,22242-000700,,"CIRCLIP   70",1,1,1,1,1,,,,,,,,,,,,,, 
13,2,,23871-030000,,"PLUG PT3/8,SCREW",4,4,4,4,4,,,,,,,,,,,,,, 
14,2,,26013-100402,,"BOLT M10X 40",4,4,4,4,4,,,,,,,,,,,,,, 
15,1,,22217-120000,,"SPRING WASHER",4,4,4,4,4,,,,,,,,,,,,,, 
16,1,,26116-120602,,"BOLT M12X 60 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 



Fig.58 

13 

2 

4 

I 
14--' 

B7 



1,1,,172162-74100,,"VALVE COMP.,CONTROL",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,172162-74300,,"RELIEF COMP.,MAIN",2,2,2,2,2,,,,,,,,,,,,,, 
3,3,,172162-74320,,"LEAF COMP.,RELIEF",2,2,2,2,2,,,,,,,,,,,,,, 
7,2,,172162-74310,,"RELIEF COMP.,MAIN",1,1,1,1,1,,,,,,,,,,,,,, 
8,3,,172162-74320,,"LEAF COMP.,RELIEF",1,1,1,1,1,,,,,,,,,,,,,, 
12,2,,172162-74340,,"RELIEF COMP.,PORT",7,7,7,7,7,,,,,,,,,,,,,, 
13,3,,172162-74320,,"LEAF COMP.,RELIEF",7,7,7,7,7,,,,,,,,,,,,,, 
17,2,,172162-74350,,"VALVE ASSY, REDUCING",2,2,2,2,2,,,,,,,,,,,,,, 
18,3,,172162-74360,,"SEAL,REDUCING VALVE",2,2,2,2,2,,,,,,,,,,,,,, 
23,2,,172162-74380,,"CAP,PLUNGER",5,5,5,5,5,,,,,,,,,,,,,, 
24,2,,172162-74390,,"COVER,SPRING",5,5,5,5,5,,,,,,,,,,,,,, 
25,2,,172162-74400,,SPRING,3,3,3,3,3,,,,,,,,,,,,,, 
26,2,,172162-74410,,"GUIDE,SPRING",10,10,10,10,10,,,,,,,,,,,,,, 
27,2,,172162-74420,,"RETAINER,SEAL",10,10,10,10,10,,,,,,,,,,,,,, 
28,2,,172162-74430,,WIPER,10,10,10,10,10,,,,,,,,,,,,,, 
29,2,,172162-74440,,O-RING,10,10,10,10,10,,,,,,,,,,,,,, 
30,2,,172162-74450,,"CAP COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
33,2,,172162-74470,,COVER,8,8,8,8,8,,,,,,,,,,,,,, 
34,2,,172162-74480,,"SPRING COMP.",5,5,5,5,5,,,,,,,,,,,,,, 
38,2,,172162-74500,,"CAP,PLUNGER",5,5,5,5,5,,,,,,,,,,,,,, 
39,2,,172162-74520,,O-RING,8,8,8,8,8,,,,,,,,,,,,,, 
40,2,,172162-74530,,"SPRING COMPL.",3,3,3,3,3,,,,,,,,,,,,,, 
44,2,,172162-74550,,SPRING,2,2,2,2,2,,,,,,,,,,,,,, 
45,2,,172162-74560,,"NUT,HEX.",3,3,3,3,3,,,,,,,,,,,,,, 
46,2,,172162-74580,,SPACER,3,3,3,3,3,,,,,,,,,,,,,, 
47,2,,172162-74590,,"CAP,PLUNGER",3,3,3,3,3,,,,,,,,,,,,,, 
48,2,,172162-74610,,"EYE F,PLUNGER",5,5,5,5,5,,,,,,,,,,,,,, 
49,2,,172162-74620,,O-RING,4,4,4,4,4,,,,,,,,,,,,,, 
50,2,,172162-74630,,"CAP,PLUNGER",4,4,4,4,4,,,,,,,,,,,,,, 
51,2,,172162-74640,,COVER,4,4,4,4,4,,,,,,,,,,,,,, 
52,2,,172162-74650,,"CHECK COMP.,LOAD",18,18,18,18,18,,,,,,,,,,,,,, 
55,2,,24311-240100,,"O-RING 1A P-10A",18,18,18,18,18,,,,,,,,,,,,,, 
56,2,,26450-060102,,"BOLT M 6X 10",10,10,10,10,10,,,,,,,,,,,,,, 
57,2,,26450-060122,,"BOLT M 6X 12",10,10,10,10,10,,,,,,,,,,,,,, 
58,2,,26450-060202,,"BOLT M 6X 20",22,22,22,22,22,,,,,,,,,,,,,, 
59,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,3,,,,,,,,,,,,,, 
60,1,,26116-100852,,"BOLT M10X 85 PLATED",3,3,3,3,3,,,,,,,,,,,,,, 
61,1,,172162-76850,,"PLUG PF3/8",2,2,2,2,2,,,1,,,,,,,,,,, 
62,1,,24315-000240,,"O-RING 1B P-24.0",2,2,2,2,2,,,1,,,,,,,,,,, 



Fig_59 :J ' L / ,~ □ -Jt,1·· 
CONTROL VALVE \Jt,-j' 

i--60 25 
55 

i ! 26 34 55 

28 52 39 rUtq 
62=! p.&¢@~·- 38 

I @ 5 
52 .v~ 46 26 

® 39 2?8 Il ~ 
(Dk!, rI 24 

27 

~ , . ·'r, @), 
(Q ~ ~~--- -: . ~@ 

®~-~ -;--1, .• ~-

7 ®. . ' 

aJ,® 

B7 



1,1,,172162-74110,,"VALVE COMP.,CONTROL",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172162-74111,,"VALVE 
COMP.,CONTROL",1,1,1,1,1,,S,,72168272,M01167,72168272,M01167,,,,,,,,,I 
2,2,,172162-74900,,"SPOOL COMP.,SOLENOID",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-74910,,"SPOOL COMP.,SOLENOID",1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-74720,,SPOOL,1,1,1,1,1,,,,,,,,,,,,,, 
9,2,,172162-74730,,SPOOL,1,1,1,1,1,,,,,,,,,,,,,, 
10,2,,172162-74960,,"VALVE COMP.,REDUCING",1,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172162-74930,,"VALVE COMP.,RELIEF",1,1,1,1,1,,,,,,,,,,,,,, 
23,2,,172162-74920,,"PLUG KIT",1,1,1,1,1,,,,,,,,,,,,,, 
26,2,,172162-74950,,"SOLENOID COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
26-1,2,,172162-74951,,"SOLENOID 
COMPL.",1,1,1,1,1,,S,,72168272,M01167,72168272,M01167,72168272,M01167,72168272,M
01167,72168272,M01167,,,I 
30,2,,172162-74890,,"VALVE,SOLENOID",1,1,1,1,1,,,,,,,,,,,,,, 
31,2,,172162-74940,,"PLUG COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
34,1,,26013-080202,,"BOLT W/WASHER M8X20",4,4,4,4,4,,,,,,,,,,,,,, 



30 

( 1 ) 

Fig.60 ft1Hftll1 \Jv-::i 
CONTROL VALVE 

I 

34--! 

1 
Jt ili l, No. l[;t 

~~;CNo(.1)( 1) t,, G 31 ~~IJ. ;I: --t 
. -31 ° 

1 

" 

31 \..:.; (-'~<} 9 
, ~ \_,.\ -

I!) 

~-
5 

23 

26 

87 



1,1,,172162-74140,,"VALVE COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,2,,,,,,,,,,,,,, 
3,1,,26116-080162,,"BOLT 8X16",2,2,2,2,2,,,,,,,,,,,,,, 



~--" 
~ 

~/~ 
I 
I 

"--. i 

Fig. 61 ;;t"7-f? 'Y 1'r(11,.,:;-
0FF-SET VALVE 

B7 



1,1,,172151-45460,,CUSHION,6,6,6,6,6,,,,,,,,,,,,,, 
2,1,,172162-71300,,"MOUNT COMP.,VALVE",1,1,1,1,1,,,,,,,,,,,,,, 
3,1,,172162-71400,,"MOUNT,CONTROL VALVE",1,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172162-71420,,"MOUNT A COMP.,VALVE",1,1,1,1,1,,,,,,,,,,,,,, 
5,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,3,,,,,,,,,,,,,, 
6,1,,22217-120000,,"SPRING WASHER",2,2,2,2,2,,,,,,,,,,,,,, 
7,1,,22252-000280,,"CIRCLIP   28",12,12,12,12,12,,,,,,,,,,,,,, 
8,1,,26106-100402,,"BOLT M10X 40 PLATED",6,6,6,6,6,,,,,,,,,,,,,, 
9,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,3,,,,,,,,,,,,,, 
10,1,,26116-120302,,"BOLT M12X 30 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 



Fig. 

"-::t r'J / r-
62 i"(Jv7 MOUN1 

VALVE 

:.~ .. 
7 

~,• I 

I ' 

; 

87 



1,1,,172151-74610,,"VALVE ASSY,RMT.CONT.",2,2,,,,,,,,,,,,,,,,, 
1-1,1,,172151-74611,,"VALVE 
ASSY,RMT.CONT.",2,2,2,2,2,,R,,72164307,M01155,72164307,M01155,,,,,,,,,I 
2,2,,172151-74860,,"SHIM(COUNT. SET",8,8,8,8,8,,,,,,,,,,,,,, 
3,2,,172151-74870,,SPRING,8,8,8,8,8,,,,,,,,,,,,,, 
4,2,,172151-74880,,RETAINER,8,8,8,8,8,,,,,,,,,,,,,, 
5,2,,172151-74890,,"SP (SYN.",8,8,8,8,8,,,,,,,,,,,,,, 
6,2,,172151-74900,,PISTON,8,8,8,8,8,,,,,,,,,,,,,, 
7,2,,172151-74910,,SEAL,8,8,8,8,8,,,,,,,,,,,,,, 
8,2,,172151-74990,,PLUG,4,4,,,,,,,,,,,,,,,,, 
8-1,2,,172164-
74560,,PLUG,4,4,4,4,4,,S,,72164356,M01155,72164356,M01155,,,,,,,,,I 
9,2,,24311-000200,,"O-RING 1A P-20.0",8,8,8,8,8,,,,,,,,,,,,,, 
10,2,,172151-74920,,COLLAR,8,8,,,,,,,,,,,,,,,,, 
10-1,2,,172164-
74610,,COLLAR,8,8,8,8,8,,S,,72164356,M01155,72164356,M01155,,,,,,,,,I 
11,2,,172151-74930,,BOOT,2,2,2,2,2,,,,,,,,,,,,,, 
12-1,2,,24321-000700,,"O-RING 1A G-70.0",2,2,2,2,2,,,M,,,,,,,,,,,,,I 
13,2,,172151-74940,,PLATE,2,2,2,2,2,,,,,,,,,,,,,, 
14,2,,26116-060202,,"BOLT M 6X 20",8,8,8,8,8,,,,,,,,,,,,,, 
15,2,,172151-74950,,UNION,2,2,2,2,2,,,,,,,,,,,,,, 
16,2,,172151-74960,,DISK,2,2,,,,,,,,,,,,,,,,, 
16-1,2,,172164-
74620,,DISC,2,2,2,2,2,,S,,72164356,M01155,72164356,M01155,,,,,,,,,I 
17,2,,172151-74970,,NUT,2,2,,,,,,,,,,,,,,,,, 
17-1,2,,172164-
74630,,NUT,2,2,2,2,2,,S,,72164356,M01155,72164356,M01155,,,,,,,,,I 
18,2,,172151-74980,,PLATE,2,2,2,2,2,,,,,,,,,,,,,, 
19,2,,172164-74650,,PLUG,4,4,4,4,4,,W,,72164360,M01155,72164360,M01155,,,,,,,,,I 



I 

Fig.63 IJ =E ::J :_,, 
1 'J 1, :t VAL VE REMOTE CONTROL 

REFER TO Fig.J~ 

<c~:rt 
R TO Fig.3Q REFE 

~--_o __ .;:::; 
~ 

17 0 
~ 
5~ 

11------- ~ 
12 

0 

13 °00 
a 

oQo 
OoO ooo 

- ~ 
~ - --CJ 

B 
@ 

Cl 

0 

B7 



1,1,,172162-74210,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,,, 
2,1,,172151-74600,,"VALVE CMP,MULTICHNG.",1,1,,,,,,,,,,,,,,,,, 
3,2,,172151-74700,,LEVER,1,1,,,,,,,,,,,,,,,,, 
4,2,,26450-060162,,"BOLT M 6X 16",2,2,,,,,,,,,,,,,,,,, 
5,2,,172151-74760,,WASHER,2,2,,,,,,,,,,,,,,,,, 
6,2,,26647-060202,,"WING BOLT M 6X20",1,1,,,,,,,,,,,,,,,,, 
7,2,,172151-74760,,WASHER,1,1,,,,,,,,,,,,,,,,, 
8,2,,172151-74710,,COVER,1,1,,,,,,,,,,,,,,,,, 
9,2,,172151-74770,,"GASKET, CYL. HEAD",1,1,,,,,,,,,,,,,,,,, 
10,2,,24311-000280,,"O-RING 1A P-28.0",1,1,,,,,,,,,,,,,,,,, 
11,2,,26450-060162,,"BOLT M 6X 16",8,8,,,,,,,,,,,,,,,,, 
12,2,,172151-74720,,COVER,1,1,,,,,,,,,,,,,,,,, 
13,2,,24321-000600,,"O-RING 1A G-60.0",2,2,,,,,,,,,,,,,,,,, 
14,2,,26450-060162,,"BOLT M 6X 16",8,8,,,,,,,,,,,,,,,,, 
15,2,,24190-100001,,"BALL 5/16, STEEL",1,1,,,,,,,,,,,,,,,,, 
16,2,,172151-74730,,SPRING,1,1,,,,,,,,,,,,,,,,, 
17,2,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,,, 
18,2,,172151-74740,,"PLATE, MARK",1,1,,,,,,,,,,,,,,,,, 
19,2,,172151-74750,,"PLATE, MARK",1,1,,,,,,,,,,,,,,,,, 
20,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,,, 
21,1,,26013-120302,,"BOLT W/WASHER M12X30",4,4,,,,,,,,,,,,,,,,, 



Fig.64 □ -9 ~ 1~;t,j'(11~fh:..i:t·· )(~7· :t3:.,,) 
ROTARY VALVE(MULTI CHANGE)(OPTIONAL) 

~ 6 
® 7 
I f 4 
I 

® 5 
!@ 19 
1-----3 

e,__~~ 18 

------9 
--11 

Q--10 
C> 

C> 

I ~ ,:, I 

(I)------13 

87 



1,1,,172158-74800,,"OIL COOLER",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172162-74800,,"COOLER,OIL",1,1,1,1,1,,N,,72162227,"FROM 
1ST",72162227,"FROM 1ST",,,,,,, 
1-2,1,,172162-
74801,,"COOLER,OIL",1,1,1,1,1,,F,4,72162477,M/#01175,72162477,M/#01175,72162477,
M/#01175,72162477,M/#01175,72162477,M/#01175,,,I 
2,1,,172158-74850,,"MOUNT, OIL COOLER",4,4,4,4,4,,,,,,,,,,,,,, 
3,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,4,4,,,,,,,,,,,,,, 
4,1,,22217-080000,,"SPRING WASHER  8",8,8,8,8,8,,,,,,,,,,,,,, 
5,1,,26716-080002,,"NUT M 8",8,8,8,8,8,,,,,,,,,,,,,, 
6,1,,772162-75100,,"TANK ASSY,HYD.OIL",1,1,,,,,,,,,,,,,,,,, 
6-1,1,,772162-75101,,"TANK 
ASSY,HYD.OIL",1,1,1,1,1,,S,,72162375,M00653,72162375,M00653,,,,,,,,,I 
7,2,,172162-73700,,"STRAINER,SUCTION",1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-73720,,"BAR,FILTER SUPPORT",1,1,,,,,,,,,,,,,,,,, 
8-1,2,,172162-73721,,"ROD, FILTER 
SUPPORT",1,1,1,1,1,,S,1,72162375,M00653,72162375,M00653,,,,,,,,,I 
9,2,,172162-73740,,"FILTER COMP.,RETURN",1,1,1,1,1,,,,,,,,,,,,,, 
10,3,,172162-73710,,"FILTER,RETURN",1,1,1,1,1,,,,,,,,,,,,,, 
11,3,,172112-74971,,"VALVE, BY-PASS",1,1,1,1,1,,,,,,,,,,,,,, 
12,2,,172112-75770,,"SPRING, STRAINER",1,1,1,1,1,,,,,,,,,,,,,, 
13,2,,172112-75780,,"SPRING, STRAINER",1,1,1,1,1,,,,,,,,,,,,,, 
14,2,,26716-100002,,"NUT 10",1,1,1,1,1,,,,,,,,,,,,,, 
16,2,,172312-75130,,"BREATHER, 
AIR",1,1,,,,,Z,,72162269,M00636,72162269,M00636,,,,,,, 
17,2,,172122-75331,,"COVER (B), RESERVOIR",1,1,1,1,1,,,,,,,,,,,,,, 
18,2,,172162-75360,,"GAUGE COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
19,3,,172162-75380,,"WASHER,GAUGE SEAL",4,4,,,,,,,,,,,,,,,,, 
19-1,3,,172122-
75630,,GASKET,4,4,4,4,4,,N,,72162334,M00563,72162334,M00563,,,,,,,,,I 
21,3,,172122-75620,,BOLT,2,2,2,2,2,,,,,,,,,,,,,, 
23,2,,172162-75370,,"COVER CMP.,RESERVOIR",1,1,,,,,,,,,,,,,,,,, 
23-1,2,,172162-
75372,,COVER,1,1,1,1,1,,F,3,72162360,M00636,72162360,M00636,,,,,,,,,I 
23A,2,,172162-
75371,,COVER,1,1,,,,,F,,72162269,¼ÞÂ¼¾½Þ,72162269,¼ÞÂ¼¾½Þ,,,,,,,,,I 
24,2,,172116-75850,,"PLUG, OIL FEED",1,1,1,1,1,,,,,,,,,,,,,, 
25,2,,22134-240000,,"WASHER 24",1,1,,,,,,,,,,,,,,,,, 
25-1,2,,24341-000300,,"O-RING 1A S-
30.0",1,1,1,1,1,,S,,72183020,M01049,72183020,M01049,,,,,,,,,I 
26,2,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
27,2,,22417-200160,,"COTTER PIN 2.0X16",1,1,1,1,1,,,,,,,,,,,,,, 
28,2,,24311-000380,,"O-RING 1A P-38.0",1,1,1,1,1,,,,,,,,,,,,,, 
29,2,,24321-001350,,"O-RING 1A G-135.0",1,1,1,1,1,,,,,,,,,,,,,, 
30,2,,24321-001900,,"O-RING 1A G-190.0",1,1,1,1,1,,,,,,,,,,,,,, 
31,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,4,,,,,,,,,,,,,, 
32,2,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
33,2,,933171-23042,,MAGNET,1,1,1,1,1,,,,,,,,,,,,,, 
34,2,,933171-23062,,"PLUG 24, DRAIN",1,1,,,,,,,,,,,,,,,,, 
34-1,2,,172183-75750,,"PLUG 24, 
DRAIN",1,1,1,1,1,,F,2,72183020,M01049,72183020,M01049,,,,,,,,,I 
35,2,,172162-61780,,"SEAL,RESERVOIR",1,1,1,1,1,,,,,,,,,,,,,, 
36,2,,172162-75440,,HOSE,1,1,1,1,1,,W,,72162269,M00636,72162269,M00636,,,,,,,,,I 
37,2,,172165-
75450,,PLATE,1,1,1,1,1,,W,,72162269,M00636,72162269,M00636,,,,,,,,,I 
38,2,,172165-
75460,,GASKET,1,1,1,1,1,,W,,72162269,M00636,72162269,M00636,,,,,,,,,I 
39,2,,172165-
75481,,ELEMENT,1,1,1,1,1,,W,,72162360,M00636,72162360,M00636,,,,,,,,,I 
40,2,,23080-010000,,"CLAMP 
10",1,1,1,1,1,,W,,72162269,M00636,72162269,M00636,,,,,,,,,I 
41,2,,26022-050102,,"SCREW M 5X 
10",3,3,3,3,3,,W,,72162269,M00636,72162269,M00636,,,,,,,,,I 



42,1,,172162-75290,,"CONNECTOR,SUCTION",1,1,1,1,1,,,,,,,,,,,,,, 
43,1,,172162-75300,,"CONNECTOR CMP,RETURN",1,1,1,1,1,,,,,,,,,,,,,, 
44,1,,22137-160000,,"WASHER 16,POLISHED",4,4,4,4,4,,,,,,,,,,,,,, 
45,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
46,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
47,1,,22217-160000,,"SPRING WASHER 16",4,4,4,4,4,,,,,,,,,,,,,, 
48,1,,24321-000650,,"O-RING 1A G-65.0",1,1,1,1,1,,,,,,,,,,,,,, 
49,1,,24321-000950,,"O-RING 1A G-95.0",1,1,1,1,1,,,,,,,,,,,,,, 
50,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
51,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
52,1,,26116-160352,,"BOLT M16X 35 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 



Fig. 
. .. '7 & ::t-1 Jl,,'7-7 6 5 f'l=iJmil 9 ;,,/NK & LUB. o IL COOLER HYO.OIL TA 

JU:1::1 L, No. 6 f;t , _ 41 ~ ~ JJ. * "'to 
JWl LNo. (6)11 r 
6 INC. (6) ~ 4 

6 

1 

2~ 
18% 
PREVIOUS 

( 6) 

87 



1,1,,172141-76090,,"CONNECTOR 3/4L",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,24315-000240,,"O-RING 1B P-24.0",1,1,1,1,1,,,,,,,,,,,,,, 
3,1,,172122-76131,,"CONNECTOR PT1/2-45",2,2,,,,,,,,,,,,,,,,, 
3-1,1,,172162-76680,,"CONNECTOR PT1/2-
45",2,2,2,2,2,,F,1,72162220,M00502,72162220,M00502,,,,,,, 
4,2,,24315-000180,,"O-RING 1B P-18.0",2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,172162-76140,,"ADAPTER 1/2-3/4",2,2,2,2,2,,,,,,,,,,,,,, 
6,1,,172151-76160,,ELBOW,1,1,,,,,,,,,,,,,,,,, 
6-1,1,,172162-76690,,"ELBOW PF1/2-3/4 
CMP.",1,1,1,1,1,,F,1,72162220,M00502,72162220,M00502,,,,,,, 
7,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,1,,,,,,,,,,,,,, 
8,1,,172142-76180,,JOINT,1,1,1,1,1,,,,,,,,,,,,,, 
9,2,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172162-76200,,"TUBE COMP.,SUCTION",1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,172142-76240,,"JOINT PF3/4",2,2,2,2,2,,,,,,,,,,,,,, 
12,1,,172162-76260,,"CONNECTOR,PUMP",1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-76270,,"FLANGE COMP.,PUMP IN",1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,172162-76300,,"FLANGE,PUMP OUTLET",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
16,1,,23394-030000,,"JOINT 45RGI 3/8",1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,24315-000210,,"O-RING 1B P 21",1,1,1,1,1,,,,,,,,,,,,,, 
18,1,,24315-000220,,"O-RING 1B P-22.0",1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,24315-000240,,"O-RING 1B P-24.0",2,2,2,2,2,,,,,,,,,,,,,, 
20,1,,24325-000350,,"O-RING 1B G-35.0",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,24325-000600,,"O-RING 1B G-60.0",1,1,1,1,1,,,,,,,,,,,,,, 
22,1,,26013-060402,,"BOLT M 6X 40",6,6,6,6,6,,,,,,,,,,,,,, 
23,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,4,,,,,,,,,,,,,, 
24,1,,26116-101052,,"BOLT M10X105 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
25,1,,172162-78100,,"HOSE 63.5,SUCTION",1,1,1,1,1,,,,,,,,,,,,,, 
26,1,,172162-78110,,"HOSE 29.5,SUCTION",1,1,1,1,1,,,,,,,,,,,,,, 
27,1,,172162-78120,,"HOSE 19,SUCTION",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,172162-78130,,"HOSE G112BC177S",1,1,1,1,1,,,,,,,,,,,,,, 
29,1,,172162-78140,,"HOSE G112CE100S",1,1,1,1,1,,,,,,,,,,,,,, 
30,1,,172162-78150,,"HOSE G112EE105S",1,1,1,1,1,,,,,,,,,,,,,, 
31,1,,172162-78860,,"HOSE H106BB113S",1,1,1,1,1,,,,,,,,,,,,,, 
32,1,,23000-041000,,"CLAMP 41",4,4,4,4,4,,,,,,,,,,,,,, 
33,1,,23000-048000,,"CLAMP 48",4,4,4,4,4,,,,,,,,,,,,,, 
34,1,,23000-090000,,"CLAMP 90",4,4,4,4,4,,,,,,,,,,,,,, 
35,1,,23871-010000,,"PLUG 
PT1/8,SCREW",3,3,3,3,3,,W,,72162220,M00502,72162220,M00502,,,,,,, 



66 ~lbJ±Wc~($''/?-*D '/JD_,,~ J~J~) 
Fig. HYO.OIL PIPING(TANK-PUMP-VALVE) 

IBM 
PREVIOUS 

B7 



1,1,,172730-75140,,ADAPTOR,1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172162-76110,,"JOINT 1/2",2,2,2,2,2,,,,,,,,,,,,,, 
3,1,,172162-76110,,"JOINT 1/2",4,4,4,4,4,,,,,,,,,,,,,, 
4,1,,172162-76120,,"JOINT 3/8",2,2,2,2,2,,,,,,,,,,,,,, 
5,2,,172145-76200,,"NUT 3/8",2,2,2,2,2,,,,,,,,,,,,,, 
6,2,,172162-76360,,"JOINT 3/8",2,2,2,2,2,,,,,,,,,,,,,, 
7,1,,172162-76130,,"ADAPTER,DOUBLE MALE",1,1,1,1,1,,,,,,,,,,,,,, 
8,1,,172162-76170,,"T-JOINT COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
9,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",5,5,5,5,5,,,,,,,,,,,,,, 
11,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,2,,,,,,,,,,,,,, 
12,1,,24315-000180,,"O-RING 1B P-18.0",5,5,5,5,5,,,,,,,,,,,,,, 
13,1,,23897-060002,,"PLUG PF3/4,HEX.",2,2,,,,,,,,,,,,,,,,, 
13-1,1,,172162-76850,,"PLUG PF3/8",2,2,2,2,2,,N,,72162337,"FROM 
1ST",72162337,"FROM 1ST",,,,,,,,,I 
14,1,,24315-000240,,"O-RING 1B P-24.0",2,2,2,2,2,,,,,,,,,,,,,, 
15,1,,172162-78200,,"HOSE H108BC110",2,2,2,2,2,,,,,,,,,,,,,, 
16,1,,172162-78220,,HOSE,1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,172162-78230,,HOSE,1,1,1,1,1,,,,,,,,,,,,,, 
18,1,,172162-78260,,HOSE,1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,172162-78270,,HOSE,1,1,1,1,1,,,,,,,,,,,,,, 
20,1,,172162-78280,,HOSE,1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,172162-78290,,HOSE,1,1,1,1,1,,,,,,,,,,,,,, 



Fig.67 ~EBJ±Wr.~(1\·· 1~7 .. -r· -1) 
HYO.OIL PIPING(VALVE-BOOM) 

::::i / t- □ -Jv1Uv"'f 
CONTROL VALVE 

B7 



1,1,,172730-75140,,ADAPTOR,2,2,2,2,2,,,,,,,,,,,,,, 
2,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",2,2,2,2,2,,,,,,,,,,,,,, 
3,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",6,6,6,6,6,,,,,,,,,,,,,, 
4,1,,23391-030000,,"JOINT RGI 3/8",2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,23391-040000,,"JOINT RGI 1/2",3,3,3,3,3,,,,,,,,,,,,,, 
6,1,,23393-040000,,"JOINT 90RGI 1/2",1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,2,,,,,,,,,,,,,, 
8,1,,24315-000180,,"O-RING 1B P-18.0",2,2,2,2,2,,,,,,,,,,,,,, 
9,1,,24315-000180,,"O-RING 1B P-18.0",6,6,6,6,6,,,,,,,,,,,,,, 
10,1,,172162-78180,,HOSE,1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,172162-78190,,HOSE,1,1,1,1,1,,,,,,,,,,,,,, 
12,1,,172162-78300,,"HOSE H108BC101",1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-78310,,"HOSE H108BC096",1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,172162-78320,,"HOSE H108CC060",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,172162-78330,,"HOSE H108CC059",1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,172162-78340,,"HOSE H106BC050",1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,172162-78620,,"HOSE H106BC067",1,1,1,1,1,,,,,,,,,,,,,, 



68 ;lbJ±Wc~("p J~J~ -:Mi!@lf:-9. A1"p 1~) 
Fig. HYO.OIL PIPING(VALVE-TURNING MOTOR. SWIVEL) 

.A -1' "'JI, ::J 3 -{ :., t­
S\111 YE L JOINT 

-· 

®~Y ®{~~~4@ 
0~t)~l1~"~211 _\2 ___ , 

~9~ l.} 10 . '-._· 9 

3 
'l'---+--==---9 

-~_.} 

8 
2 

15 14 

/·:1 
@l'E-?" 

URNING IIOTOR 

/~. 
10 \ 

f'A j" 
_):r-1 

:i:., t- □ -Jl,/~)1,7' 
CONTROL VALVE 

B7 



1,1,,172730-75140,,ADAPTOR,1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172732-76100,,"FLANGE, PUMP",1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172732-76101,,"FLANGE, 
PUMP",1,1,1,1,1,,F,1,72162270,M00511,72162270,M00511,,,,,,,,,I 
3,1,,172123-76120,,"CONNECTOR PF1/4",2,2,2,2,2,,,,,,,,,,,,,, 
4,1,,172123-76120,,"CONNECTOR PF1/4",1,1,1,1,1,,,,,,,,,,,,,, 
5,1,,172123-76120,,"CONNECTOR PF1/4",1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,172123-76120,,"CONNECTOR PF1/4",2,2,2,2,2,,,,,,,,,,,,,, 
7,1,,172141-76180,,CONNECTOR,1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,172141-76180,,CONNECTOR,1,1,1,1,1,,,,,,,,,,,,,, 
10,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,172141-76180,,CONNECTOR,1,1,1,1,1,,,,,,,,,,,,,, 
12,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-78870,,"HOSE G604BC088S",1,1,,,,,,,,,,,,,,,,, 
13-1,1,,172162-
78871,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
14,1,,172162-78900,,"HOSE G604BC100",1,1,,,,,,,,,,,,,,,,, 
14-1,1,,172162-
78901,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
15,1,,172162-79150,,"HOSE G604BC035",1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,172141-76200,,CONNECTOR,1,1,1,1,1,,,,,,,,,,,,,, 
17,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,1,,,,,,,,,,,,,, 
18,1,,172162-76780,,"ADAPTER PF1/2",1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,172162-79160,,"HOSE G604CC080",1,1,,,,,,,,,,,,,,,,, 
19-1,1,,172162-
79161,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
20,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,23391-020000,,"JOINT RGI1/4",1,1,1,1,1,,,,,,,,,,,,,, 
22,1,,23391-020000,,"JOINT RGI1/4",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,23391-030000,,"JOINT RGI 3/8",1,1,1,1,1,,,,,,,,,,,,,, 
24,1,,23393-020000,,"JOINT 90RGI1/4",1,1,1,1,1,,,,,,,,,,,,,, 
25,1,,24311-000200,,"O-RING 1A P-20.0",1,1,,,,,,,,,,,,,,,,, 
25-1,1,,24315-000210,,"O-RING 1B P 
21",1,1,1,1,1,,S,,72162270,M00511,72162270,M00511,,,,,,,,,I 
26,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,1,,,,,,,,,,,,,, 
27,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,2,,,,,,,,,,,,,, 
29,1,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,2,,,,,,,,,,,,,, 
30,1,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,1,,,,,,,,,,,,,, 
31,1,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,1,,,,,,,,,,,,,, 
32,1,,26013-060302,,"BOLT M 6X 30",4,4,4,4,4,,,,,,,,,,,,,, 
33,1,,172162-76520,,"TUBE G COMP.,TIMER",1,1,1,1,1,,,,,,,,,,,,,, 
34,1,,172162-78210,,"HOSE H108BB040",1,1,1,1,1,,,,,,,,,,,,,, 
35,1,,172162-78390,,"HOSE G704CC021",1,1,1,1,1,,,,,,,,,,,,,, 
36,1,,172162-78850,,"HOSE H106BC045",1,1,1,1,1,,,,,,,,,,,,,, 
37,1,,172162-78910,,"HOSE G604BE152S",1,1,,,,,,,,,,,,,,,,, 
37-1,1,,172162-
78911,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
38,1,,23391-020000,,"JOINT RGI1/4",1,1,1,1,1,,,,,,,,,,,,,, 



Fig.69 

@ 
I 

)EJ±~c.if 
~YD.OIL PIPING 

34-fl 
20--i , 
31---0 

C 

C r ~it:-
15 6l629 

·- I.-· 
·-.....,--' 

) 
iJJmi:9:.,? 

HYO.Oil TANK 

::., I- □ -)l,/'\Jl.,7 
NTROL VALVE 

)i,,7 

B7 



1,1,,172730-75140,,ADAPTOR,1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172732-76100,,"FLANGE, PUMP",1,1,,,,,,,,,,,,,,,,, 
2-1,1,,172732-76101,,"FLANGE, 
PUMP",2,2,2,2,2,,F,2,72162270,M00511,72162270,M00511,,,,,,, 
3,1,,172141-76090,,"CONNECTOR 3/4L",1,1,1,1,1,,,,,,,,,,,,,, 
4-1,2,,24315-000240,,"O-RING 1B P-24.0",1,1,1,1,1,,,M,,,,,,,,,,,,,I 
5,1,,172162-76160,,"TEE COMP.,ADJUSTABLE",1,1,1,1,1,,,,,,,,,,,,,, 
6,2,,24315-000240,,"O-RING 1B P-24.0",1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,172151-76180,,ELBOW,1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,24315-000240,,"O-RING 1B P-24.0",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,172162-76190,,"CONNECTOR 8,DRAIN",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172141-76200,,CONNECTOR,1,1,1,1,1,,,,,,,,,,,,,, 
11,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,1,,,,,,,,,,,,,, 
12,1,,172162-76370,,"JOINT 3/4",2,2,2,2,2,,,,,,,,,,,,,, 
12-1,1,,172162-
76371,,CONNECTOR,2,2,2,2,2,,S,,72162477,M/#01175,72162477,M/#01175,72162477,M/#0
1175,72162477,M/#01175,72162477,M/#01175, 
12A,2,,24315-000180,,"O-RING 1B P-
18.0",2,2,2,2,2,,W,,72162477,M/#01175,72162477,M/#01175,72162477,M/#01175,721624
77,M/#01175,72162477,M/#01175, 
13,1,,172162-76390,,"CONNECTOR 1/4",1,1,,,,,,,,,,,,,,,,, 
13-1,1,,172162-76391,,"CONNECTOR 
1/4",1,1,1,1,1,,F,1,72162344,M00550,72162344,M00550,,,,,,,,,I 
14,1,,172162-76750,,T-JOINT,1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,23391-020000,,"JOINT RGI1/4",1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,172162-76810,,"ADAPTER 3/8",1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,23391-030000,,"JOINT RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
17-1,1,,933160-02760,,"ADAPTER 3/8-
53",1,1,1,1,1,,N,,72162230,M00504,72162230,M00504,,,,,,, 
18,1,,23391-030000,,"JOINT RGI 3/8",1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,23391-030000,,"JOINT RGI 3/8",1,1,1,1,1,,,,,,,,,,,,,, 
20,1,,23393-030000,,"JOINT 90RGI 3/8",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,24311-000140,,"O-RING 1A P-14.0",1,1,,,,,,,,,,,,,,,,, 
21-1,1,,172312-
22350,,GASKET,1,1,1,1,1,,S,,72162344,M00550,72162344,M00550,,,,,,,,,I 
22,1,,24311-000200,,"O-RING 1A P-20.0",1,1,,,,,,,,,,,,,,,,, 
22-1,1,,24315-000210,,"O-RING 1B P 
21",1,1,1,1,1,,S,,72162270,M00511,72162270,M00511,,,,,,,,,I 
23,1,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,1,,,,,,,,,,,,,, 
24,1,,26013-060302,,"BOLT M 6X 30",4,4,4,4,4,,,,,,,,,,,,,, 
25,1,,26450-060252,,"BOLT M 6X 25",2,2,2,2,2,,,,,,,,,,,,,, 
26,1,,172162-78160,,"HOSE G616CY042",1,1,1,1,1,,,,,,,,,,,,,, 
27,1,,172162-78170,,"HOSE G612CE048",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,172162-78370,,"HOSE G612CC100S",1,1,1,1,1,,,,,,,,,,,,,, 
29,1,,172162-78380,,"HOSE G612BC133S",1,1,1,1,1,,,,,,,,,,,,,, 
30,1,,172162-78400,,"HOSE G706CC066S",1,1,1,1,1,,,,,,,,,,,,,, 
31,1,,172162-78830,,"HOSE G706BB120S",1,1,1,1,1,,,,,,,,,,,,,, 
32,1,,172162-78840,,"HOSE G704BC105",1,1,1,1,1,,,,,,,,,,,,,, 
33,1,,172162-78880,,"HOSE G706BC045",1,1,,,,,,,,,,,,,,,,, 
33-1,1,,172162-78850,,"HOSE 
H106BC045",1,1,1,1,1,,R,,72162432,M00937,72162432,M00937,,,,,,,,,I 
34,1,,172162-78890,,"HOSE G706BC120",1,1,1,1,1,,,,,,,,,,,,,, 
35,1,,172162-78920,,"HOSE G606BC130S",1,1,1,1,1,,,,,,,,,,,,,, 
36,1,,172162-79250,,"HOSE G606AC040",1,1,1,1,1,,,,,,,,,,,,,, 
37,1,,23000-041000,,"CLAMP 41",2,2,2,2,2,,,,,,,,,,,,,, 
38,1,,172145-76180,,"JOINT 3/8",1,1,1,1,1,,,,,,,,,,,,,, 
39,2,,172145-76190,,"JOINT 3/8",1,1,1,1,1,,,,,,,,,,,,,, 
40,2,,172145-76200,,"NUT 3/8",1,1,1,1,1,,,,,,,,,,,,,, 
41,1,,172162-74130,,"VALVE COMP.,CHECK",1,1,,,,,,,,,,,,,,,,, 
42,1,,22190-060000,,"SEAL WASHER  
6(BOLT)",2,2,2,2,2,,W,,72162344,M00550,72162344,M00550,,,,,,,,,I 



Qj) 

m 27 

28~ i 1tl 3
1~ 331~~. 

L}li!~~30 
,\:~~ ~ REFER TO F. 

74 
\... , ,, \E,/ ,g . 

. ,_./ \ REFER TO F" 69 ,g. 

B7 



1,1,,172730-75140,,ADAPTOR,2,2,2,2,2,,,,,,,,,,,,,, 
2,1,,172145-76180,,"JOINT 3/8",2,2,2,2,2,,,,,,,,,,,,,, 
3,2,,172145-76190,,"JOINT 3/8",2,2,2,2,2,,,,,,,,,,,,,, 
4,2,,172145-76200,,"NUT 3/8",2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",4,4,4,4,4,,,,,,,,,,,,,, 
6,1,,23391-030000,,"JOINT RGI 3/8",4,4,4,4,4,,,,,,,,,,,,,, 
7,1,,23391-030000,,"JOINT RGI 3/8",2,2,2,2,2,,,,,,,,,,,,,, 
8,1,,23391-040000,,"JOINT RGI 1/2",4,4,4,4,4,,,,,,,,,,,,,, 
9,1,,23394-020000,,"JOINT 45RGI1/4",2,2,2,2,2,,,,,,,,,,,,,, 
10,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,2,,,,,,,,,,,,,, 
11,1,,24315-000180,,"O-RING 1B P-18.0",4,4,4,4,4,,,,,,,,,,,,,, 
12,1,,172162-78490,,"HOSE G108BC150W",4,4,4,4,4,,,,,,,,,,,,,, 
13,1,,172162-78500,,"HOSE G104BC170W",2,2,2,2,2,,,,,,,,,,,,,, 
14,1,,172162-78510,,"HOSE G706BB150W",2,2,2,2,2,,,,,,,,,,,,,, 
15,1,,172162-78520,,"HOSE G106AC035",2,2,2,2,2,,,,,,,,,,,,,, 
16,1,,172162-78530,,"HOSE G106BE072W",2,2,2,2,2,,,,,,,,,,,,,, 



Fig. 71 ~lbEEWcPE;( l -HYD ~ r7·;,?Jv-k) 
.OIL PIPING(TRACK FRAME) 

87 



1,1,,172142-76250,,"JOINT 1/2",2,2,2,2,2,,,,,,,,,,,,,, 
2,1,,23391-040000,,"JOINT RGI 1/2",2,2,2,2,2,,,,,,,,,,,,,, 
3,1,,23393-030000,,"JOINT 90RGI 3/8",2,2,2,2,2,,,,,,,,,,,,,, 
4,1,,23393-040000,,"JOINT 90RGI 1/2",2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,23393-040000,,"JOINT 90RGI 1/2",4,4,4,4,4,,,,,,,,,,,,,, 
6,1,,172162-76400,,"TUBE A COMP.,OFFSET",1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,172162-76420,,"TUBE B COMP.,OFFSET",1,1,1,1,1,,,,,,,,,,,,,, 
8,1,,172162-76440,,"TUBE C COMP.,BUCKET",1,1,,,,,,,,,,,,,,,,, 
8-1,1,,172162-76442,,"TUBE C 
COMP.,BUCKET",1,1,1,1,1,,S,,72162218,M00504,72162218,M00504,,,,,,, 
9,1,,172162-76460,,"TUBE D COMP.,BUCKET",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172162-76480,,"TUBE E COMP.,ARM",1,1,,,,,,,,,,,,,,,,, 
10-1,1,,172162-76481,,"TUBE E 
COMP.,ARM",1,1,1,1,1,,S,,72162138,M00504,72162138,M00504,,,,,,, 
11,1,,172162-76500,,"TUBE F COMP.,ARM",1,1,1,1,1,,,,,,,,,,,,,, 
12,1,,172147-76750,,"CLAMP, PIPE(A)",2,2,2,2,2,,,,,,,,,,,,,, 
13,1,,172147-76760,,"CLAMP, TUBE",2,2,2,2,2,,,,,,,,,,,,,, 
14,1,,172147-76770,,"CLAMP, RUBBER",4,4,4,4,4,,,,,,,,,,,,,, 
15,1,,172147-76780,,"CLAMP, RUBBER",4,4,4,4,4,,,,,,,,,,,,,, 
16,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,8,,,,,,,,,,,,,, 
17,1,,26116-100402,,"BOLT 10X 40",2,2,2,2,2,,,,,,,,,,,,,, 
18,1,,26116-100552,,"BOLT M10X 55 PLATED",6,6,6,6,6,,,,,,,,,,,,,, 
19,1,,933155-09670,,"CLAMP, PIPE",2,2,2,2,2,,,,,,,,,,,,,, 
20,1,,172162-78090,,"HOSE H108BB280W",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,172162-78420,,"HOSE H108BB146WS",1,1,1,1,1,,,,,,,,,,,,,, 
22,1,,172162-78470,,"HOSE H106BB137WS",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,172162-78480,,"HOSE H106BB149WS",1,1,1,1,1,,,,,,,,,,,,,, 
24,1,,172162-78540,,"HOSE H108BE105W",2,2,2,2,2,,,,,,,,,,,,,, 
25,1,,172162-78550,,"HOSE H106BB131W",1,1,,,,,,,,,,,,,,,,, 
25-1,1,,172162-78551,,"HOSE 
H106BB115W",1,1,1,1,1,,S,,72162241,M00511,72162241,M00511,,,,,,, 
26,1,,172162-78560,,"HOSE H106BB090W",1,1,,,,,,,,,,,,,,,,, 
27,1,,172162-78570,,"HOSE H108BC270W",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,172162-78580,,"HOSE H108BC230W",1,1,,,,,,,,,,,,,,,,, 
28-1,1,,172162-78581,,"HOSE 
H108BC225W",1,1,1,1,1,,S,,72162138,M00504,72162138,M00504,,,,,,, 
29,1,,172162-78630,,"GUIDE A COMP.,HOSE",8,8,8,8,8,,,1,,,,,,,,,,, 
30,1,,172162-78660,,"GUIDE B COMP.,HOSE",2,2,2,2,2,,,1,,,,,,,,,,, 
31,1,,172162-78720,,"HOSE H108BB092W",1,1,1,1,1,,,,,,,,,,,,,, 
32,1,,172162-78730,,"HOSE H108BB081W",1,1,1,1,1,,,,,,,,,,,,,, 
33,1,,172162-79260,,"HOSE H108BB143WS",1,1,1,1,1,,,,,,,,,,,,,, 
34,1,,172162-79270,,"HOSE H108BB133WS",1,1,1,1,1,,,,,,,,,,,,,, 
35,1,,172162-79280,,"HOSE H108BB140WS",1,1,1,1,1,,,,,,,,,,,,,, 
36,1,,26013-080162,,"BOLT W/WASHER M8X16",20,20,20,20,20,,,,,,,,,,,,,, 
37,1,,172162-76331,,"HOSE H108BB260W",1,1,,,,,,M,,,,,,,,,,,,,I 
37-1,1,,172162-79331,,"HOSE H108BB260W",1,1,1,1,1,,,,,,,,,,,,,,,,I 
38,1,,172122-17190,,CLIP,1,1,1,1,1,,W,,72162226,M00502,72162226,M00502,,,,,,, 
39,1,,194150-21910,,"PLUG 
11.2",3,3,,,,,W,,72162226,M00502,72162226,M00502,,,,,,, 
39-1,1,,194150-21910,,"PLUG 
11.2",4,4,4,,,,K,,72162365,M00653,72162365,M00653,,,,,,, 



72 ~lbfffic~(J .. -k.) 
Fig. HYO.OIL PIPING(BOOM) 

~-33 
.~-21 
,~-34 
-~35 

C 

s® 
D 

33 

21 

B7 



1,2,,172162-76100,,"JOINT 3/4",1,1,1,1,1,,,,,,,,,,,,,, 
2,2,,172162-76110,,"JOINT 1/2",1,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172162-76150,,"JOINT 3/4-1/2",1,1,1,1,1,,,,,,,,,,,,,, 
4,2,,172142-76240,,"JOINT PF3/4",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,24315-000240,,"O-RING 1B P-24.0",2,2,2,2,2,,,,,,,,,,,,,, 
6,2,,172162-76600,,"TUBE H COMP.,3RD",1,1,,,,,,,,,,,,,,,,, 
6-1,2,,172162-76601,,"TUBE H 
COMP.,3RD",1,1,,,,,S,,72162138,M00504,72162138,M00504,,,,,,, 
6-2,2,,172162-76602,,"TUBE(H), 
3RD",1,1,1,1,1,,S,,72162248,M00501,72162248,M00501,,,,,,,,,I 
7,2,,172162-76620,,"TUBE I COMP.,3RD",1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-76640,,"TUBE J COMP.,3RD",1,1,,,,,,,,,,,,,,,,, 
8-1,2,,172162-76641,,"TUBE J 
COMP.,3RD",1,1,1,1,1,,S,,72162248,M00501,72162248,M00501,,,,,,,,,I 
8-2,2,,172162-76641,,"TUBE J 
COMP.,3RD",,,,1,1,,Z,,,,,,,,72147203,M01155,72147203,M01155,,,I 
9,2,,172147-76840,,"TUBE(I), 3RD",1,1,,,,,,,,,,,,,,,,, 
9-1,2,,172148-76740,,"TUBE (C), 
3RD",1,1,1,1,1,,S,,72162248,M00501,72162248,M00501,,,,,,,,,I 
9-2,2,,172148-76740,,"TUBE (C), 
3RD",,,,1,1,,Z,,,,,,,,72147203,M01155,72147203,M01155,,,I 
10,2,,172125-76900,,"CLAMP    (YELLOW:87)",2,2,2,2,2,,,,,,,,,,,,,, 
11,2,,172142-76940,,"CLAMP 3/4(YELLOW:87)",1,1,1,1,1,,,,,,,,,,,,,, 
12,2,,172142-76950,,"CLAMP 1/2",1,1,1,1,1,,,,,,,,,,,,,, 
13,2,,22137-120000,,"WASHER 12,POLISHED",2,2,2,2,2,,,,,,,,,,,,,, 
14,2,,22217-120000,,"SPRING WASHER",2,2,2,2,2,,,,,,,,,,,,,, 
15,2,,26013-120302,,"BOLT W/WASHER M12X30",4,4,4,4,4,,,,,,,,,,,,,, 
15-1,2,,26013-120302,,"BOLT W/WASHER 
M12X30",,,,4,4,,Z,,,,,,,,72147203,M01155,72147203,M01155,,,I 
16,2,,26013-120352,,"BOLT M12X 35",1,1,1,1,1,,,,,,,,,,,,,, 
17,2,,26013-120502,,"BOLT M12X 50",1,1,1,1,1,,,,,,,,,,,,,, 
18,2,,26116-120552,,"BOLT M12X 55 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
19,2,,172162-78240,,"HOSE G112BC108",1,1,1,1,1,,,,,,,,,,,,,, 
20,2,,172162-78250,,"HOSE H108BC105",1,1,1,1,1,,,,,,,,,,,,,, 
21,2,,172162-78450,,"HOSE H108BB130WS",1,1,1,1,1,,,,,,,,,,,,,, 
22,2,,172162-78460,,"HOSE G112BB146",1,1,1,1,1,,,,,,,,,,,,,, 
23,2,,172162-78600,,"HOSE H108BB330W",1,1,,,,,,,,,,,,,,,,, 
23-1,2,,172162-78601,,"HOSE H108BB340W",1,1,,,,,S,,72162138,"FROM 
1ST",72162138,"FROM 1ST",,,,,,, 
23-2,2,,172162-79331,,"HOSE 
H108BB260W",1,1,1,1,1,,S,,72162248,M00501,72162248,M00501,,,,,,,,,I 
24,2,,172162-78610,,"HOSE G112BB346W",1,1,1,1,1,,,,,,,,,,,,,, 
25,2,,172162-78630,,"GUIDE A COMP.,HOSE",1,1,1,1,1,,,,,,,,,,,,,, 
26,2,,172162-78680,,"GUIDE C COMP.,HOSE",4,4,4,4,4,,,,,,,,,,,,,, 
27,2,,172162-78700,,"GUIDE D COMP.,HOSE",4,4,,,,,,,,,,,,,,,,, 
27-1,2,,172162-78701,,"GUIDE D 
COMP.,HOSE",5,5,5,5,5,,N,,72162248,M00501,72162248,M00501,,,,,,,,,I 
28,2,,172162-79320,,"GUIDE 
COMP.,HOSE",1,1,,,,,Z,,72162248,M00501,72162248,M00501,,,,,,,,,I 
29,2,,26013-080162,,"BOLT W/WASHER M8X16",20,20,20,20,20,,,,,,,,,,,,,, 
30,2,,23871-060000,,"PLUG PT3/4,SCREW",1,1,1,1,1,,,,,,,,,,,,,, 
30-1,2,,23871-060000,,"PLUG 
PT3/4,SCREW",,,,1,1,,Z,,,,,,,,72147203,M01155,72147203,M01155,,,I 
31,2,,172142-77100,,"VALVE, STOP",1,1,,1,1,,,,,,,,,,,,,, 
31-1,2,,172142-77100,,"VALVE, 
STOP",,,,1,1,,Z,,,,,,,,72147203,M01155,72147203,M01155,,,I 
31-1A,3,,172142-77150,,"SEAL 
SET",1,1,1,,,,W,,72162466,M01157,72162466,M01157,,,,,,,,,I 
31-1F,3,,22242-000300,,"CIRCLIP   
30",1,1,1,,,,W,,72162466,M01157,72162466,M01157,,,,,,,,,I 
31-2,2,,172142-77101,,"STOP 
VALVE",1,1,1,,,,R,,72162466,M01157,72162466,M01157,,,,,,,,,I 



32,3,,172142-77110,,"BODY, 
VALVE",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
33,3,,172142-77120,,"RING, BACK 
UP",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
34,3,,172142-
77130,,VALVE,1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
35,3,,172142-77140,,"RING, BACK 
UP",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
36,3,,22242-000200,,"CIRCLIP   
20",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
37,3,,22351-040010,,"SPRING PIN 
4X10",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
38,3,,24315-000160,,"O-RING 1B P-
16.0",2,2,2,2,2,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
39,3,,24315-000200,,"O-RING 1B P-
20.0",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
40,2,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,1,,,,,,,,,,,,,, 
40-1,2,,23871-040000,,"PLUG 
PT1/2,SCREW",,,,1,1,,Z,,,,,,,,72147203,M01155,72147203,M01155,,,I 
41,2,,172151-76650,,"VALVE SV-20,STOP",1,1,,1,1,,,,,,,,,,,,,, 
41-1,2,,172151-76650,,"VALVE SV-
20,STOP",,,,1,1,,Z,,,,,,,,72147203,M01155,72147203,M01155,,,I 
41-1A,3,,172142-77150,,"SEAL 
SET",1,1,1,,,,W,,72162466,M01157,72162466,M01157,,,,,,,,,I 
41-1F,2,,22242-000300,,"CIRCLIP   
30",1,1,1,,,,W,,72162466,M01157,72162466,M01157,,,,,,,,,I 
41-2,2,,172151-76651,,"STOP 
VALVE",1,1,1,,,,R,,72162466,M01157,72162466,M01157,,,,,,,,,I 
42,3,,172151-
76660,,"BODY,VALVE",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
43,3,,172151-
76670,,"RING,BACKUP",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
44,3,,172151-
76680,,VALVE,1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
45,3,,172151-
76690,,"RING,BACKUP",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
46,3,,22242-000300,,"CIRCLIP   
30",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
47,3,,22351-050012,,"PIN 
5X12,SPRING",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
48,3,,24325-000250,,"O-RING 1B G-
25.0",2,2,2,2,2,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
49,3,,24325-000300,,"O-RING 1B G-
30.0",1,1,1,1,1,,Z,,72162466,M01157,72162466,M01157,,,,,,,,,I 
50,2,,172122-17190,,CLIP,2,2,2,2,2,,,,,,,,,,,,,, 
51,2,,172142-41740,,SEAT,4,4,,,,,,1,,,,,,,,,,, 
52,1,,172141-76060,,PLUG,,,,1,1,,W,,,,,,,,72147203,M01155,72147203,M01155,,,I 
53,1,,172132-76300,,PLUG,,,,1,1,,W,,,,,,,,72147203,M01155,72147203,M01155,,,I 
54,1,,172122-79890,,"CLAMP 
350",,,,2,2,,W,,,,,,,,72147203,M01155,72147203,M01155,,,I 



27 

~ 
IBJH 
PREVIOUS 

28 

~ 
IBll~ 
PREVIOUS 

8-

l{'T·;,Ht,-;;i;. 
BUCKET HOS 

24 
54 

EP,AYfHl 
EP, AV SPEC. 

P. T. 0. 1'( JLt":iASSY(:,i-7";,, 3:.,) 
P. T.O. VALVE ASSY(OPTIONAL) 
(772162-46100) 
(772162-46101) 
Jrl § No. 360) Ji 1:1:l l, No. 1 ::& V: \- \ l;t 
JR§ No. 361J) Jt 1:1:l L, No. 2-JJ, & 28 c 
JR§ No. 730) Jtl:l:l L, No. 1-JJ, & 511t­
~ ;t;. ~ 9" o 

F jg_ 36 Ref. No. 1. 1-1 
INC Fig. 36 Ref. No. 2~28 

Fig. 73 Re(No. 1~51 41-2 ffi m 
NEW 

2 

~MJ6 
1i

WJ33 fti732 39 
34 38 31 

18:JIJ 
PREVIOUS 

ffiJH 
31-2 NEW 

B7 



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,2,2,2,,,,,,,,,,,,,, 
2,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,2,2,2,,,,,,,,,,,,,, 
3,1,,172151-76050,,JOINT,8,8,8,8,8,,,,,,,,,,,,,, 
4,2,,172151-76060,,"BODY,CONNECTOR",8,8,8,8,8,,,,,,,,,,,,,, 
5,2,,172151-76070,,NUT,8,8,8,8,8,,,,,,,,,,,,,, 
6,1,,172123-76120,,"CONNECTOR PF1/4",4,4,4,4,4,,,,,,,,,,,,,, 
7,1,,172162-76310,,"ADAPTER,JOINT",4,4,4,4,4,,,,,,,,,,,,,, 
8,1,,172162-76380,,"JOINT PLT",2,2,2,2,2,,,,,,,,,,,,,, 
9,1,,172162-76700,,"SUPPORT COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,23391-020000,,"JOINT RGI1/4",4,4,4,4,4,,,,,,,,,,,,,, 
11,1,,24311-000180,,"O-RING 1A P-18.0",8,8,,,,,,,,,,,,,,,,, 
11-1,1,,24315-000180,,"O-RING 1B P-
18.0",8,8,8,8,8,,N,,72162426,M00850,72162426,M00850,,,,,,,,,I 
12,1,,24315-000110,,"O-RING 1B P-11.0",8,8,8,8,8,,,,,,,,,,,,,, 
13,1,,26013-100302,,"BOLT M10X 30",2,2,2,2,2,,,,,,,,,,,,,, 
14,1,,26013-100452,,"BOLT M10X 45",4,4,4,4,4,,,,,,,,,,,,,, 
15,1,,172122-16590,,"BAND 200F",1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,172162-78740,,"HOSE P G604BW068",2,2,2,2,2,,,,,,,,,,,,,, 
17,1,,172162-78750,,"HOSE I G604BT080",1,1,1,1,1,,,,,,,,,,,,,, 
17A,2,,172162-79970,,O-
RING,1,1,1,1,1,,W,,72162461,M01082,72162461,M01082,,,,,,,,,I 
18,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
19,1,,172162-78760,,"HOSE M G604BB080",1,1,,,,,,,,,,,,,,,,, 
19-1,1,,172162-
78761,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
20,1,,172162-79200,,"GUIDE COMP.,HOSE",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,172162-79500,,"HOSE K G604BT080",1,1,1,1,1,,,,,,,,,,,,,, 
21A,2,,172162-79970,,O-
RING,1,1,1,1,1,,W,,72162461,M01082,72162461,M01082,,,,,,,,,I 
22,1,,172162-79510,,"HOSE J G604BT080",1,1,1,1,1,,,,,,,,,,,,,, 
22A,2,,172162-79970,,O-
RING,1,1,1,1,1,,W,,72162461,M01082,72162461,M01082,,,,,,,,,I 
23,1,,172162-79520,,"HOSE L G604BT080",1,1,1,1,1,,,,,,,,,,,,,, 
23A,2,,172162-79970,,O-
RING,1,1,1,1,1,,W,,72162461,M01082,72162461,M01082,,,,,,,,,I 
24,1,,172162-79530,,"HOSE O G604BB080",1,1,,,,,,,,,,,,,,,,, 
24-1,1,,172162-
79531,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
25,1,,172162-79540,,"HOSE P G604BB080",1,1,,,,,,,,,,,,,,,,, 
25-1,1,,172162-
79541,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
26,1,,172162-79550,,"HOSE N G604BB080",1,1,,,,,,,,,,,,,,,,, 
26-1,1,,172162-
79551,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
27,1,,172162-79570,,"HOSE G604BW068T",2,2,2,2,2,,,,,,,,,,,,,, 
28,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,,,,,,,,,,,,,, 
29,1,,172312-76190,,"NIPPLE 3/8X1/4",1,1,1,1,1,,,,,,,,,,,,,, 
30,1,,23391-030000,,"JOINT RGI 3/8",1,1,1,1,1,,,,,,,,,,,,,, 
31,1,,194250-51660,,"BAND  
250",1,1,1,1,1,,W,,72162418,M00772,72162418,M00772,,,,,,,,,I 



Fig. 74 .. .. ~Pl) ~ ( ,, D 1 a., ~1\ ,~ 7 - E) 
:::i::.,, i' □ -Jl,~~ ILOT VALVE-PLAT CONTROL PIPING(P 

HI] 
FRONT 

♦ (i) (D 

1111 

( L) - JlJI, 

~ ~;D FROM UPPER 

87 



1,1,,172123-76120,,"CONNECTOR PF1/4",4,4,4,4,4,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",3,3,3,3,3,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",4,4,4,4,4,,,,,,,,,,,,,, 
4,1,,172162-76180,,"JOINT 3-1/4 COMPL.",2,2,2,2,2,,,,,,,,,,,,,, 
5,2,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,2,,,,,,,,,,,,,, 
6,1,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,4,,,,,,,,,,,,,, 
7,1,,172162-76320,,"CONNECTOR 3-1/4",2,2,2,2,2,,,,,,,,,,,,,, 
8,1,,172162-76770,,"JOINT PF1/4",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,23391-020000,,"JOINT RGI1/4",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172162-79560,,"HOSE C G604BC030S",1,1,,,,,,,,,,,,,,,,, 
10-1,1,,172162-
79561,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
12,1,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,4,,,,,,,,,,,,,, 
13,1,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,4,,,,,,,,,,,,,, 
14,1,,172162-78350,,"HOSE G604CC030",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,172162-78360,,"HOSE G604CC058",1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,172162-78770,,"HOSE B G604CE085S",1,1,,,,,,,,,,,,,,,,, 
16-1,1,,172162-
78771,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
17,1,,172162-78780,,"HOSE G604BC033S",1,1,,,,,,,,,,,,,,,,, 
17-1,1,,172162-
78781,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
19,1,,172162-78790,,"HOSE D G604CE096S",1,1,,,,,,,,,,,,,,,,, 
19-1,1,,172162-
78791,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
21,1,,172162-78800,,"HOSE F G604CE025S",1,1,,,,,,,,,,,,,,,,, 
21-1,1,,172162-
78801,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
23,1,,172162-78810,,"HOSE E G604CE115S",1,1,,,,,,,,,,,,,,,,, 
23-1,1,,172162-
78811,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
25,1,,172162-78820,,"HOSE H G604CE036",1,1,,,,,,,,,,,,,,,,, 
25-1,1,,172162-
78821,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
26,1,,172162-78970,,"HOSE G604BE048S",1,1,,,,,,,,,,,,,,,,, 
26-1,1,,172162-
78971,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
28,1,,172162-78980,,"HOSE G604BB060S",1,1,,,,,,,,,,,,,,,,, 
28-1,1,,172162-
78981,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
30,1,,172162-78990,,"HOSE G604CC017",1,1,1,1,1,,,,,,,,,,,,,, 
31,1,,172162-79130,,"HOSE G G604CC020",1,1,,,,,,,,,,,,,,,,, 
31-1,1,,172162-
79131,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
32,1,,172162-79140,,"HOSE G604BC065S",1,1,,,,,,,,,,,,,,,,, 
32-1,1,,172162-
79141,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
34,1,,172162-79230,,"HOSE A G604BC030S",1,1,,,,,,,,,,,,,,,,, 
34-1,1,,172162-
79231,,HOSE,1,1,1,1,1,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
36,1,,172162-74120,,"VALVE COMP.,SHUTTLE",1,1,1,1,1,,,,,,,,,,,,,, 
37,1,,26013-060352,,"BOLT M 6X 35",2,2,2,2,2,,,,,,,,,,,,,, 



Fig. 75 

87 



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,,, 
2,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,,, 
4,1,,172312-76190,,"NIPPLE 3/8X1/4",1,1,,,,,,,,,,,,,,,,, 
5,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,,, 
6,1,,172141-76180,,CONNECTOR,6,6,,,,,,,,,,,,,,,,, 
7,2,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,,,,,,,,,,,,, 
8,1,,23391-030000,,"JOINT RGI 3/8",1,1,,,,,,,,,,,,,,,,, 
9,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,,, 
10-1,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,M,,,,,,,,,,,,,I 
11,1,,172162-76380,,"JOINT PLT",2,2,,,,,,,,,,,,,,,,, 
12,1,,23391-020000,,"JOINT RGI1/4",4,4,,,,,,,,,,,,,,,,, 
13,1,,24311-000180,,"O-RING 1A P-18.0",8,8,,,,,,,,,,,,,,,,, 
13-1,1,,24315-000180,,"O-RING 1B P-
18.0",8,8,,,,,N,,72162426,M00850,72162426,M00850,,,,,,,,,I 
14,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
15,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,,, 
16,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,,, 
17,1,,26013-100452,,"BOLT M10X 45",4,4,,,,,,,,,,,,,,,,, 
18,1,,172122-16590,,"BAND 200F",1,1,,,,,,,,,,,,,,,,, 
19,1,,172162-78740,,"HOSE P G604BW068",2,2,,,,,,,,,,,,,,,,, 
20,1,,172162-78760,,"HOSE M G604BB080",1,1,,,,,,,,,,,,,,,,, 
20-1,1,,172162-79620,,HOSE,1,1,,,,,N,,72162371,M00653,72162371,M00653,,,,,,,,,I 
20-2,1,,172162-79621,,"HOSE G504BB075 
M",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
21,1,,172162-79100,,"HOSE K G604BB093",1,1,,,,,,,,,,,,,,,,, 
21-1,1,,172162-79101,,"HOSE K 
G504BB093",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
22,1,,172162-79110,,"HOSE P G604BB093",1,1,,,,,,,,,,,,,,,,, 
22-1,1,,172162-79541,,HOSE,1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
23,1,,172162-79200,,"GUIDE COMP.,HOSE",1,1,,,,,,,,,,,,,,,,, 
24,1,,172162-79530,,"HOSE O G604BB080",1,1,,,,,,,,,,,,,,,,, 
24-1,1,,172162-79111,,"HOSE 
G504BB093",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
25,1,,172162-79550,,"HOSE N G604BB080",1,1,,,,,,,,,,,,,,,,, 
25-1,1,,172162-79630,,HOSE,1,1,,,,,N,,72162371,M00653,72162371,M00653,,,,,,,,,I 
25-2,1,,172162-79631,,"HOSE G504BB072 
N",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
26,1,,172162-79570,,"HOSE G604BW068T",2,2,,,,,,,,,,,,,,,,, 
27,1,,172162-79590,,"HOSE J G604BB080",1,1,,,,,,,,,,,,,,,,, 
27-1,1,,172162-79591,,"HOSE J 
G504BB070",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
28,1,,172162-79600,,"HOSE L G604BB080",1,1,,,,,,,,,,,,,,,,, 
28-1,1,,172162-79601,,"HOSE L 
G504BB080",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
29,1,,172162-79610,,"HOSE I G604BB080",1,1,,,,,,,,,,,,,,,,, 
29-1,1,,172162-79611,,"HOSE I 
G504BB075",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
30,1,,194250-51660,,"BAND  
250",1,1,,,,,W,,72162418,M00772,72162418,M00772,,,,,,,,,I 



Fig. 76 :::J:.,, 1--D-11.,re~(/\0

1'D·1 ~,,~ Jl,J'. -1JHf.1;;~./ 1,~ J~J~) 
CONTROL PIPING(PILOT VALVE 

WJ 
FRONT 

-MULTI CHANGE VALVE) 

CD ♦ CD 

®®© 
a. 1m 
(L) 

J:_:/J 7 JlJI, 
VIEWED FROM UPPER 

B7 



1,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",3,3,,,,,,,,,,,,,,,,, 
4,1,,172162-76180,,"JOINT 3-1/4 COMPL.",2,2,,,,,,,,,,,,,,,,, 
5,2,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,,, 
6,1,,172123-76120,,"CONNECTOR PF1/4",5,5,,,,,,,,,,,,,,,,, 
7,1,,172162-76320,,"CONNECTOR 3-1/4",2,2,,,,,,,,,,,,,,,,, 
8,1,,172162-76770,,"JOINT PF1/4",1,1,,,,,,,,,,,,,,,,, 
9,1,,23391-020000,,"JOINT RGI1/4",1,1,,,,,,,,,,,,,,,,, 
10,1,,172141-76180,,CONNECTOR,3,3,,,,,,,,,,,,,,,,, 
11,2,,24315-000110,,"O-RING 1B P-11.0",3,3,,,,,,,,,,,,,,,,, 
12,1,,24315-000110,,"O-RING 1B P-11.0",4,4,,,,,,,,,,,,,,,,, 
13,1,,24315-000110,,"O-RING 1B P-11.0",4,4,,,,,,,,,,,,,,,,, 
14,1,,172162-78350,,"HOSE G604CC030",1,1,,,,,,,,,,,,,,,,, 
15,1,,172162-78360,,"HOSE G604CC058",1,1,,,,,,,,,,,,,,,,, 
16,1,,172162-78780,,"HOSE G604BC033S",1,1,,,,,,,,,,,,,,,,, 
16-1,1,,172162-78781,,HOSE,1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
18,1,,172162-78930,,"HOSE B G604CC112S",1,1,,,,,,,,,,,,,,,,, 
18-1,1,,172162-78931,,"HOSE B 
G504CC112S",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
20,1,,172162-78940,,"HOSE A G604BC065S",1,1,,,,,,,,,,,,,,,,, 
20-1,1,,172162-78941,,"HOSE A 
G504BC039S",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
22,1,,172162-78950,,"HOSE F G604CC036",1,1,,,,,,,,,,,,,,,,, 
22-1,1,,172162-78951,,"HOSE F 
G504BC036S",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
23,1,,172162-78960,,"HOSE G G604CC031",1,1,,,,,,,,,,,,,,,,, 
23-1,1,,172162-78961,,"HOSE G 
G504CC029S",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
24,1,,172162-78970,,"HOSE G604BE048S",1,1,,,,,,,,,,,,,,,,, 
24-1,1,,172162-78971,,HOSE,1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
25,1,,172162-78990,,"HOSE G604CC017",1,1,,,,,,,,,,,,,,,,, 
26,1,,172162-79120,,"HOSE E G604CC118S",1,1,,,,,,,,,,,,,,,,, 
26-1,1,,172162-79121,,"HOSE E 
G504CC118C",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
28,1,,172162-79140,,"HOSE G604BC065S",1,1,,,,,,,,,,,,,,,,, 
28-1,1,,172162-79141,,HOSE,1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
30,1,,172162-79170,,"HOSE D G604CE110S",1,1,,,,,,,,,,,,,,,,, 
30-1,1,,172162-79171,,"HOSE D 
G504CC110S",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
32,1,,172162-79180,,"HOSE H G604CE037S",1,1,,,,,,,,,,,,,,,,, 
32-1,1,,172162-79181,,"HOSE H 
G504CE035S",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
34,1,,172162-79190,,"HOSE G604CE039S",1,1,,,,,,,,,,,,,,,,, 
34-1,1,,172162-79191,,"HOSE 
G504CE039S",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
36,1,,172162-79240,,"HOSE C G604BC023S",1,1,,,,,,,,,,,,,,,,, 
36-1,1,,172162-79241,,"HOSE C 
G504BB023S",1,1,,,,,N,,72162393,M00720,72162393,M00720,,,,,,,,,I 
38,1,,24315-000110,,"O-RING 1B P-11.0",5,5,,,,,,,,,,,,,,,,, 
39,1,,24315-000110,,"O-RING 1B P-11.0",4,4,,,,,,,,,,,,,,,,, 
40,1,,172162-74120,,"VALVE COMP.,SHUTTLE",1,1,,,,,,,,,,,,,,,,, 
41,1,,26013-060352,,"BOLT M 6X 35",2,2,,,,,,,,,,,,,,,,, 



7 7 ::i ✓ r □ -Jvlic~c1,~ff1:t:/ " .. ,~7 .. -J:t ~ □ -,~,, .. 1~i-) 
Fig. CONTROL PIPING(MULTI CHANGE VALVE 

D - $> ') -J{Jl,7° 

ROTARY VALVE 

-CONTROL VALVE) 

87 



1,1,,172112-77480,,"ELBOW 1/8, STREET",2,2,2,2,2,,,,,,,,,,,,,, 
2,1,,172141-77800,,"JOINT, GREASE",4,4,4,4,4,,,,,,,,,,,,,, 
3,1,,172147-77800,,"CONNECTOR PT 1/8",1,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172142-77811,,HOSE,2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,172162-77810,,"HOSE P202 
AB120",1,1,1,1,1,,W,,72162229,M00504,72162229,M00504,,,,,,, 
6,1,,172162-77820,,"HOSE P202 
AB135",1,1,1,1,1,,W,,72162229,M00504,72162229,M00504,,,,,,, 
7,1,,172112-77660,,"L-JOINT 
1/8",2,2,2,2,2,,W,,72162229,M00504,72162229,M00504,,,,,,, 
8,1,,24761-020000,,"NIPPLE 
PT1/8,GREASE",4,4,4,4,4,,W,,72162229,M00504,72162229,M00504,,,,,,, 



Fig. 78 

4 

8 ~ 

J-----1--'-'-~----fl"II 2 
~~ .... 

REFER TO Fo,.37~:: 

B7 



1,1,,172162-81100,,"BOOM A COMPL.",1,1,,,,,,,,,,,,,,,,, 
1-1,1,,172162-81101,,"BOOM A 
COMPL.",1,1,1,1,1,,S,,72162138,M00504,72162138,M00504,,,,,,, 
2,2,,172162-81370,,"BUSH 80X95",2,2,2,2,2,,,,,,,,,,,,,, 
3,2,,172162-81380,,"BUSH 100X50",2,2,2,2,2,,,,,,,,,,,,,, 
4,2,,172162-81430,,"SEAL 80X95X5,DUST",2,2,2,2,2,,,,,,,,,,,,,, 
5,1,,172162-81440,,"O-RING 132X8",2,2,2,2,2,,,,,,,,,,,,,, 
6,1,,172147-81961,,SPACER,1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,172147-81961,,SPACER,1,1,1,1,1,,,,,,,,,,,,,, 
8,1,,172147-81961,,SPACER,1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,172162-83200,,"PIN 80X491 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172162-83230,,SPACER,1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,172162-83240,,"PIN 100X470 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
12,1,,172162-83270,,PLATE,1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-83320,,"PIN 70X264 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,172162-83350,,"PIN 70X208 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,172162-83420,,"PIN 60X298 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,172162-83560,,"SHIM 60X120X0.5",4,4,,,,,,,,,,,,,,,,, 
16-1,1,,172147-
82250,,SHIM,3,3,3,3,3,,N,,72162249,M00550,72162249,M00550,,,,,,,,,I 
17,1,,172162-83570,,"SHIM 60X120X1.2",4,4,,,,,,,,,,,,,,,,, 
17-1,1,,172147-
82230,,SHIM,3,3,3,3,3,,N,,72162249,M00550,72162249,M00550,,,,,,,,,I 
18,1,,172162-83600,,"SHIM 80X155X0.5",1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,172162-83610,,"SHIM 80X155X1.2",1,1,1,1,1,,,,,,,,,,,,,, 
20,1,,22157-140000,,"WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,22157-140000,,"WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
22,1,,22157-140000,,"WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,22157-140000,,"WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
24,1,,22217-140000,,"SPRING WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
25,1,,22217-140000,,"SPRING WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
26,1,,22217-140000,,"SPRING WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
27,1,,22217-140000,,"SPRING WASHER 14",2,2,2,2,2,,,,,,,,,,,,,, 
28,1,,22217-140000,,"SPRING WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
29,1,,24761-040000,,"NIPPLE 
B,GREASE",1,1,,,,,Z,,72162229,M00504,72162229,M00504,,,,,,, 
30,1,,26116-140352,,"BOLT M14X 35 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
31,1,,26116-140352,,"BOLT M14X 35 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
32,1,,26116-140352,,"BOLT M14X 35 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
33,1,,26116-140352,,"BOLT M14X 35 PLATED",2,2,,,,,,,,,,,,,,,,, 
33-1,1,,26116-140452,,"BOLT M14X 45 
PLATED",2,2,2,2,2,,N,,72162210,M00502,72162210,M00502,,,,,,, 
34,1,,26116-140402,,"BOLT M14X 40 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
35,1,,172162-61620,,"COVER COMP.,LIGHT",1,1,1,1,1,,,,,,,,,,,,,, 
36,1,,22157-100000,,"WASHER 10",4,4,4,4,4,,,,,,,,,,,,,, 
37,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,4,,,,,,,,,,,,,, 
38,1,,172162-81000,,PLATE,1,1,1,1,1,,W,,72162210,M00504,72162210,M00504,,,,,,, 
38-1,1,,172162-
81000,,PLATE,1,1,1,1,1,,Z,,72162365,M00653,72162365,M00653,,,,,,,,,I 



Fig. 79 -f-b.(A) BOOM(A) 

87 



1,1,,1A1180-59650,,"BOLT 12X180",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172162-81010,,"ROD COMP.,OFFSET",1,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172162-81050,,"SEAL 60X75X6,DUST",2,2,2,2,2,,,,,,,,,,,,,, 
4,2,,172162-81060,,"BUSH 60X55",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172112-87750,,"SEAL #DKIY 45X55X4",2,2,,,,,,,,,,,,,,,,, 
5-1,2,,933126-44500,,"SEAL 
VAY45X55X4,DUST",2,2,2,2,2,,R,,72147191,M01017,72147191,M01017,,,,,,,,,I 
6,2,,933125-30000,,"BUSH 45 50",1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,172162-81500,,"BOOM B COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
8,2,,172162-81620,,"BUSH 100X90",4,4,,,,,,2,,,,,,,,,,, 
8-1,2,,172162-81621,,"BUSH 
100X90",4,4,4,4,4,,R,2,72162305,M00550,72162305,M00550,,,,,,,,,I 
9,2,,172162-81680,,"SEAL 100X120X7,DUST",4,4,4,4,4,,,,,,,,,,,,,, 
10,1,,172162-81700,,"BOOM C COMPL.",1,1,,,,,,,,,,,,,,,,, 
10-1,1,,172162-81701,,"BOOM C 
COMPL.",1,1,1,1,1,,N,,72162210,M00504,72162210,M00504,,,,,,, 
11,2,,172162-81380,,"BUSH 100X50",2,2,2,2,2,,,,,,,,,,,,,, 
12,1,,172147-81961,,SPACER,1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,172147-81961,,SPACER,1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,172162-83280,,"PIN 100X362 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,172162-83310,,PLATE,1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,172162-83380,,"PIN 70X290 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,172162-83400,,"PIN 60X133 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
18,1,,172162-83440,,"PIN 60X64 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,172162-83470,,"PIN 45X120 COMPL.",1,1,,,,,,,,,,,,,,,,, 
19-1,1,,172162-83471,,"PIN 45X120 
COMPL.",1,1,1,1,1,,F,1,72162465,M01157,72162465,M01157,,,,,,,,,I 
20,1,,172162-83490,,SPACER,1,1,,,,,,,,,,,,,,,,, 
20-1,1,,172164-
81670,,SPACER,1,1,1,1,1,,S,1,72162465,M01157,72162465,M01157,,,,,,,,,I 
21,1,,172162-83580,,"SHIM 70X135X0.5",3,3,3,3,3,,,,,,,,,,,,,, 
22,1,,172162-83590,,"SHIM 70X135X1.2",3,3,3,3,3,,,,,,,,,,,,,, 
23,1,,172112-87840,,"SHIM 45X1",1,1,1,1,1,,,,,,,,,,,,,, 
24,1,,22157-120000,,"WASHER 12",1,1,1,1,1,,,,,,,,,,,,,, 
25,1,,22157-140000,,"WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
26,1,,22157-140000,,"WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
27,1,,22217-120000,,"SPRING WASHER",1,1,1,1,1,,,,,,,,,,,,,, 
28,1,,22217-140000,,"SPRING WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
29,1,,22217-140000,,"SPRING WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
30,1,,22217-140000,,"SPRING WASHER 14",2,2,2,2,2,,,,,,,,,,,,,, 
31,1,,24761-040000,,"NIPPLE B,GREASE",6,6,6,6,6,,,,,,,,,,,,,,,,I 
32,1,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 
33,1,,26116-120302,,"BOLT M12X 30 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
34,1,,26116-140352,,"BOLT M14X 35 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
35,1,,26116-140352,,"BOLT M14X 35 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
36,1,,26116-140352,,"BOLT M14X 35 PLATED",2,2,,,,,,,,,,,,,,,,, 
36-1,1,,26116-140452,,"BOLT M14X 45 
PLATED",2,2,2,2,2,,N,,72162210,M00502,72162210,M00502,,,,,,, 
37,1,,26716-120002,,"NUT 12",2,2,2,2,2,,,,,,,,,,,,,, 
38,1,,172122-61521,,PLATE,2,2,,,,,W,,72162210,M00504,72162210,M00504,,,,,,, 
38-1,1,,172122-
61521,,PLATE,2,2,2,2,2,,Z,,72162365,M00653,72162365,M00653,,,,,,,,,I 



ism 
PREVIOUS 

19 

Fig.80 
ffiif~ 
NEW 

:f-.b.(B) 
BOOM(B) 

& ~L 

~~22 

9-0 

9 

--
--~, 

-..., ,,,~, 

( >., > -, .___,/' 
1, ',~ -\ " , I 

, , 
\ I 

\ \ I 
-.........,, \ I 

87 



1,1,,194145-04810,,"WASHER 10",1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172155-57610,,"BOLT M10X45",1,1,1,1,1,,,,,,,,,,,,,, 
3,1,,172162-85101,,"PLATE COMP.,SLIDE",1,1,,,,,,,,,,,,,,,,, 
3-1,1,,172162-85103,,PLATE,1,1,,,,,F,1,72162310,M00536,72162310,M00536,,,,,,,,,I 
3-2,1,,172162-85105,,"PLATE ASSY, 
SLIDE",1,1,1,1,1,,N,,72162324,M00539,72162324,M00539,,,,,,,,,I 
4,1,,172162-85130,,ROLLER,1,1,1,1,1,,,,,,,,,,,,,, 
5,1,,172162-85140,,PLATE,1,1,1,1,1,,,,,,,,,,,,,, 
6,1,,172162-85150,,ROLLER,1,1,1,1,1,,,,,,,,,,,,,, 
7,1,,172162-85160,,"PIN 40X192.7",1,1,,,,,,,,,,,,,,,,, 
7-1,1,,172162-85340,,"PIN 
40X192.7",1,1,1,1,1,,N,,72162335,M00578,72162335,M00578,,,,,,,,,I 
8,1,,172162-85170,,"SPRING T4.5",1,1,1,1,1,,,,,,,,,,,,,, 
9,1,,172162-85180,,"COLLAR 17.3X27",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172162-85190,,STOPPER,1,1,1,1,1,,,,,,,,,,,,,, 
11,1,,26116-140652,,"BOLT M14X 65 PLATED",2,2,,,,,,,,,,,,,,,,, 
11-1,1,,26116-140502,,"BOLT M14X 
50",2,2,2,2,2,,S,,72162186,M00502,72162186,M00502,,,,,,, 
12,1,,172162-85210,,"PLATE,CAM",1,1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-85220,,PROTECTOR,1,1,1,1,1,,,,,,,,,,,,,, 
14,1,,172162-85230,,"PLATE,PROTECTOR KEEP",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,26116-160502,,"BOLT M16X 50 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
16,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,,,,,,,,,,,,,, 
17,1,,22217-120000,,"SPRING WASHER",4,4,4,4,4,,,,,,,,,,,,,, 
18,1,,22217-140000,,"SPRING WASHER 14",2,2,2,2,2,,,,,,,,,,,,,, 
19,1,,22217-160000,,"SPRING WASHER 16",4,4,4,4,4,,,,,,,,,,,,,, 
20,1,,22242-000401,,"CIRCLIP 40-S",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,24351-020400,,"O-RING 1A 2040",2,2,2,2,2,,,,,,,,,,,,,, 
22,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,1,,,,,,,,,,,,,, 
23,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
24,1,,26116-120202,,"BOLT M12X 20 PLATED",4,4,4,4,4,,,,,,,,,,,,,, 
25,1,,22217-100000,,"SPRING WASHER 
10",1,1,1,1,1,,W,,72162256,M00504,72162256,M00504,,,,,,, 
26,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,,, 
26-1,1,,933171-13691,,"PLUG 
PT1/8",1,1,,,,,N,,72162263,M00504,72162263,M00504,,,,,,, 
26-2,1,,933171-13691,,"PLUG 
PT1/8",1,1,,,,,Z,,72162264,M00620,72162264,M00620,,,,,,, 
27,1,,172162-85270,,"LINER 
A",1,1,1,1,1,,W,,72162310,M00536,72162310,M00536,,,,,,,,,I 
28,1,,172162-85280,,"LINER 
B",1,1,1,1,1,,W,,72162310,M00536,72162310,M00536,,,,,,,,,I 



Fig. 81 A
7-b.7.. t- ·:;/'\ 

RM STOPPER 

7-AB 
BOOH B 

87 



1,1,,172147-81961,,SPACER,1,1,1,1,1,,,,,,,,,,,,,, 
2,1,,172162-82100,,"ARM W/BUSH",1,1,1,,,,,,,,,,,,,,,, 
3,2,,172147-81450,,"BUSH 50X80",2,2,2,,,,,,,,,,,,,,,, 
3-1,2,,172147-81451,,"BUSH 
50X75",2,2,2,,,,R,,72165061,M00531,72165061,M00531,,,,,,,,,I 
4,2,,172162-82280,,"BUSH 70-85",2,2,2,,,,,,,,,,,,,,,, 
5,2,,172162-82330,,"BUSH 50-60",2,2,2,,,,,,,,,,,,,,,, 
6,2,,172162-82340,,"SEAL 50X60X6,DUST",4,4,4,,,,,,,,,,,,,,,, 
7,2,,172162-82350,,"SEAL 70X85X6,DUST",2,2,2,,,,,,,,,,,,,,,, 
8,2,,172162-82360,,"O-RING 86X8",2,2,2,,,,,,,,,,,,,,,, 
9,1,,172162-82400,,"PIN 60X176 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
10,1,,172162-82420,,"PIN 50X154 COMPL.",1,1,,,,,,,,,,,,,,,,, 
10-1,1,,172162-
82421,,PIN,1,1,1,1,1,,F,2,72162465,M01157,72162465,M01157,,,,,,,,,I 
11,1,,172162-83490,,SPACER,1,1,,,,,,,,,,,,,,,,, 
11-1,1,,172164-
81670,,SPACER,1,1,1,1,1,,S,2,72162465,M01157,72162465,M01157,,,,,,,,,I 
12,1,,172162-83560,,"SHIM 60X120X0.5",1,1,1,,,,,,,,,,,,,,,, 
12-1,1,,172147-
82250,,SHIM,3,3,3,3,3,,N,,72162249,M00550,72162249,M00550,,,,,,,,,I 
13,1,,172162-83570,,"SHIM 60X120X1.2",1,1,1,,,,,,,,,,,,,,,, 
13-1,1,,172147-
82230,,SHIM,3,3,3,3,3,,N,,72162249,M00550,72162249,M00550,,,,,,,,,I 
14,1,,22157-120000,,"WASHER 12",1,1,1,1,1,,,,,,,,,,,,,, 
15,1,,22157-140000,,"WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
16,1,,22217-120000,,"SPRING WASHER",1,1,1,1,1,,,,,,,,,,,,,, 
17,1,,22217-140000,,"SPRING WASHER 14",1,1,1,1,1,,,,,,,,,,,,,, 
18,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,1,,,,,,,,,,,,,, 
19,1,,26116-120302,,"BOLT M12X 30 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
20,1,,26116-140352,,"BOLT M14X 35 PLATED",1,1,1,1,1,,,,,,,,,,,,,, 
21,1,,172162-82950,,"ARM COMP.,3RD",1,1,1,1,1,,,1,,,,,,,,,,, 
21-1,1,,172162-82100,,"ARM 
W/BUSH",,,,1,1,,S,,,,,,,,72147203,M01155,72147203,M01155,,,I 
22,3,,172147-81450,,"BUSH 50X80",1,1,1,1,1,,,,,,,,,,,,,, 
23,3,,172162-82280,,"BUSH 70-85",1,1,1,1,1,,,,,,,,,,,,,, 
24,3,,172162-82330,,"BUSH 50-60",2,2,2,2,2,,,,,,,,,,,,,, 
25,3,,172162-82340,,"SEAL 50X60X6,DUST",4,4,4,4,4,,,,,,,,,,,,,, 
26,3,,172162-82350,,"SEAL 70X85X6,DUST",2,2,2,2,2,,,,,,,,,,,,,, 
27,3,,172162-82360,,"O-RING 86X8",2,2,2,2,2,,,,,,,,,,,,,, 
28,1,,172162-82500,,"ARM R,BUCKET",1,1,1,1,1,,,,,,,,,,,,,, 
29,1,,172162-82510,,"ARM L COMP.,BUCKET",1,1,1,1,1,,,,,,,,,,,,,, 
30,1,,172162-82530,,"LINK COMP.,BUCKET",1,1,1,1,1,,,,,,,,,,,,,, 
31,2,,172162-82330,,"BUSH 50-60",2,2,2,2,2,,,,,,,,,,,,,, 
32,2,,172162-82340,,"SEAL 50X60X6,DUST",6,6,6,6,6,,,,,,,,,,,,,, 
33,2,,172162-82570,,"BUSH 50X60",2,2,2,2,2,,,,,,,,,,,,,, 
34,1,,172162-83500,,"PIN 50X245 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
35,1,,172162-83520,,"PIN 50X245 COMPL.",1,1,1,1,1,,,,,,,,,,,,,, 
36,1,,172162-83540,,"SHIM 50X110X0.5",1,1,1,1,1,,,,,,,,,,,,,, 
37,1,,172162-83550,,"SHIM 50X110X1.2",1,1,1,1,1,,,,,,,,,,,,,, 
38,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 
39,1,,933110-86600,,"NUT M24, NYLON",2,2,2,2,2,,,,,,,,,,,,,, 
40,1,,933171-29760,,WASHER,2,2,2,2,2,,,,,,,,,,,,,, 
41-1,1,,172162-82360,,"O-RING 86X8",2,2,2,2,2,,,M,,,,,,,,,,, 
42,1,,172162-82920,,"PIN 50X342",,,,2,2,,,,,,,,,,,,,, 
43,1,,172162-82970,,"BOLT M12X110",,,,2,2,,,,,,,,,,,,,, 
44,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,,,2,2,,,,,,,,,,,,,, 
45,1,,26716-120002,,"NUT 12",,,,4,4,,,,,,,,,,,,,, 



IB~ 
PREVIOUS 

10 

(§~ 
~ 
~ 

Fig.82 7-.b. 
ARM 

2 
21-1 

/'( 'T ·;, f­
UCKET 

f-43 ,, / 

87 



1,1,,772162-81400,,"BUCKET ASSY 750",1,1,1,,,,,,,,,,,,,,,, 
2,2,,172162-82600,,BUCKET,1,1,,,,,,,,,,,,,,,,, 
2-1,2,,172162-
82601,,BUCKET,1,1,1,,,,N,,72162381,M00720,72162381,M00720,,,,,,,,,I 
3,3,,172162-82810,,"BUSH  50-40",4,4,4,,,,,,,,,,,,,,,, 
4,2,,172162-82820,,"TEETH, SIDE (L)",1,1,1,,,,,,,,,,,,,,,, 
5,2,,172162-82840,,"TEETH, SIDE (R)",1,1,1,,,,,,,,,,,,,,,, 
6,2,,772162-82870,,"TEETH ASSY",4,4,4,,,,,,,,,,,,,,,, 
7,3,,172162-82870,,ADAPTER,4,4,4,,,,,,,,,,,,,,,, 
8,3,,172162-82880,,POINT,4,4,4,,,,,,,,,,,,,,,, 
9,3,,172162-82890,,"PIN ASSY, LOCK",4,4,4,,,,,,,,,,,,,,,, 
10,4,,172162-82900,,"PIN, RUBBER",4,4,4,,,,,,,,,,,,,,,, 
11,4,,172162-82910,,PIN,4,4,4,,,,,,,,,,,,,,,, 
12,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,,,,,,,,,,,,,,,, 
13,2,,172162-82940,,"NUT M16",6,6,6,,,,,,,,,,,,,,,, 
14,2,,22217-160000,,"SPRING WASHER 16",6,6,6,,,,,,,,,,,,,,,, 
15,1,,772162-81410,,"BUCKET ASSY  650",1,1,1,,,,,1,,,,,,,,,,, 
16,2,,172162-83100,,"BUCKET 650",1,1,,,,,,,,,,,,,,,,, 
16-1,2,,172162-83101,,"BUCKET 
650",1,1,1,,,,N,,72162381,M00790,72162381,M00790,,,,,,,,,I 
17,3,,172162-82810,,"BUSH  50-40",4,4,4,,,,,,,,,,,,,,,, 
18,2,,172162-82820,,"TEETH, SIDE (L)",1,1,1,,,,,,,,,,,,,,,, 
19,2,,172162-82840,,"TEETH, SIDE (R)",1,1,1,,,,,,,,,,,,,,,, 
20,2,,772162-82870,,"TEETH ASSY",4,4,4,,,,,,,,,,,,,,,, 
21,3,,172162-82870,,ADAPTER,4,4,4,,,,,,,,,,,,,,,, 
22,3,,172162-82880,,POINT,4,4,4,,,,,,,,,,,,,,,, 
23,3,,172162-82890,,"PIN ASSY, LOCK",4,4,4,,,,,,,,,,,,,,,, 
24,4,,172162-82900,,"PIN, RUBBER",4,4,4,,,,,,,,,,,,,,,, 
25,4,,172162-82910,,PIN,4,4,4,,,,,,,,,,,,,,,, 
26,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,,,,,,,,,,,,,,,, 
27,2,,172162-82940,,"NUT M16",6,6,6,,,,,,,,,,,,,,,, 
28,2,,22217-160000,,"SPRING WASHER 16",6,6,6,,,,,,,,,,,,,,,, 
29,1,,772162-81420,,"BUCKET ASSY 550",1,1,1,,,,,1,,,,,,,,,,, 
30,2,,172162-84100,,"BUCKET 550",1,1,,,,,,,,,,,,,,,,, 
30-1,2,,172162-84101,,"BUCKET 
550",1,1,1,,,,N,,72162381,M00790,72162381,M00790,,,,,,,,,I 
31,3,,172162-82810,,"BUSH  50-40",4,4,4,,,,,,,,,,,,,,,, 
32,2,,172162-82820,,"TEETH, SIDE (L)",1,1,1,,,,,,,,,,,,,,,, 
33,2,,172162-82840,,"TEETH, SIDE (R)",1,1,1,,,,,,,,,,,,,,,, 
34,2,,772162-82870,,"TEETH ASSY",4,4,4,,,,,,,,,,,,,,,, 
35,3,,172162-82870,,ADAPTER,4,4,4,,,,,,,,,,,,,,,, 
36,3,,172162-82880,,POINT,4,4,4,,,,,,,,,,,,,,,, 
37,3,,172162-82890,,"PIN ASSY, LOCK",4,4,4,,,,,,,,,,,,,,,, 
38,4,,172162-82900,,"PIN, RUBBER",4,4,4,,,,,,,,,,,,,,,, 
39,4,,172162-82910,,PIN,4,4,4,,,,,,,,,,,,,,,, 
40,2,,172162-82930,,"BOLT M16X 50 PLATED",6,6,6,,,,,,,,,,,,,,,, 
41,2,,172162-82940,,"NUT M16",6,6,6,,,,,,,,,,,,,,,, 
42,2,,22217-160000,,"SPRING WASHER 16",6,6,6,,,,,,,,,,,,,,,, 
43,1,,172162-82920,,"PIN 50X342",2,2,2,,,,,,,,,,,,,,,, 
44,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,,,,,,,,,,,,,,,, 
45,1,,26116-121102,,"BOLT M12X110 PLATED",2,2,,,,,,,,,,,,,,,,, 
45-1,1,,172162-82970,,"BOLT 
M12X110",2,2,2,,,,R,,72162296,M00639,72162296,M00639,,,,,,,,,I 
46,1,,26716-120002,,"NUT 12",4,4,4,,,,,,,,,,,,,,,, 
47,1,,772162-81600,,"CUTTER, 
SIDE",1,1,1,,,,W,2,72168231,*1994.07,72168231,*1994.07,,,,,,, 
48,2,,172151-86210,,"CUTTER (L) 
ASSY,SIDE",1,1,1,,,,W,2,72168231,*1994.07,72168231,*1994.07,,,,,,, 
49,2,,172151-86220,,"CUTTER (R) 
ASSY,SIDE",1,1,1,,,,W,2,72168231,*1994.07,72168231,*1994.07,,,,,,, 
50,2,,172162-82980,,"BOLT M16X 
35",6,6,6,,,,W,2,72168231,*1994.07,72168231,*1994.07,,,,,,, 



51,2,,22217-160000,,"SPRING WASHER 
16",6,6,6,,,,W,2,72168231,*1994.07,72168231,*1994.07,,,,,,, 



83 l'\'T-:,, I--
Fig. BUCKET 

2 
16 13 
30 27 14 

41 28 
42 

< 
'-, ....._ 

5 
19 
33 

43 1 
44 

1 (750)(t1* STOOARD) 
15 (650)(n,f;;.,•. ATTACHEIT) 
29 (550)(n,f;;.,., ATTACHM:NT) 

4 
14 

18 28 13 
32 42 27 

41 



1,1,,172147-81961,,SPACER,2,2,2,2,2,,,,,,,,,,,,,, 
2,1,,172162-83560,,"SHIM 60X120X0.5",4,4,,,,,,,,,,,,,,,,, 
2-1,1,,172147-
82250,,SHIM,3,3,3,3,3,,N,,72162249,M00550,72162249,M00550,,,,,,,,,I 
3,1,,172162-83570,,"SHIM 60X120X1.2",4,4,,,,,,,,,,,,,,,,, 
3-1,1,,172147-
82230,,SHIM,3,3,3,3,3,,N,,72162249,M00550,72162249,M00550,,,,,,,,,I 
4,1,,172162-94100,,"BLADE ASSY",1,1,1,1,1,,,,,,,,,,,,,, 
5,2,,172162-81050,,"SEAL 60X75X6,DUST",4,4,4,4,4,,,,,,,,,,,,,, 
6,2,,172162-81060,,"BUSH 60X55",2,2,2,2,2,,,,,,,,,,,,,, 
7,1,,172162-94270,,PIN,2,2,2,2,2,,,,,,,,,,,,,, 
8,1,,172162-94280,,"PLATE,LOCK",2,2,2,2,2,,,,,,,,,,,,,, 
9,1,,172162-94290,,PIN,2,2,2,2,2,,,,,,,,,,,,,, 
10,1,,22157-140000,,"WASHER 14",2,2,2,2,2,,,,,,,,,,,,,, 
11,1,,22217-140000,,"SPRING WASHER 14",2,2,2,2,2,,,,,,,,,,,,,, 
12,1,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 
13,1,,26013-120302,,"BOLT W/WASHER M12X30",4,4,4,4,4,,,,,,,,,,,,,, 
14,1,,26117-140352,,"BOLT M14X 35 PLATED",2,2,2,2,2,,,,,,,,,,,,,, 
15,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,,,,,,,,,,,,,, 



7v-t:-::.,•J'/"9 
BLADE CYLINDER 

2 

87 



1,1,,172141-03202,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,,, 
2,1,,172162-03241,,LABEL,1,,,,,,,,,,,,,,,,,, 
3,1,,172142-03302,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,,, 
4,1,,172162-03350,,LABEL,1,1,,,,,,,,,,,,,,,,, 
5,1,,172964-03370,,LABEL,1,1,,,,,,,,,,,,,,,,, 
6,1,,172964-03390,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,,, 
7,1,,172964-03480,,LABEL,1,1,,,,,,,,,,,,,,,,, 
7-1,1,,172964-
03481,,LABEL,1,1,,,,,N,,72964011,*1995.06,72964011,*1995.06,,,,,,,,,I 
8,1,,172164-03500,,LABEL,1,1,,,,,,,,,,,,,,,,, 
9,1,,172164-03510,,LABEL,1,1,,,,,,,,,,,,,,,,, 
10,1,,172164-03520,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,,, 
11,1,,172164-03530,,"LABEL,WARNING",1,,,,,,,,,,,,,,,,,, 
12,1,,172164-03540,,LABEL,1,1,,,,,,,,,,,,,,,,, 
13,1,,172164-03560,,LABEL,1,1,,,,,,,,,,,,,,,,, 
14,1,,172964-03610,,"LABEL A",1,1,,,,,,,,,,,,,,,,, 
15,1,,172165-03661,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,,, 
16,1,,172519-04180,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,,, 
17,1,,172519-04290,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,,, 
18,1,,172519-04300,,LABEL,1,1,,,,,,,,,,,,,,,,, 



8 5 :t(:@:itt& 
Fig. SAFETY LABEL 

16 

1 
•.i:.-:.J,,-~- /.,"91:l,l;,1'11 

II i -~ .1,,-~•,llft( 'I; 
\•i!,l_l(ll~t--,.Q:-,.~ 

(/!'ii':I". 
.... , ... ~1':z:,..1:,•J 
■ -•~..a.■•1,~--Jtll 
11--1-1' ~ ,l''J~ • 111:1.• 
(;;t't-1'>11 ... -t-1,f.;1• 
• ~•:·t,!o,i:ili.. ~ 
i 1:'~1•. ,,,-.., biol 

-.-~1~:,,,,,.,,__11.,,,..rTT 
•v-~r. 
--~lll.,,.fll.<:-:h'l'1-
-U.l.oltr>1,r, ■ ,t4 

1!11 .... .ll!'fr-,--,Tt'!"')rlt, 

-.r~~T!llll.fl'l,IUl•~ ■ I", 

11 
I 

a1-t111HaCI-IJ:, illMi\fl 
a--,,?1!:.mJ:r.::a.,.-, 
l-1'.:(r.'.,!P., 
5.Cfr--.;\J~~'t . .,.,:11-
T'61cltM,a:..!..',~,!"=., 

:c:,,:}:.,l!Jlt,;ct:,1,;;::o,.:.~1-':l'-,'t" 
(r::-tH•, 

0,ic:.,;t,t,-1.t■U'.:L•.:..t. 
0? r'..-JtU7r ;.o-<lHl~MO•l,i 

L•.:..t, 

I 

2 
I 

-~""" ..... u "J-1'••-

--J ---· ~ .. ;I,~ ,- ••-.-;i. 
tJ(V{\1:"!1•. 

'°"'•lf.:..-",ll.l.111t' 
l- ~ -~•-Mrt.J.{­
.f, ~-,. 

14 

2 10 9 

8 12 

3 

•• ;.,.1,.,1,t/ ........ ~ 
~MJ,,-,-P,A,11,:(1,IJi:t 

.-.Hl~ll'a •n1Fi.J1,1-:,,-,.-t1n•• 
-d.ttt.l•\'(t',fl•, ",, ... .,. ..... "'",~:•J,:.r 

13 

5 

4 

9 

18 

17 

4 

iUil!dJfflJtllill.OJ 
t::NJ '116<1;-rn1:: 
lJf.lljftl,t.::.t:,elll, 
u,,u:ru:tr-r, 
T~IC:r<~Dill~T 
( /::~~•a ,~,.,.-

14 

13 

5 

10 

15 

~~~:'!!::~I:"::"~ •• _.,, • ., i~ ,- 1 

y 
A - '1:1::. -... l=I 

[j}tll.li'lll ~ ;.,; ,rn,u:~ t-111'1•"1-6 
~12,;e.1'x:,,;;:.,,ffi.1LL-"t ( 
~i~IL', 

liln-ua.1:0-1,:,;~,.1:~r= tti..-:..-"1 
~.,.-M-t')i:cL•"t'{r:!~L'w 
w.111~1.,,,-, 

,.,,,,_..,., ...... _ ...... .,, .. -.. ~ .... -,..,..,....; ............ ,. '"--~ .. , 

18 
I 

;a, ... ri•111•.:-,t• 

,i;.lfJIUll-.lllll't•::llL$-lli~"=.l':I..: 
._. ..,!,J:,ttJlt.l,."(F~l•. 

•*-i~ft,(-6at"l!tii--.-C:T.!ll•, 
•-t,,,.-;,1111-,(\l ■ L-"C'II1Jt­

i!U'l.-'{~oi,,41-,,.7t-llllJ""\. 
i::rl!-1•. 

--

[ 
JtiZ~l(xff';JJ!pqi£tp] 
IN THE OPERATIG\I 
MAN.JAL CASE B7 



0,Y00K2761 
1,001,,"VEHICLE B7" 
2,1,,"LABEL(CABIN,NOT 
TRIM)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,2,,"LABEL(CABIN,WITH 
TRIM)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,3,,"LABEL(CANOPY,NOT 
TRIM)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,4,,"LABEL(CANOPY,WITH 
TRIM)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,5,,LABEL(AS),B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,6,,"LABEL(EP,AY)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,7,,TOOL,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,8,,"AIR INTAKE & EXHAUST 
PIPE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,9,,ACCELERATOR,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,10,,"ENGINE MOUNT",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,11,,"RADIATOR, MOUNT & 
LINE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,12,,"COOLING FAN",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,13,,"FUEL TANK & FUEL 
LINE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,14,,BATTERY,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,15,,"ELECTRIC 
PART(WIRING:CABIN,CAN",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMA
NN 
2,16,,"ELECTRIC 
PART(EQUIPMENT:CABIN,",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMA
NN 
2,17,,"ELECTRIC 
PART(CABIN)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,18,,RADIO,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,19,,HEATER,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,20,,"COOLER(COVER 
RELATED)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,21,,"COOLER(COMPRESSOR 
RELATED)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,22,,"COOLER(CONDENSER 
RELATED)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,23,,"COOLER(CABIN ROOF INNER 
RELATE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,24,,COOLER(PIPING),B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,25,,"COOLER(ELECTRIC 
PART)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,26,,"COOLER(CABIN INTERIOR 
OTHERS)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,27,,"ROLLER&ADJUST(IRON CRAWLER 
SPE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,28,,"ROLLER&ADJUST(RUBBER CRAWLER 
S",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,29,,CRAWLER(450),B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,30,,"CONTROL EQUIP.(STAND&OPE 
LEVER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,31,,"CONTROL 
EQUIP.(DRIVE)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,32,,"CONTROL 
EQUIP.(BLADE)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,33,,"CONTROL 
EQUIP.(OFFSET)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,34,,"CONTROL EQUIP.(DRIVE 2ND 
SW.P)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,35,,"CONTROL EQUIP.(CUT 
OFF)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 



2,36,,"CONTROL 
EQUIP.(P.T.O.)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,37,,"FRAME & TURNING 
BEARING",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,38,,"FRAME COVER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,39,,"STEP & INSTRUMENT 
PANEL",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,40,,"SEAT & SEAT 
MOUNT",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,41,,BONNET,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,42,,CANOPY,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,43,,CABIN(BODY),B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,44,,"CABIN(BODY)(COOLER 
SPEC.)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,45,,"CABIN(SASH & 
GLASS)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,46,,"CABIN DOOR",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,47,,"CABIN 
REMODELING",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,48,,"MAIN HYD.OIL PUMP & 
JOINT",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,49,,"HYD.OIL 
PUMP(P.T.O.)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,50,,"FAN MOTOR",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,51,,"BOOM 
CYLINDER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,52,,"ARM CYLINDER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,53,,"BUCKET 
CYLINDER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,54,,"OFFSET 
CYLINDER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,55,,"BLADE 
CYLINDER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,56,,"DRIVING 
MOTOR",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,57,,"TURNING MOTOR & BLAKE 
TIMER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,58,,"SWIVEL JOINT",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,59,,"CONTROL 
VALVE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,60,,"CONTROL 
VALVE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,61,,"OFFSET VALVE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,62,,"VALVE MOUNT",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,63,,"REMOTE CONTROL 
VALVE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,64,,"ROTARY V.(MULTI 
CHANGE)(OPTION",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,65,,"HYD. OIL TANK & L. O. 
COOLER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,66,,"HYD.OIL PIPING(TANK-PUMP-
VALVE",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,67,,"HYD.OIL PIPING(VALVE-
BOOM)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,68,,"HYD.OIL PIPING(VALVE-
T.,S)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,69,,"HYD.OIL 
PIPING",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,70,,"HYD.OIL 
PIPING(RETURN)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,71,,"HYD.OIL PIPING(TRACK 
FRAME)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 



2,72,,"HYD.OIL 
PIPING(BOOM)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,73,,"HYD.OIL 
PIPING(3RD)(OPTIONAL)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMA
NN 
2,74,,"CONTROL PIPING(PILOT V.-
PLATE)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,75,,"CONTROL PIPING(PLATE-
VALVE)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,76,,"CONTROL PIPING(P.V.-CHANGE 
V.)",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,77,,"CONTROL PIP.(CHANGE V.-
CONT.V.",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,78,,GREASING,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,79,,BOOM(A),B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,80,,BOOM(B),B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,81,,"ARM STOPPER",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,82,,ARM,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,83,,BUCKET,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,84,,BLADE,B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 
2,85,,"SAFETY LABEL",B7(R)CABIN,B7(R)CANOPY,B7(R)AUSTRAL,B7(R)EUROPE,B7(R)AMMANN 


	preface.pdf
	PREFACE
	SPECIFICATIONS
	VEHICLE PAINTED COLOR
	PAINT PART No, & COLOR OF MAIN PARTS
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85


